T12

(Battery)

Rider Scrubber
Parts Manual

Machine Serial Number Range
(S/N 10000000-19999999)

e

®

The Safe Scrubbing Alternative

TennantTrue® Parts \e C H - o®

IRIS® a Tennant Technology
Insta-Fit™ Adapter

| Pﬁi’HIUM-IOlg

/ An ORBIO" Technology

North America / International 9009916

=] "'_E] IFor the Iatgst patrts manua:s ar_1d_tother Rev. 12 (11-2019)
anguage Operator manuals, visit:
Lty . AHTA RO AR A

1 www.tennantco.com/manuals



1 ooook{@ybgg

1] 1]
Ref Part No. Serial Number Description Qty.

82681 (100000000—19999999 )  Bracket Widt, Lpg Mount 1
63810 (10000000 99999 ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (100000900 1999Q999 )  Nut Adjustable, Lpg Tank Mtg 2
4 49263 (10000f000—1999K99 ) Tie, Cable 3
D 82556 (10000p000—10001464 )  Bracket, Vaporizer 1
6 54930 ( ) Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

by phone, by fax or by mail.
Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.

the parts list.

EN | 4. Identify the part number and quantity.
Do not order by page or reference numbers.

billing and shipping address, phone number and
purchase order number.

6. Provide detail shipping instructions.

5. Provide your name, company name, customer ID number, | Machine Options -

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,

2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for
3. (C) Ensure the proper serial number is used from

future reference.

Model No. -

Serial No. -

Sales Rep. -

Sales Rep. phone no. -

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Customer ID Number -

Installation Date -

Tennant Company
PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553-8033
www.tennantco.com

Touch-N-Go, 1-STEP, Grip-N-Go, Dura-Track, SmartRelease, Duramer, Insta-Fit are trademarks of Tennant Company.

Flow-Rite is a registered trademark of Flow-rite Controls.
Specifications and parts are subject to change without notice.

Copyright © 2013 - 2019 TENNANT Company, Printed in U.S.A.




CN

i - SR TR

IAEA] TENNANT 2% B #R AR R AR 4

VERE T TR R R Y A A

W) HENLENE.

®) MEFEREHENRZFNS.

© HEEAMEFIRTHERTFS.

HESBG SMEE.

T%fﬁﬁiﬁﬁéﬁ%ﬂ%o

5. RUEML L. AFEE. T ID 5. fTRMER L.
BiG SRR SES.

6. $RHEIFARRIES .

™ V - dEdAs
A - FEAG PRSI

FRAF DAL 7T LR SR AT,

Ll

IR & BT .

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente —

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

courrier.
Suivez les étapes ci-dessous pour assurer une livraison rapide.
1. (A) Identifiez le modele de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o H> DN

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d’expédition détaillées.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de 'agent commercial —

Numéro d'identification client —

Date d’installation —

JP

R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

K oH TS ROTEXIL. A1 BE. FAX. £1-3FHTHELVELET.

ERICBBITEDLLIIC. UTOERSHMS B0,
1. (A BROETNEESHMELIEN,
2. B) HADT—ASAIIZHREShTWSLYPLES

EHHSELFEEN,
3. ) /S—)RFESRLT, DUTLESHELLSITESR
sy,

4. R—YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,

5. BEHOBAE, 44, BEDES, HR/FELEAR,
BHEES . INEBSEBALS HIEE,

6. REICEHTHIHELHNIL, BAEEL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

®EERBTEDLSIC. BERICEALTEEN,
EF )No. -

VT N, -

BmOF T

PRFEIELE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.

1200430 (10000000- 19999999 ) Blade, Sqge, Side, 22.501, Linatex 2
1202159 (10000000- 19999999 ) Blade, Sqge, Side, 22.50I, Ure 2
1202160 (10000000- 19999999 ) Blade, Sqge, Side, 22.50l, Gum 2
1200383 (10000000- 19999999 ) Blade, Sqge, Front, 42.59I [Linard] 1
1200384 (10000000- 19999999 ) Blade, Sqge, Rear, 44.96I Linatex 1
1201825 (10000000- 19999999 ) Blade, Sqge, Front, 42.591 [Gum] 1
1201823 (10000000- 19999999 ) Blade, Sqge, Front, 42.59I [Urethane] 1
1201826 (10000000- 19999999 ) Blade, Sqge, Rear, 44.96] Gum 1
1201824 (10000000- 19999999 ) Blade, Sqge, Rear, 44.96l Urethane 1
1054100 (10000000- 19999999 ) Wheel, 04.0d 2.56w 0.41b 2
363162 (10000000- 19999999 ) Wheel, 04.0d 0.89w 0.64b 2
1205850 (10000000- 19999999 ) Caster Assy, Swivel 2
222280 (10000000- 19999999 ) Battery, Wet, 06vdc 0240ah 6
1070587 (10000000- 19999999 ) Battery, Wet, 06vdc 0360ah 6

v 9010935 (10000000- 19999999 ) Tool, Belt, Cyl Head, Afmkt [T12] 1

(Cylindrical Scrub Head)

A 1200334 (10000000- 19999999 ) Belt, Drive, 7 Grv 2

A 1203758 (10000000- 19999999 ) Tool, Installation, Belt 1
1201053 (10000000- 19999999 ) Skirt, Rbr, Front, Disc (Disc Scrub Head) 1
1201185 (10000000- 19999999 ) Strip, Skirt, Rear, Disc (Disc Scrub Head) 1
361144 (10000000- 19999999 ) Key, Ignition, Sgl 1
16411 (10000000- 19999999 ) Off Whites/G Acrylic12.80z[Acm101-00171] 1
16412 (10000000- 19999999 ) Teal Blue S/G Enamel12.80z[lcm101- 70266] 1
377540 (10000000- 19999999 ) Paint, Airdry, Blk, 120z 1
377538 (10000000- 19999999 ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (10000000- 19999999 ) Iron Gray S/G Enamel12.80z[lcm101- 00517] 1

T12 9009916 (11-2019) 1-1




GENERAL RECOMMENDED MAINTENANCE

1-2

T129009916(1-2013)



STANDARD PARTS

SECTION 2

Contents Page
Fig. 1 - Replacement Brushes, Scrub Head ... .. 2-2
Fig. 2 - Replacement Brushes, Side Brush ..... 2-4
Fig. 3 - Main Frame and Wheels Group ........ 2-6
Fig. 4 - Front Bumper and Side Door Group .... 2-8
Fig. 5 — Seat Support Group .. ............... 2-10
Fig. 6 — Seat Group, Standard ............... 2-12
Fig. 7 - Seat Kit, Deluxe .................... 2-14
Fig. 8 — Steering and Instrument

Panel Group, T12 ................. 2-16
Fig. 9 - Steering and Instrument

Panel Group, T12XP ............... 2-18
Fig. 10 - Front Cover and Directional

Pedal Group ..............oooiiet, 2-20
Fig. 11 — Scrub Head Lift Group .............. 2-22
Fig. 12 — Scrub Head and Drive

Motor Group, Disk ................. 2-24
Fig. 13 - Scrub Head Frame Group,

Cylindrical ........................ 2-26
Fig. 14 - Scrub Head Drive Motor Group,

Cylindrical ........................ 2-28
Fig. 15 — Scrub Head Side Squeegee

Group, RightHand ................ 2-30
Fig. 16 — Scrub Head Side Squeegee

Group, LeftHand .................. 2-32
Fig. 17 - Recovery Tank Group .............. 2-34
Fig. 18 - Vacuum Fan Group ................ 2-36
Fig. 19 - Solution Tank Group . ... ............ 2-38
Fig. 20 - Rear Squeegee Lift Group .......... 2-40
Fig. 21 - Rear Squeegee Kit ................. 2-42
Fig. 22 - Electrical Circuit Board Group .. ..... 2-44
Fig. 23 - Electrical Contactor and Wires Group . 2-46
Fig. 24 - Battery Group, 240Ah .............. 2-48
Fig. 25 - Electrical Schematic Group

(S/N 10000000-10863997) . ........ 2-50
Fig. 26 - Electrical Schematic Group

(S/N 10863998-19999999) . ........ 2-54
Fig. 27 - Wire Harnesses Group ............. 2-60
Fig. 28 - Labels Group . ..................... 2-70

T12 9009916 (11-2019) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

PREVIOUS BRUSH PARTS

2-2

T129009916 (11-2015)



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

356346

Ref. Part No. Serial Number Description Qty.
1 1201572 (10000000- 19999999 ) Brush, Scb, 311, 18sr, Polypropylene, Spiral 2
1 1201926 (10000000- 19999999 ) Brush, Scb, 311, 18sr, Heavy Duty Polypropylene, 2
Spiral
1 1201927 (10000000- 19999999 ) Brush, Scb, 311, 18sr, Polyester, Spiral 2
1 1201928 (10000000- 19999999 ) Brush, Scb, 311, 18sr, Super Abrasive, Spiral 2
v 2 1220235 (10000000- 19999999 ) Brush Assy, Disk, Scrub, 16.0D, Nylon 2
A 3 9014662 (10000000- 19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 2 1220241 (10000000- 19999999 ) Brush Assy, Disk, Scrub, 16.0D, Polypropylene 2
A 3 9014662 (10000000- 19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 2 1221543 (10000000- 19999999 ) Brush Assy, Disk, Scrub, 16.0D, Super Abrasive 2
A 3 9014662 (10000000- 19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 2 1220236 (10000000- 19999999 ) Brush Assy, Disk, Scrub, 16.0D, Heavy Duty 2
Polypropylene
A 3 9014662 (10000000- 19999999 ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 4 1220244 (10000000- 19999999 ) Driver Assy, Pad, 16.0D 2
A 5 9014666 (10000000- 19999999 ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 370095 (10000000- 19999999 ) Device, Centering, Clip On, Ti [Gf Pp] 1
A 7 397976 (10000000- 19999999 ) Disk, Driver, Pad, W/Face, 16.0D 1
A 8 09198 (10000000- 19999999 ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (10000000- 19999999 ) Washer, Flat, 08, Ss 3
10 63248-1 (10000000- 19999999 ) Pad, Stripping, 16.0d, Brown[1pick=1pad] 2
10 63248-2 (10000000- 19999999 ) Pad, Scrubbing, 16.0d, Blu [1pick=1pad] 2
10 63248-3 (10000000- 19999999 ) Pad, Buff, 16.0d, Red [1pick=1pad] 2
10 63248-4 (10000000- 19999999 ) Pad, Polish, 16.0d, White [1pick=1pad] 2
10 370092 (10000000- 19999999 ) Pad, Stripping, 16.0d[Hi Prod, Black, 1pick=1pad 2
10 1051027 (10000000- 19999999 ) Pad, Surf Prep, 16.0d [Maroon, 1pick=1pad] 2
Previous Brush Parts
Ref. Part No. Serial Number Description Qty.
11 1017368 (10000000- 19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
12 14838 (10000000- 19999999 ) Spring, Wir, 0.16d, Brush Retaining 1
13 24299 (10000000- 19999999 ) Bracket, Retainer, Spring 1
14 01684 (10000000- 19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
15 32746 (10000000- 19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 2
16 15539 (10000000- 19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
17 14838 (10000000- 19999999 ) Spring, Wir, 0.16d, Brush Retaining 1
18 24299 (10000000- 19999999 ) Bracket, Retainer, Spring 1
19 01684 (10000000- 19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
20 32746 (10000000- 19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 1
30241 (10000000- 19999999 ) Brush Assy, Disk, Scb, 16.0d, Polypropylene 2
(Replaced by 1220241)
1042500 (10000000- 19999999 ) Brush Assy, Disk, Scb, 16.0d, Polypropylene Stiff 2
(Replaced by 1220236)
1042499 (10000000- 19999999 ) Brush Assy, Disk, Scb, 16.0d, Nylon 2
(Replaced by 1220235)
1042504 (10000000- 19999999 ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 2
(Replaced by 1221543)
397916 (10000000- 19999999 ) Driver Assy, Pad, 16. 2
(Replaced by 1220244)
T129009916 (11-2019) 2-3




STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush

PREVIOUS BRUSH PARTS

T12 9009916 (7-2019)

2-4



STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush

356347

Ref. Part No. Serial Number Description Qty.
v 1 1220230 (10000000-19999999 ) Brush Assy, disk, Scb, 13.0D, Nylon 2
A 2 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, CI 1
v 1 1220231 (10000000-19999999 ) Brush Assy, disk, Scb, 13.0D, Polypropylene Stiff 2
A 2 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, ClI 1
v 1 1220232 (10000000-19999999 ) Brush Assy, disk, Scb, 13.0d, Super Abrasive 2
A 2 9014662 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, CI 1
v 3 1220243 (10000000-19999999 ) Driver Assy, Pad, 13.0D 1
A 4 9014664 (10000000-19999999 ) Brush Kit, Hub Assy, Drive, CI 1
A 5 370095 (10000000-19999999 ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 6 360943 (10000000-19999999 ) Screw, Pan, Phl, 10-14 X 0.75, F/Plstc 3
7 89046 (10000000-19999999 ) Pad, Stripping, 13.0d, Brown[1pick=1pad] 2
7 89047 (10000000-19999999 ) Pad, Scrubbing, 13.0d, Blue 2
7 89048 (10000000-19999999 ) Pad, Buff, 13.0d, Red [1pick=1pad] 2
7 89049 (10000000-19999999 ) Pad, Polish, 13.0d, White [1pick=1pad] 2
7 1051024 (10000000-19999999 ) Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 2
Ref. Part No. Serial Number Description Qty.
8 1017368 (10000000-19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
9 14838 (10000000-19999999 ) Spring, Wir, 0.16d, Brush Retaining 1
10 24299 (10000000-19999999 ) Bracket, Retainer, Spring 1
11 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
12 32746 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
13 1017368 (10000000-19999999 ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
14 1017957 (10000000-19999999 ) Spring, Retaining, Brush 1
15 24299 (10000000-19999999 ) Bracket, Retainer, Spring 1
16 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
17 32746 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
1042492 (10000000-19999999 ) Brush Assy, Disk, Scb, 13.0d, Nylon (Scrubbing) 1
(Replaced by 1220230)
1042494 (10000000-19999999 ) Brush Assy, Disk, Scb, 13.0d, Polypropylene Stiff 1
(Scrubbing) (Replaced by 1220231)
1042496 (10000000-19999999 ) Brush Assy, Disk, Scb, 13.0d, Super Abrasive 1
(Scrubbing) (Replaced by 1220232)
379013 (10000000-19999999 ) Driver Assy, Pad, 13.0d (Replaced by 1220243) 2
T12 9009916 (7-2019) 25




STANDARD PARTS

Fig. 3 — Main Frame and Wheels Group

2-6 T12 9009916 (05-2015)



STANDARD PARTS

Fig. 3 — Main Frame and Wheels Group

356308

Ref. Part No. Serial Number Description Qty.
1 1200025 (10000000-19999999 ) Frame WIdt [T12] 1
2 71579 (10000000-19999999 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
3 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
4 41141 (10000000-19999999 ) Washer, Lock, Int-Ext, 0.31 1
5 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
6 1200298 (10000000-19999999 ) Stabilizer Widt [Cassoday] 2
7 12317 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, Ss 6
8 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 6
9 1200150 (10000000-10656761 ) Wheel, Drive, Ac (See Breakdown) 1

(Replaced by 1200203)

9 1246662 (10656762-19999999 ) Wheel, Drive, Ac (See Breakdown) 1
10 1200203 (10000000-19999999 ) Steer-Control Assy, Wheel Drive (See Breakdown) 1
11 09028 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 25, Ss 4
12 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 4
13 69234 (10000000-19999999 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 2
14 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
v 15 1060626 (10000000-19999999 ) Tire Assy, Solid, 300mm X 100mm, Ure 2
A 16 9011872 (10000000-19999999 ) Cap, Hub, Wheel [For 1060626] 1
A 17 24899 (10000000-19999999 ) Bearing, Ball 1.48B 2.38B 0.67W 2
18 82831 (10000000-19999999 ) Sleeve, Nyl, 1.63ID 35.0I 1
19 09570 (10000000-19999999 ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
20 1034731 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
21 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
22 1207171 (10000000-19999999 ) Rod, Sppt 1
23 33924 (10000000-19999999 ) Washer, Flat, M10, Ss 1
24 41358 (10000000-19999999 ) Screw, Soc, M10X1.50X35, 12.9 1
26 1034731 (10000000-10863997 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 3
27 87308 (10863998-19999999 ) Screw, Hex, M6 X 1.00 x 12, 8.8 3
28 32483 (10863998-19999999 ) Washer, Flat, 0.25, Sae 3
29 32982 (10863998-19999999 ) Washer, Lock, Int, 0.25 3
25 1059019 (10000000-19999999 ) Ring, Retaining, Ext, 1.3750d 2
30 1057780 (10000000-19999999 ) Horn, 36vdc, 110dba 1

T12 9009916 (7-2019)

2-7




STANDARD PARTS

Fig. 4 - Front Bumper and Side Door Group

T129009916 (1-2013)

2-8



STANDARD PARTS

Fig. 4 — Front Bumper and Side Door Group

356309

Ref. Part No. Serial Number Description Qty.
1 9010924 (10000000-19999999 ) Bumper, Lh, Afmkt [T12] 1
2 9010925 (10000000-19999999 ) Bumper, Rh, Afmkt [T12] 1
3 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 15
4 1200869 (10000000-19999999 ) Channel Widt, RIr 2
5 1200870 (10000000-19999999 ) Plate, Backing, Roller 2
6 1054100 (10000000-19999999 ) Wheel, 04.0d 2.56w 0.41b 2
7 57598 (10000000-19999999 ) Pin, Clevis, 0.37d X 3.25I 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 6
9 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4

10 44906 (10000000-19999999 ) Pin, Cotter, Hair, 0.38d .093 Wir 2
11 1202289 (10000000-19999999 ) Panel, Door, Rh 1
12 1202392 (10000000-19999999 ) Panel, Door, Lh 1
13 1202349 (10000000-19999999 ) Hinge, Brush Door, Bent 2
14 06941 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 10, 8.8 4
15 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
16 1202941 (10000000-19999999 ) Plate, Latch 2
17 1203025 (10000000-19999999 ) Screw, Pan, Phl, 08-16 X 0.25, F/Plstc 8
18 1200984 (10000000-19999999 ) Bracket WIdt, Latch, Lh 2
19 1202779 (10000000-19999999 ) Magnet, Latch, Brush Door 2
20 32520 (10000000-19999999 ) Nut, Hex, Jam, .25-20 2
21 1200460 (10000000-19999999 ) Bracket, Bumper, Right 2
22 09028 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 25, Ss 2
23 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
T129009916 (5-2015) 2-9




STANDARD PARTS

Fig. 5 - Seat Support Group

T129009916 (1-2013)

2-10



STANDARD PARTS

Fig. 5 - Seat Support Group

356310

Ref. Part No. Serial Number Description Qty.
1 9011057 (10000000-19999999 ) Plate Widt, Mtg, W/Label, Aftmkt, Na 1
1 9011058 (10000000-19999999 ) Plate Widt, Mtg, W/Label, Aftmkt, JP 1
2 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 10
3 1200827 (10000000-19999999 ) Link, Oprtr Station 2
4 1200828 (10000000-19999999 ) Link, Oprtr Station 2
5 1201103 (10000000-19999999 ) Link Widt, Oprtr Station 1
6 1202957 (10000000-19999999 ) Grip, Handle, .25d .90l Yel 1
7 1202156 (10000000-19999999 ) Sleeve, Flange 9
8 19066 (10000000-19999999 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 10
9 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 9

10 08708 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI 1
11 1200210 (10000000-19999999 ) Channel Widt, Seat 1
12 20802 (10000000-19999999 ) Bumper, Rbr, 1.0d 0.38th .25-20 2
13 32520 (10000000-19999999 ) Nut, Hex, Jam, .25-20 2
14 381962 (10000000-19999999 ) Handle, Container 1
15 382726 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 25, 4.8 2
16 41178 (10000000-19999999 ) Washer, Flat, 0.25, Fendr 2
17 08712 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
18 9009632 (10000000-19999999 ) Part Kit, Station, Oprtn, Plstc [2Pc=1Kit] 1
19 1200612 (10000000-19999999 ) Angle, Support 1
20 09026 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 40, Ss 4
T129009916 (5-2016) 2-11




STANDARD PARTS

Fig. 6 - Seat Group, Standard

FRONT

T129009916 (1-2013)

2-12



STANDARD PARTS

356311
Fig. 6 - Seat Group, Standard

Ref. Part No. Serial Number Description Qty.
1 1201894 (10000000-19999999 ) Seat, Std [Milsco] 1
2 1051052 (10000000-19999999 ) Spacer, Rnd, .38b .88d .38l 4
3 360370 (10000000-19999999 ) Track, Slide, Seat Adj, 12.5I, W/Latch 1
4 360369 (10000000-19999999 ) Track, Slide, Seat Adj, 12.5I 1
5 1048955 (10000000-19999999 ) Switch, Seat, No [Delta 6440-04] 1
6 1035038 (10000000-19999999 ) Screw, Hex, .31-18 X 1.38, Ss, NI 4
7 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 4
8 41437 (10000000-19999999 ) Nut, Hex, Lock, .31-18, NI, Ss 4

T129009916 (7-2013) 2-13



STANDARD PARTS

Fig. 7 - Seat Kit, Deluxe

2-14 T12 9009916 (7-2019)



STANDARD PARTS

Ref. Part No.

Fig. 7 - Seat Kit, Deluxe

Serial Number

Description

356312

Qty.

9009836
1202800
1012878
14464
222460

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Seat Kit, Deluxe, Ci [T12]

Bracket, Mtg, Ball Stud

Stud, Ball, .39d .31-18

Gas spring, 35Ib, 8.0strk

Sleeve, P/M, 0.32b 0.50d 0.5 [430ss]

1025736
24199
140011
09739

9 1200999

o~NOO O WN =

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Latch

Screw, Hex, M5 X 0.80 X 16, Ss
Washer, Flat, 0.21b 0.45d .03, Ss
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Angle, Latch

10 1203958
32520
12 1203946
13 1020341
14 80921

10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999

Handle, Latch
Nut, Hex, Jam, .25-20
Bracket WIdt, Latch

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Bushing, Snap-In, 0.25b 0.31d 0.08th Nyl

15 1205295
16 01684
17 08085
18 08712
19 1034731

10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999

Handle Assy, Latch, Seat
Washer, Flat, 0.27b 0.69d .05, Ss
Pin, Cotter, Hair, 0.31d .058 Wir
Nut, Hex, Lock, M6 X 1.00, NI, Ss

Screw, Hex, M6 X 1.00 X 16, Ss, Sems

20 1205764
21 29570
1201428
1248442
24 360369

[ I N S S S ] S o S | S i i S O S I g RN
—
—

> >
> J
N N
w N

10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999

Sleeve, P/M, 0.25b 0.38d 0.11 [430ss]
Washer, Flat, 0.28b 1.00d .06, Stl
Seat, DIx, W/ Armrests & Seatbelt
Seatbelt, Orange, Retractable, Afmkt
Track, Slide, Seat Adj, 12.5I

25 1051052
26 1035038
41437
28 01685
29 1048955

10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999

Spacer, Rnd, .38b .88d .38|
Screw, Hex, .31-18 X 1.38, Ss, NI
Nut, Hex, Lock, .31-18, NI, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Switch, Seat, No [Delta 6440-04]

30 360370

> > > > > > >
N
N

(
(
(
(
(
(
(
(
(
(
(10000000-19999999
(
(
(
(
(
(
(
(
(
(10000000-19999999

R e S il L i N

Track, Slide, Seat Adj, 12.51, W/Latch

el I S S S SN N I A A N S S I S S Lo I o B SN N L& T S N L T 0 T 0o T N I S & I

T12 9009916 (7-2019)

2-15




STANDARD PARTS

Fig. 8 — Steering and Instrument Panel Group, T12

2-16

T12 9009916 (5-2017)



STANDARD PARTS

Fig. 8 - Steering and Instrument Panel Group, T12

356313

Ref. Part No. Serial Number Description Qty.
1 1202600 (10000000- 19999999 ) Shaft Assy, Steering, Basic 1
2 1201253 (10000000- 19999999 ) Bracket, Mtg, Brg 1
3 1205753 (10000000- 19999999 ) Bracket Widt, Sppt, Brg 1
4 223065 (10000000- 19999999 ) Bearing, Fing, 2hole, 0.75b [Nyl] 2
5 16931 (10000000- 19999999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
6 32491 (10000000- 19999999 ) Washer, Flat, 0.31, Std 8
7 08709 (10000000- 19999999 ) Nut, Hex, Lock, M8 X 1.25, NI 6
8 1036490 (10000000- 19999999 ) Wheel, Steering, 14.0d, Taper Bore 1
9 00912 (10000000- 19999999 ) Key, Sq, 0.19 X 0.19, 1.00l 1

10 08711 (10000000- 19999999 ) Nut, Hex, Lock, M12 X 1.75, NI 1
11 32493 (10000000- 19999999 ) Washer, Flat, 0.50, Std 1
12 1038966 (10000000- 19999999 ) Cap, Wheel, Steering 1
13 26428 (10000000- 10638330 ) Ring, Retaining, Ext, 0.75d, Hd 2
14 09570 (10000000- 19999999 ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
15 9013277 (10000000- 19999999 ) Panel kit, Cntrl, Replmt [T12] 1
16 1201180 (10000000- 10962735 ) Panel, Console, Lh 1
16 1238865 (10962736- 19999999 ) Panel, Console, Lh 1
17 1204177 (10000000- 10962735 ) Label, Opertnl, Console, Lh 1
17 1238872 (10962736- 19999999 ) Label, Opertnl, Console, Lh 1
v 18 361076 (10000000- 19999999 ) Switch, Ignition [Merit Gmbh] 1
A 361144 (10000000- 19999999 ) Key, ignition, Sgl 1
19 82226 (10000000- 19999999 ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
20 1011735 (10000000- 19999999 ) Switch, Safety, Shutoff 1
21 1058679 (10000000- 19999999 ) Switch, Rocker, Dpdt, On / None / On 1
22 140825 (10000000- 19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 10
23 398501 (10000000- 19999999 ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
24 39277 (10000000- 19999999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
25 223065 (10000000- 10638330 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
26 26428 (10638331- 19999999 ) Ring, Retaining, Ext, 0.75D, Hd 1
27 1057554 (10638331- 19999999 ) Bearing, Fing, 2hole, 0.75b 1
T12 9009916 (11-2019) 2-17




STANDARD PARTS

Fig. 9 — Steering and Instrument Panel Group, T12XP

=}
=
0
o
=
=z
o
«

T12 9009916 (5-2015)

2-18



STANDARD PARTS

Fig. 9 - Steering and Instrument Panel Group, T12XP

356314

Ref. Part No. Serial Number Description Qty.
1 1200263 (10000000- 10713299 ) Bracket Widt, Brg 1
2 16931 (10000000- 19999999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
3 32490 (10000000- 19999999 ) Washer, Flat, 0.25, Std 2
4 9010942 (10000000- 19999999 ) Sprocket Kit, 1.12b, Afmkt [T12] 1
5 00912 (10000000- 19999999 ) Key, Sq, 0.19 X 0.19, 1.00l 2
6 09162 (10000000- 19999999 ) Screw, Set, M6 X 1.00 X 8, NI 6
7 1057572 (10000000- 19999999 ) Plate WIdt, Sppt, Brg 1
8 32491 (10000000- 19999999 ) Washer, Flat, 0.31, Std 10
9 08709 (10000000- 19999999 ) Nut, Hex, Lock, M8 X 1.25, NI 10

10 1057554 (10000000- 19999999 ) Bearing, Fing, 2hole, 0.75b 2
11 16735 (10000000- 19999999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
12 07791 (10000000- 19999999 ) Nut, Hex, Fing, M8 X 1.25 4
13 1202601 (10000000- 19999999 ) Shaft Assy, Steering [T12] 1
14 9010943 (10000000- 19999999 ) Sprocket Kit, 0.75b, Afmkt [T12] 1
15 1201150 (10000000- 10713299 ) Tube, Column, Steering 1
15 1221846 (10713300- 19999999 ) Tube, Column, Steering 1
16 1057785 (10000000- 19999999 ) Bearing, Journal, 0.75b 0.88d 0.75I 2
17 1056412 (10000000- 19999999 ) Wheel, Steering, 14.4d 1
18 1059073 (10000000- 19999999 ) Nut, Hex, Jam, 1.12-12 1
19 04846 (10000000- 19999999 ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
20 1057043 (10000000- 19999999 ) Bearing, Fing, 2hole, 1.25b 1
21 1054654 (10000000- 19999999 ) Bearing, Pillowblock, 1.12b 1
22 06961 (10000000- 19999999 ) Screw, Hex, M10 X 1.5 2
23 32485 (10000000- 19999999 ) Washer, Flat, 0.38, Sae 2
24 1053977 (10000000- 19999999 ) Chain, RIr, 35 X 35 Pitches 1
25 14799 (10000000- 19999999 ) Link, Chain, Rlr, 35 1
26 223065 (10000000- 19999999 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
27 1205753 (10000000- 19999999 ) Bracket Widt, Sppt, Brg 1
28 09570 (10000000- 19999999 ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1
29 9013157 (10000000- 10713299 ) Panel Assy, Steering Poc, Ci [T12] 1
29 9010934 (10713300- 19999999 ) Panel, Pod, W/Instr Afmkt [T12] 1
30 1201534 (10000000- 10962735 ) Panel, Console, Lh 1
30 1238864 (10962736- 19999999 ) Panel, Console, Lh 1
31 1204170 (10000000- 10962735 ) Label, Opertnl, Console, Lh 1
31 12338867 (10962736- 19999999 ) Label, Opertnl, Console, Lh 1
v 32 361076 (10000000- 19999999 ) Switch, Ignition [Merit Gmbh] 1
A 361144 (10000000- 19999999 ) Key, ignition, Sql 1
33 82226 (10000000- 19999999 ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
34 1011735 (10000000- 19999999 ) Switch, Safety, Shutoff 1
35 1058679 (10000000- 19999999 ) Switch, Rocker, Dpdt, On / None / On 1
36 1201535 (10000000- 19999999 ) Panel, Console, Rh 1
37 1204176 (10000000- 19999999 ) Label, Opertnl, Console, Rh 1
38 140825 (10000000- 19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 10
39 398501 (10000000- 19999999 ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
40 70651 (10000000- 19999999 ) Ring, Retaining, Ext, 1.12d 1
41 39277 (10000000- 19999999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
42 1208625 (10713300- 19999999 ) Plate WIdt, Brg 1
43 1034731 (10713300- 19999999 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
44 1208622 (10713300- 19999999 ) Bracket WiIdt, Brg 1
T12 9009916 (11-2019) 2-19




STANDARD PARTS

Fig. 10 - Front Cover and Directional Pedal Group

2-20 T12 9009916 (10-2017)



STANDARD PARTS

Fig. 10 - Front Cover and Directional Pedal Group

356315

Ref. Part No. Serial Number Description Qty.
1 1200146 (10000000-10863997 ) Channel Widt, Steering, Pntd 1
1 1218569 (10863998-19999999 ) Channel Widt, Steering, Pntd 1
2 1200253 (10000000-19999999 ) Pedal Assy, Accelerator, Brake (See Breakdowns) 1
3 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
4 9010930 (10000000-19999999 ) Panel, Access, Front, Afmkt [T12] 1
4 9011168 (10000000-19999999 ) Panel, Access, Front, Afmkt [Jp] 1
5 19676 (10000000-19999999 ) Cable, Glv .09d 013.0l .38eye /.38eye 1
6 398806 (10000000-19999999 ) Latch 1
7 9010928 (10000000-19999999 ) Shroud, Front, Afmkt [T12] 1
8 15675 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 16, Ss 5
9 32491 (10000000-19999999 ) Washer, Flat, 0.31, Std 5

10 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, PlIstc 7
11 1202308 (10000000-10863997 ) Controller, 36vdc, 200a [Ac Propel] 1
12 24265 (10000000-10863997 ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
13 01683 (10000000-10863997 ) Washer, Flat, 10, Ss 4
14 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 7
15 1201212 (10000000-19999999 ) Bracket, Ele, Cb [T12] 1
16 1201864 (10000000-19999999 ) Label, Circuitbreaker 1
17 1052726 (10000000-19999999 ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
18 1052120 (10000000-19999999 ) Inductor, 25Mmid [218 Imp At 25Mhz] (Australia Only) 1
19 1052123 (10000000-19999999 ) Inductor, 18Mmid [156 Imp At 25Mhz] (Australia Only) 1
20 39283 (10000000-19999999 ) Screw, Hex, M10x 1.50 x 25, 8.8 4
21 32492 (10000000-19999999 ) Washer, Flat, 0.38, Std 4
22 1218104 (10863998-19999999 ) Controller, Drive [T12] 1
23 19066 (10863998-19999999 ) Washer, Flat, 0.25B 0.56D, .05, PI, 10 4
24 06939 (10863998-19999999 ) Screw, Pan, Phl, M5X0.80 X 45, 4.8 4

T12 9009916 (10-2017)

2-21




STANDARD PARTS

Fig. 11 — Scrub Head Lift Group
. / EN

Disk

4 4 le\scrub Head

2-22 T12 9009916 (11-2015)



STANDARD PARTS

Fig. 11 - Scrub Head Lift Group

356316

Ref. Part No. Serial Number Description Qty.
1 1200774 (10000000-19999999 ) Actuator, 36vdc, 3.9strk, 450Ib 1
2 29584 (10000000-19999999 ) Pin, Clevis, 0.37d X 2.00I 2
3 44906 (10000000-19999999 ) Pin, Cotter, Hair, 0.38d .093 Wir 3
4 1200735 (10000000-10728113 ) Arm WIdt, Pivot (Replced by 9013613) 1
5 1200440 (10000000-10728113 ) Pad, Stop, Rbr (Replced by 9013613) 1
6 04843 (10000000-10728113 ) Bushing, Fing, 0.63b 0.72d 0.25I 4
7 1054662 (10000000-10728113 ) Bushing, Fing, 0.50b 0.59d 0.25I 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 6
9 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 6
10 80409 (10000000-19999999 ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 4
11 222516 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.3| [430ss] 2
12 1200764 (10000000-19999999 ) Bracket, Pivot, Spring 1
13 365180 (10000000-19999999 ) Pin, Clevis, 0.38d X 2.50I 1
14 1203336 (10000000-19999999 ) Spring, Cmpr, .730d 2.5l 2
15 1204185 (10000000-19999999 ) Tube, Bumper 1
16 1201996 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 140, Ss 1
17 379829 (10000000-19999999 ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
18 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
19 1201033 (10000000-19999999 ) Link, Head Scb 2
20 367313 (10000000-19999999 ) Bushing, Fing, 1.00b 1.13d 0.50I 2
21 1201080 (10000000-19999999 ) Pivot Widt 2
22 09026 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 40, Ss 2
23 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
24 41141 (10000000-19999999 ) Washer, Lock, Int-Ext, 0.31 2
25 1201354 (10000000-19999999 ) Pivot, Lift 2
26 379829 (10000000-19999999 ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 2
v 27 9013613 (10728114-19999999 ) Arm Kit, Lift, Scb [T12] 1
A 28 1054662 (10728114-19999999 ) Bushing, Fing, 0.50B 0.59D 0.25L 2
A 29 04843 (10728114-19999999 ) Bushing, Fing, 0.63B 0.72D 0.25L 2
A 30 1020168 (10728114-19999999 ) Molding, Afmkt, Trim , Pvc, .08 .11, O1Ft 1

T129009916 (11-2015)

2-23




STANDARD PARTS

Fig. 12 - Scrub Head and Drive Motor Group, Disk

T129009916 (1-2013)

2-24



STANDARD PARTS

Fig. 12 - Scrub Head and Drive Motor Group, Disk

356317

Ref. Part No. Serial Number Description Qty.
1 1202430 (10000000-19999999 ) Head WIdt, Scrbr, Disc 1
v 2 1200168 (10000000-19999999 ) Motor, Ele, 36vdc 0315rpm 2
A 9009577 (10000000-19999999 ) Brush Kit, Motor 2
3 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
4 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 8
5 377364 (10000000-19999999 ) Hub, Drive, Brush, Disk, 0.75b [6t] 2
6 00928 (10000000-19999999 ) Key, Sq, 0.25 X 0.25, 1.00I 2
7 09010 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
9 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 2
10 1201053 (10000000-19999999 ) Skirt, Rbr, Front, Disc 1
11 1201190 (10000000-19999999 ) Strip, Retainer, Front 1
12 1201127 (10000000-19999999 ) Skirt, Rbr, Rear, Disc 1
13 1201185 (10000000-19999999 ) Strip, Skirt, Rear, Disc 1
14 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 11
15 09007 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 25, Ss 9
16 08708 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI 9
17 1201215 (10000000-19999999 ) Tube, Distribution, Disc 1
18 1075240 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc Bm12/Bm12 1
19 223198 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 10, Fmg 6
20 391365 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/Bm10 1
21 1015026 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, CIr 1
22 63810 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
23 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
24 1016354 (10000000-19999999 ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
25 630371 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/PmO08 1
26 1205975 (10000000-19999999 ) Pin, Clevis, 0.37d X 5.00l 2
27 08236 (10000000-19999999 ) Pin, Cotter, .156 X 1.25 2
T129009916 (05-2018) 2-25




STANDARD PARTS

Fig. 13 - Scrub Head Frame Group, Cylindrical

T129009916 (1-2013)

2-26



STANDARD PARTS

Fig. 13 - Scrub Head Frame Group, Cylindrical

356318

Ref. Part No. Serial Number Description Qty.
1 1200292 (10000000-19999999 ) Head WIdt, Scb, Cyl 1
2 1200012 (10000000-19999999 ) Tube, Distribution, T12 1
3 63810 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
4 1201447 (10000000-19999999 ) Bracket, Scrbr, Watertube 1
5 223198 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 10, Fmg 6
6 1075240 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc Bm12/Bm12 1
7 1204335 (10000000-19999999 ) Bumper, Rbr, 1.0 Hex 2
8 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
9 07786 (10000000-19999999 ) Nut, Hex, Std, M8 X 1 2
10 1205975 (10000000-19999999 ) Pin, Clevis, 0.37d X 5.00l 2
11 1202301 (10000000-19999999 ) Bracket, Retainer, Pin 2
12 08236 (10000000-19999999 ) Pin, Cotter, .156 X 1.25 2
13 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
14 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 2
15 1015026 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, CIr 1
v 16 9010927 (10000000-19999999 ) Debris Tray, Cyl, Afmkt [T12] 1
A 17 1201574 (10000000-19999999 ) Angle, Stl, Perforated .03 1.4 1.4 22 1
A 18 1201126 (10000000-19999999 ) Lip, Tray, Debris 1
A 19 32548 (10000000-19999999 ) Rivet, Blind, .188d X 0.45 X .62d, Alm 5
20 630371 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/PmO08 1
T129009916 (05-2018) 2-27




STANDARD PARTS

Fig. 14 - Scrub Head Drive Motor Group, Cylindrical

2-28 T12 9009916 (5-2016)



STANDARD PARTS

Fig. 14 - Scrub Head Drive Motor Group, Cylindrical

356319

Ref. Part No. Serial Number Description Qty.
v 9010939 (10000000-19999999 ) Side Panel Assy, Cyl, Lh, Afmkt [T12] 1
A 1 1200900 (10000000-19999999 ) Plate, Side, Scrubhead, Lh 1
A 2 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 3 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 4
A 4 1200334 (10000000-19999999 ) Belt, Drive 1
A 5 1200215 (10000000-19999999 ) Sheave, 07grv, 2.96pd 0.63b [P]] 1
A 6 1200281 (10000000-19999999 ) Shaft, Drive 1
A 7 41360 (10000000-19999999 ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 8 00961 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.50I 1
A 9 1002077 (10000000-19999999 ) Tube, 0.59id 0.810d 00.5I 1
A 10 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 1
A 11 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 12 00911 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 13 378805 (10000000-19999999 ) Plug, Drive, Brush, Mach 1
A 14 1203758 (10000000-19999999 ) Tooal, Installation, Belt 1
v 9010940 (10000000-19999999 Side Panel Assy, Cyl, Rh, Afmkt [T12] 1
A 15 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 16 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 4
A 17 1200334 (10000000-19999999 ) Belt, Drive 1
A 18 1200215 (10000000-19999999 ) Sheave, 07grv, 2.96pd 0.63b [P]] 1
A 19 1200281 (10000000-19999999 ) Shaft, Drive 1
A 20 41360 (10000000-19999999 ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 21 00961 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.50I 1
A 22 1002077 (10000000-19999999 ) Tube, 0.59id 0.810d 00.5I 1
A 23 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 1
A 24 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 25 00911 (10000000-19999999 ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 26 378805 (10000000-19999999 ) Plug, Drive, Brush, Mach 1
A 27 1200898 (10000000-19999999 ) Plate, Side, Scrubhead, Rh 1
A 28 1203758 (10000000-19999999 ) Tooal, Installation, Belt 1
29 1014328 (10000000-19999999 ) Key, Sg, 05mm X 05mm, 25mml 2
30 1054581 (10000000-19999999 ) Sheave, 07grv, 1.22pd 0.55b [P]] 2
31 222818 (10000000-19999999 ) Screw, Set, Soc, 08-32 X 0.25, NI 4
32 1200283 (10000000-19999999 ) Cover, Belt 2
33 1201341 (10000000-19999999 ) Gasket, Cover, Belt 1
v 222752 (10000000-19999999 ) Plug Assy, Idler, Brush 2
A 34 1057629 (10000000-19999999 ) Plug, Idler, Brush [Sgl Brg] 1
A 35 222184 (10000000-19999999 ) Pin, Roll, .094d X 0.25I, .094/.097 1
A 36 222177 (10000000-19999999 ) Shaft, Plug, Idler 1
A 37 01516 (10000000-19999999 ) Ring, Retaining, Ext, 0.59d, Basic 1
38 390996 (10000000-19999999 ) Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI 2
39 1200309 (10000000-19999999 ) Door, Brush 2
40 1059170 (10000000-19999999 ) Harness, Wire, Adapter [Deutsch, Dtp] 1
41 1053342 (10000000-19999999 ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 2
(See Breakdown)
42 1034731 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 12
v 9010935 (10000000-19999999 ) Belt, Cyl Head, W/Too;l, Afmkt 1
A 43 1200334 (10000000-19999999 ) Belt, Drive 2
A 44 1203758 (10000000-19999999 ) Tool, Installation, Belt 1
T12 9009916 (7-2019) 2-29




STANDARD PARTS

Fig. 15 - Scrub Head Side Squeegee Group, Right Hand

2-30 T129009916 (1-2013)



STANDARD PARTS

s
1)
b

Part No.

Fig. 15 - Scrub Head Side Squeegee Group, Right Hand

Serial Number

Description

356320

Qty.

1202243
1065134
363469
10120
1202100

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Door, Casting, Squeegee, Rh
Latch, Cmpr, Yel Grip

Spring, Extn, 0.750d 0.10wir 03.0I
Clevis, 0.31d X 0.75I

Bellcrank, Lift, Sqge [T12]

71607
64425
1200525
9 79246
10 09088

o~NOOOA~ WN =

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Bushing, Sleeve, 0.63b 0.72d 0.38I
Washer, Thrust, 0.61b 1.25d .06, Fgl

Nut, T, M8 X 1.25

Screw, FIt, Soc, M8 X 1.25 X 20, 18-8,Ss
Pin, Clevis, 0.37d X 1.00I

11 44906
12 1243722
13 1016421
14 08708
15 1201453

10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999

Pin, Cotter, Hair, 0.38d .093 Wir
Block, Sqge, Guide, Rh

Screw, Flt, M6 X 1.0 X 20, Ss
Nut, Hex, Lock, M6 X 1.00, NI
Strap WiIdt, Sqge

16 1054312
17 1200221
18 1200430
18 1202159
18 1202160

10000000-19999999
10000000-19999999
10000000-19999999

(
(
(
(
(
(10000000-19999999
(
(
(
(10000000-19999999

N~ o e e e [ e e e [ ' ' S ~—

Hook WIdt, Latch
Frame, Sqge, Side, Rh

Blade, Sqge, Side, 22.50I, Linatex (Standard)
Blade, Sqge, Side, 22.50I, Urethane (Option)

Blade, Sqge, Side, 22.50l, Gum (Option)

e e e A N 0 I S N I S L T o T SO\ B B S A S S

T12 9009916 (7-2019)

2-31




STANDARD PARTS

Fig. 16 - Scrub Head Side Squeegee Group, Left Hand

2-32 T12 9009916 (1-2013)



STANDARD PARTS

s
o
b

Part No.

Fig. 16 - Scrub Head Side Squeegee Group, Left Hand

Serial Number

Description

356321

Qty.

1202221
1065134
363469
10120
1200213

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Door, Casting, Squeegee, Lh
Latch, Cmpr, Yel Grip

Spring, Extn, 0.750d 0.10wir 03.0I
Clevis, 0.31d X 0.75I

Bellcrank, Lift, Sqge [T12]

71607
64425
1200525
9 79246
10 09088

o~NOOOA~ WN =

(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999
(10000000-19999999

Bushing, Sleeve, 0.63b 0.72d 0.38I
Washer, Thrust, 0.61b 1.25d .06, Fgl

Nut, T, M8 X 1.25

Screw, FIt, Soc, M8 X 1.25 X 20, 18-8,Ss
Pin, Clevis, 0.37d X 1.00I

11 44906
12 1243718
13 1016421
14 08708
15 1201453

10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999
10000000-19999999

Pin, Cotter, Hair, 0.38d .093 Wir
Block, Guide, Sqge

Screw, Flt, M6 X 1.0 X 20, Ss
Nut, Hex, Lock, M6 X 1.00, NI
Strap WiIdt, Sqge

16 1054312
17 1200011
18 1200430
18 1202159
18 1202160

10000000-19999999
10000000-19999999
10000000-19999999

(
(
(
(
(
(10000000-19999999
(
(
(
(10000000-19999999

~— o e e e [ e e e [ S ' S ~—

Hook WIdt, Latch
Frame, Sqge, Side, Lh

Blade, Sqge, Side, 22.50I, Linatex (Standard)
Blade, Sqge, Side, 22.50I, Urethane (Option)

Blade, Sqge, Side, 22.50l, Gum (Option)

e e e A N 0 I S N I S L T o T SNE \ B B S S S S

T12 9009916 (1-2013)

2-33




STANDARD PARTS

Fig. 17 - Recovery Tank Group

2-34 T12 9009916 (10-2017)



STANDARD PARTS

Fig. 17 - Recovery Tank Group

356322

Ref. Part No. Serial Number Description Qty.
1 1037821 (10000000-19999999 ) Filter, Panl, Dust, 2.3 X 04.5 X 06.4 1
2 1026014 (10000000-19999999 ) Screen, Vacuum 1
3 1201157 (10000000-19999999 ) Plate, Mtg, Gasket 1
4 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 2
5 1016392 (10000000-19999999 ) Gasket, Ure, .50, 03.74w 05.311, Adh 1
6 1201340 (10000000-19999999 ) Tray, Debris 1
7 1066720 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.44d 0.2| [430ss] 2
8 09737 (10000000-19999999 ) Screw, Pan, Phl, M8 X 1.25 X 20, 4.8 2
9 9010920 (10000000-19999999 ) Recovery Tank, Afmkt [T12] 1
9 9011173 (10000000-19999999 ) Recovery Tank, Afmkt, Jp [T12] 1

10 1200458 (10000000-19999999 ) Bracket, Mtg, Tank 3
11 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 18
12 1054823 (10000000-19999999 ) Angle, Mtg, Tank 1
13 385685 (10000000-19999999 ) Sensor, Level, Lig, 14vdc O01a .62-11 1
14 1019285 (10000000-19999999 ) Bracket, Protector, Float Switch 1
15 1200746 (10000000-10872535 ) Clip, Hose, Plstc 1.88-2.12 2
16 49697 (10000000-10872535 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
17 9010921 (10000000-19999999 ) Cover, Recovery Tank, Afmkt [T12] 1
18 1200519 (10000000-19999999 ) Bracket, Mtg, Cover 2
19 1057214 (10000000-19999999 ) Plate, Arm, Prop 1
20 360460 (10000000-19999999 ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Qil 1
21 12333 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
22 1017218 (10000000-19999999 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
23 230735 (10000000-19999999 ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
24 59658 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
25 9013951 (10000000-10872535 ) Hose Kit, Mtg, Brkt T12 (819.0) (Solution Tank) 1
25 1216347 (10872536-19999999 ) Hose Assy, Drain. 2.0ID x 32.2L, Blk (Solution Tank) 1
26 1201434 (10000000-19999999 ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 2
27 9013950 (10000000-10872535 ) Hose kit, Mtg, Brk, T12 (665.5) (Recovery Tank) 1
27 1216370 (10872536-19999999 ) Hose Assy, Drain, 2.0ld X 26.2L, Blk (Recovery Tank) 1
28 1066063 (10000000-19999999 ) Plug, Hole, Rnd, 0.25H 0.43L, Brb, Nyl 4
29 1066433 (10000000-19999999 ) Seal, Afmkt, Bulb, Dual, 08ft [F/.30gap] 1
30 1200746 (10000000-19999999 ) Clip, Hose, PIstc 1.88-2.12 1
31 49697 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
32 1213730 (10872536-19999999 ) Bracket, Mtg, Hose 2
33 15675 (10872536-19999999 ) Screw, Hex, M8 X 1.25 X 16, Ss 2
34 41141 (10872536-19999999 ) Washer, Lock, Int-Ext, 0.31 2

T129009916 (10-2017) 2-35



STANDARD PARTS

Fig. 18 - Vacuum Fan Group

T12 9009916 (8-2014)

2-36



STANDARD PARTS

Fig. 18 - Vacuum Fan Group

356323

Ref. Part No. Serial Number Description Qty.
v 1 1200149 (10000000-19999999 ) Fan, Vac, 6.6 Dia, Ametek 1
A 1206774 (10000000-19999999 ) Brush Kit, Motor, Fan 1
2 1201267 (10000000-19999999 ) Assy, Seal, Mtg, Vacfan 1
3 49891 (10000000-19999999 ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 1
4 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 5
5 29570 (10000000-19999999 ) Washer, Flat, 0.28b 1.00d .06, Stl 5
6 1203848 (10000000-19999999 ) Muffler, Vacfan, 11.0 L 1
7 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
8 1200369 (10000000-19999999 ) Insulation, Acstc, 0.5, 10.4 X 13.0 C-0 1
9 1200649 (10000000-19999999 ) Cover, Fan, Vacuum 1
10 140154 (10000000-19999999 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 2
11 15678 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 16, Ss 2
12 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 1201875 (10000000-19999999 ) Hose, Vacuum, 1.75id X 68.6l, 2 Cuff 1
14 1067964 (10000000-19999999 ) Fastener, 25.0 [Hook & Loop] 1
15 1052126 (10000000-19999999 ) Inductor, 12.7Mmid [156 Imp At 25Mz] (Australia On- 1
ly)
16 16944 (10000000-19999999 ) Screw, hex, m4 X 0.70 X 10, Fmg 1
T12 9009916 (8-2014) 2-37




STANDARD PARTS

Fig. 19 - Solution Tank Group

T129009916 (1-2013)

2-38



STANDARD PARTS

Fig. 19 - Solution Tank Group

356324

Ref. Part No. Serial Number Description Qty.
1 9010919 (10000000-19999999 ) Solution Tank, Afmkt [T12] 1
2 1059317 (10000000-19999999 ) Fitting Assy, Soltn, Bh 1
3 1011885 (10000000-19999999 ) Cap, Tank 1
4 1201588 (10000000-19999999 ) Sensor, Level, Lig, 30watt, Spst 1
5 1201077 (10000000-19999999 ) Bracket, Sppt, Tank, Lh 1
6 1201079 (10000000-19999999 ) Bracket, Sppt, Tank, Rh 1
7 12317 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, Ss 4
8 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 8
9 08714 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4

10 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
11 1205727 (10000000-19999999 ) Bracket Widt, Sppt, Seat 1
12 630146 (10000000-19999999 ) Fitting, Plug, Pm06, Nyl 3
13 1027290 (10000000-19999999 ) Filter, Soltn, 020Mesh, Pm12 3.1D 02.6L 1

T12 9009916 (1-2013)

2-39




STANDARD PARTS

Fig. 20 - Rear Squeegee Lift Group

T129009916 (1-2013)

2-40



STANDARD PARTS

Fig. 20 - Rear Squeegee Lift Group

356325

Ref. Part No. Serial Number Description Qty.
1 1053815 (10000000-19999999 ) Bushing, Flex, Ure 2
2 1053870 (10000000-19999999 ) Arm, Lift, Sqge 1
3 1053814 (10000000-19999999 ) Clamp, Pivot, Link 1
4 09010 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss 1
5 1017218 (10000000-19999999 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
6 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
7 1201489 (10000000-19999999 ) Actuator, 36vdc, 02.0strk, 0180Ib 1
8 94877 (10000000-19999999 ) Pin, Clevis, 10mmd X 1
9 44906 (10000000-19999999 ) Pin, Cotter, Hair, 0.38d .093 Wir 4

10 1059969 (10000000-19999999 ) Washer, Thrust, 1.81b 2.93d .06w, Plstc 2
11 1059316 (10000000-19999999 ) Link, Tensioner, Spring 1
12 1201370 (10000000-19999999 ) Spring, Extn, 1.260d 0.162wir 03.3I 1
13 1059498 (10000000-19999999 ) Pin, Clevis, 0.50d X 2.25I 1
14 32493 (10000000-19999999 ) Washer, Flat, 0.50, Std 1
15 1059338 (10000000-19999999 ) Pin, Clevis, 0.37d X 5.25I 2
16 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 5
17 1018151 (10000000-19999999 ) Washer, Flat, 0.44b 0.88d .06, Nyl 2
18 1204957 (10000000-19999999 ) Coupling, Sqge 1
19 1054662 (10000000-19999999 ) Bushing, Fing, 0.50b 0.59d 0.25I 2
20 1059990 (10000000-19999999 ) Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss 2
21 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
22 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
23 9010937 (10000000-19999999 ) Turnbuckle Replmt, Afmkt [T12] 1
24 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
25 08714 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
26 1205850 (10000000-19999999 ) Caster Assy, Swivel 2
27 1055516 (10000000-19999999 ) Knob Assy, Star, 3.21d 5ear M12 2
28 578430 (10000000-19999999 ) Washer, Flat, 0.50d, PI [Spring-Disc] 2

T12 9009916 (1-2013)

2-41




STANDARD PARTS

Fig. 21 - Rear Squeegee Kit

T12 9009916 (11-2014)

2-42



STANDARD PARTS

Fig. 21 - Rear Squeegee Kit

356326

Ref. Part No. Serial Number Description Qty.
v 9009817 (10000000-19999999 ) Squeegee Kit, Rear, Ci [T12] 1
A 1 1200219 (10000000-19999999 ) Frame, Sqge, Outer 1
A 2 1200218 (10000000-19999999 ) Frame, Sqge, Inner 1
A 3 1200466 (10000000-19999999 ) Clamp WIdt, Retainer, Sqge 1
A 4 363162 (10000000-19999999 ) Wheel, 04.0d 0.89w 0.64b 2
A 5 363301 (10000000-19999999 ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 6 49694 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 7 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 8 1017218 (10000000-19999999 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 9 1052532 (10000000-19999999 ) Girip, Lock 2
A 10 1055396 (10000000-19999999 ) Pin, 0.63d, 02.01 [W/Cbore, M8 Screw] 2
A 11 07786 (10000000-19999999 ) Nut, Hex, Std, M8 X 1 2
A 12 1057407 (10000000-19999999 ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 13 1055506 (10000000-19999999 ) Ring, Mtg, Sqge, .38l 2
A 14 1064770 (10000000-19999999 ) Spring, Cmpr, 0.980d .13wir 01.3I, Ss 2
A 15 391345 (10000000-19999999 ) Nut, T, M10 X 1.50 X 0.620d X 0.5I 2
A 16 1200383 (10000000-19999999 ) Blade, Sqge, Front, 42.59I [Linard] 1
A 17 1200384 (10000000-19999999 ) Blade, Sqge, Rear, 44.96I Linatex 1
A 18 1054312 (10000000-19999999 ) Hook WIidt, Latch
19 1201825 (10000000-19999999 ) Blade, Sqge, Front, 42.59L [Gum] (Option) 1
19 1201823 (10000000-19999999 ) Blade, Sqge, Front, 42.59I [Urethane] (Option) 1
19 1212213 (10000000-19999999 ) Blade, Sqge, Front, Tile, Tile, 42.59L [Linard} (Option) 1
20 1201826 (10000000-19999999 ) Blade, Sqge, Rear, 44.96] Gum (Option) 1
20 1201824 (10000000-19999999 ) Blade, Sqge, Rear, 44.961 Urethane (Option) 1
T129009916 (05-2018) 2-43




STANDARD PARTS

Fig. 22 - Electrical Circuit Board Group

T12 9009916 (7-2013)

2-44



STANDARD PARTS

Fig. 22 - Electrical Circuit Board Group

356327

Ref. Part No. Serial Number Description Qty.
1 1200918 (10000000-19999999 ) Plate WIdt, Mtg, Electronic Component 1
2 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
3 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, Plstc 7
4 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 7
5 1203717 (10000000-19999999 ) Bracket, Stiffener 1
6 1034731 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
7 9010931 (10000000-19999999 ) Circuit Board Kit, Scrub, Afmkt [T12] 1
8 9010932 (10000000-19999999 ) Circuit board Kit, H20_Sba, Afmkt [T12] 1
9 1016825 (10000000-19999999 ) Support, Circuitboard 4

10 1202869 (10000000-19999999 ) Support, Circuitboard [0.57] 4
11 3701.6 (10000000-19999999 ) Screw, Pan, Phl, 06-32 x 0.38, Shmtl, Ss 8
12 1202862 (10000000-19999999 ) Washer, Flat, .21b .39d .04, Brs 2
13 07514 (10000000-19999999 ) Washer, Lock, Int, 10, Ss 1
14 1202864 (10000000-19999999 ) Nut, Hex, Std, M5 X 0.80, Brs 1
15 1061918 (10000000-19999999 ) Washer, Flat, 0.25b 0.47d .06, Brs 2
16 07515 (10000000-19999999 ) Washer, Lock, Int, 0.25, Ss 1
17 1061910 (10000000-19999999 ) Nut, Hex, Std, M6 X 1.00, Brs 1
18 1200792 (10000000-19999999 ) Cover, Box, Circuitboard 1
19 1201210 (10000000-19999999 ) Gasket, Cover, Circuitboard 1
20 06934 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 20, 4.8 6
21 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 6
22 9010922 (10000000-19999999 ) Side Cover, Std, Afmkt [T12] 1
23 1201024 (10000000-19999999 ) Bracket, Mtg, Panel 1
24 222290 (10000000-19999999 ) Diode, Ele, Plug 3
25 06929 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 25, 4.8 2
26 1202860 (10000000-19999999 ) Washer, Flat, 0.17b 0.31d .03, Nyl 3
27 24199 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 16, Ss 1
28 41140 (10000000-19999999 ) Washer, Lock, Int-Ext, 0.25 1
29 24265 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 1

T12 9009916 (5-2016)

2-45




STANDARD PARTS

Fig. 23 - Electrical Contactor and Wires Group

2-46 T12 9009916 (11-2019)



STANDARD PARTS

Fig. 23 - Electrical Contactor and Wires Group

356328

Ref. Part No. Serial Number Description Qty.
1 1246191 (10000000-19999999 ) Plate, Electrical 1
2 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
3 1200913 (10000000-19999999 ) Label, Circuitbreaker 1
4 76062 (10000000-19999999 ) Stand-Off, Wir, 0.25, Insulator, Panel 3
5 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
6 58670 (10000000-19999999 ) Screw, Hex, .25-20 X 0.50, NI 3
7 41702 (10000000-19999999 ) Rod, Thrd, Full, .25-20 01.5I 3
8 32490 (10000000-19999999 ) Washer, Flat, 0.25, Std 6
9 32982 (10000000-19999999 ) Washer, Lock, Int, 0.25 7

10 01690 (10000000-19999999 ) Nut, Hex, Std, .25-20 8
11 397609 (10000000-19999999 ) Contactor, 36vdc, No 1
12 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2
13 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
14 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
15 87318 (10000000-19999999 ) Fuse, 080a, 0.88 2.4l, 125volt,Slow-Blow 1
16 1016314 (10000000-19999999 ) Boot, 90deg .50id 1.00id 2.50I, Red 4
17 1069894 (10000000-19999999 ) Cable, 06ga 5.5 Brown .25ring /.312ring 1
18 1069897 (10000000-19999999 ) Cable, Battery, 4ga, .25ring / .312ring 1
19 33944 (10000000-19999999 ) Screw, Pan, Phl, M6 X 1.00 X 35, 4.8 2
20 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 5
21 383724 (10000000-19999999 ) Circuitbreaker, 25.0a, Resetable 1
22 1206757 (10000000-19999999 ) Circuitbreaker, 60.0a, resetable 1
23 600437 (10000000-19999999 ) Switch, Snap, 15a, RIr 1
24 601359 (10000000-19999999 ) Plate, Backing, Switch 1
25 06922 (10000000-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
26 01754 (10000000-19999999 ) Nut, Hex, Std, M3 X 0 2
27 1059169 (10000000-19999999 ) Cable Assy, 10ga .25ring /.31ring, 050a 1
28 25005 (10000000-19999999 ) Screw, Pan, Phl, 06-32 X 1.00, G1 2
29 75939 (10000000-19999999 ) Nut, Hex, Lock, #06-32, NI 2
30 1034731 (10000000-10863997 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
31 06946 (10863998-19999999 ) Screw, Hex, M6 X 1.00 X 35, 8.8 2
32 32483 (10863998-19999999 ) Washer, Flat, 0.25, Sae 2
33 1206722 (10863998-19999999 ) Sleeve, P/M, 0.25B 0.38D 0.8L 2

T129009916 (11-2019)

2-47




STANDARD PARTS

Fig. 24 - Battery Group, 240Ah

T129009916 (11-2019)

2-48



STANDARD PARTS

Fig. 24 - Battery Group, 240Ah

356329

Ref. Part No. Serial Number Description Qty.
1 222280 (10000000-19999999 ) Battery, Wet, 06vdc 0240ah 6
2 1041030 (10000000-19999999 ) Cap, Battery 12
3 83415 (10000000-19999999 ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 4
4 223355 (10000000-19999999 ) Cable, 04ga 08.0l Blk .34ring /.34ring 4
5 223356 (10000000-19999999 ) Cable, 04ga 12.0l Blk .34ring /.34ring 1
6 87435 (10000000-19999999 ) Nut, Hex, Flexlock, .31-18 12
7 1016314 (10000000-19999999 ) Boot, 90deg .50id 1.00id 2.50I, Red 1
8 611221 (10000000-19999999 ) Boot, Terminal, Battery, 25.4mm, Blk 11
9 1201303 (10000000-19999999 ) Tray WIdt, Battery 1
10 1006401 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, CIr 1
11 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 12 223361 (10000000-19999999 ) Cable Assy, 04ga .34ring /.34ring, 175a 1
A 13 22892 (10000000-19999999 ) Connector, Anderson, 175a, Gray 1
14 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
T12 9009916 (11-2019) 2-49




Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

STANDARD PARTS

1071333 - 356358

T12 9009916 (7-2013)

407 NS EIC— TR TT/ET v omaseT A6 4 oih innws
1-#S
*+VE NOILO3S = LOVINOD YOOTHILNI HIOHVHO  HOLIMS <OlS-3
HOLOVINDD NIVA 20V
CREVE VAN X59/8 XH9/8 pﬁm‘;mo ana/z 0 L °Aass = =
o S 2-Ms
U C.m < m
= ISSANYYH NIVAN 3HL NI €-0 i o % s
T = | S3ANIT ONNOHO J11VLS Z 2
g AEO/B Z Z
o ¥ c SIvid ONTINTON 15vd/02A-03 01 © J z 7 g 8 AEIS -
= n y 9} . I
O > d3 NN 55,8 GEY e 5 e Live
O U g | N Nga/saT 3LV1d ONIINNON 3 NJOA 8Nd0S (0L z > #
N g 0z 8BS XH0/855 S ] HOLINS A3 g
w ) [Te]
3 REIYZaI REIN CRCT de o
T SIVd ONCLNION 31N0GON ‘8@ 3015 (0L - al 3
m1a/91 L] e d =
HOSN3S 31L104HL
&
q [ o g iy N
W w w ,M Il 440 2 [}
Py [P [
3 3 E . A . 7 z
o 5 3 y = NG T 5 L\ NS A38/OMd b Z z z
H . I~
ST16nd 0L ONS/53m0d Ed - I N AHO/B @ § N g
o S NS Yall Vi - MS g = N
440 ONVIS = 1504, T - 3 Z o
ONNOH9 a3LV1I0ST r o ¥ <« N
L o GYBNNOD HOLIMS 1v3S YLNNOO g 7<= 86 R
ROMIUNI e = o o & Nl &3 » ~
& TAA W S-MS a5 z
5 P SSINGVH HOLINS LV3S S W &
= TSR X908 XH9/8 W " N
4 n]
I &4
W@ﬁ NHO/A " yvay-vos
e H3TIOHINOD 22l S11dNnd 1-3Snd4 0L 1A “378v0
- = & q T *ST19n0 0L ONO/gamod s 3 1av0 oo
o 9 R
o < n 1-3sn4
a5 5 vHO0/N n ooy — o =
wn THN/66 g
[ e
o u o _lonn o NvLI/0L | N
“bzb OW b2y imO103s 338 | pE DA/P6  © T
*SSINVH NEVIV/LHO1 ST i s |
o1 XOvVE TYNOILdD 01 < 8 o
— Cormser— &
= Ngo/5r e E o < - xwo/Es 2| 7° o oo Z ]G
o g s 0 E oy o5 oy 8¢ % of L2
2 3 H m g F ¥ i 1H0d ONIWNVH90Hd 0 =275
o " s}
3 8 £ K ol I L = z
D S = | Z
© <
E
B \ 93# NOIL1J3S 33S
a
[=a=ryal b g
- - a S €
o
= A a=za/1
: 0
2
© D IHO10W ONI3V4) ~ © @ -l m | -
x B Lno Nid Z| > o o
& ~
= HOLON Bdoxd v 9 4z g S—=of% 3 g Q
w un i o | [} =
oo 3 B g 2 S 3 8 =
H e 34 1210 TaA O w oo B = o
. 2 o = | - B o W - o [E "
29 Z o z .
g - g @ (s} i
Sy gL — .
c 582 7 o )
52 282 2 W S st
& g8 aNY |y w41 B 2
S o & S = > =5 O
duy2 L
= ~ S w s
g38v | & e 3 fH 8 3 [5E 2 K
=N T Bl TT 5 &l o
[ERE] J\ e H3A0ONT Q
=-H & =S
£ 1% N z
oNa/z1 B B EREVZA 2 43wy \Dmc
il 2
ad ane. B
m 8/el 1SOd ONNOHO 0L o t-oH  ? CTN LV +8 AM3LIVE 0L
[b) H39HVHO aYvOod NO *Ldo
o
I
HOIH INNHS MO LNNHS
m 6L — 1AN/67] wmpEaEr ! ©S31W3LIVE TS SSANEVH H30HVHO
> 404 3sn S31y311ve OdASE *3sN4 3INIT-NI
@ = Lo LNOHS AHL3N3T3L :0L _—>—1/RED 4
[N ] (MVNOT1d0) 3NLTNI 20A 9 20A 9 :
"H — INMHS AHLINITEL | i
(93] L
< > —  —T-ave/+a - v = 7 = - = | 7 i - v “aNo/+@ F1avo
m (92]

$16371a@v0 AY13N3T3L IWNOI1dOo

2-50




STANDARD PARTS
Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

SCRUB

INTERFACE

USER
MODULE

WATER PICK UP

MODULE

MODULE

13/BLK

. oo
=)
2 0z P
5 & 9z
o G G £ [3ncom 3avadIINI
° 23
z S 9
o B — )
205
0g i L oo y
o .
g4 b &
¥
zir | W m
&
N4 = HILIMS 03S0T1D “QoW dnN-MoI1d OzH
-
) . (g3sn 1ON) 8-0
T8/ET 5 ¥ v NEO/SE N\ U o [T Z
k] &
N4 YNVL 03H N
4z e Zinorvxa
& = =2
L-Ms g &
3 2 S v |
O O
im0
e M e NOg/2E
£ 14 NV4 OVA Sdnv 8t
o e <Gy >
w 3| b— awvo 2 _|EJM
T _ 2 d
Ry WS TE Im/e2 T JI WETTEY e—
N == | v g 48
P HOLVNLOV NO/dn 3905 ] &
e = NVLI/OE z “AS ITAIT ONBLX3
o fosa
yvay-vs2
T@/ET VanN! VanN! v | ™ e Na/TE P
1-@
3INACW 8NH3S
i
3|
g1y
<4 x S dndsLe HOLON HSNHE HVIH/LHOTYH
g 3 Sdnv S2-01
B0 e
N HOLON HSNHE LNOH4 LV ¥OLdvay 3SN=1AQ
o B =V HOLOM HSNHE LNOH4/1437
Sdnv gz-01
s
Z
o £ Z|
Z o jeNZdD
3 o oS oo N
i |
ALdAB = HOLIMS N3O NMOO/dN_8NHOS,
TE/ET g ® @ v m1e/6e \V N e | R
z a0 o
ALINI YNV *I0S
9-KS R I
NS0 g
L— T
WEVTIV 37810NY NWNTIOA 378V IEVA HY-vsT2
L — e R yNd/ TE ey TEAPE Mrum_u
T-AWEVIV
o- NEOH
o NvL/0Z T TEA/TE
B— | 1-NHOH
SATVA J180 ON NIVA
o A1 0T NIVN (gt > TIA/VE
er{oEs 2-hs
L ot = V2= REIY:Z3 Z
N
wvay-vos M
Ta/eT ZanN! 53 bl 1909 18 1T VHO/EE VHO/EE P NUG/Z
5-80
2v¥00L0[# SS3INHVYH AHLIWNIT3L °LdO 3INCON _ASLIAITSL
D N A 1 T |
o
e -
o
o . . vz +8 AH3LLYVE
T@/ET STa/ET VanN! [T a H e aNd/LL Nd/LL P GEE/T 1 — oL Loia
= 5 3SN4 3NIT-NI

1071333 - 356358

2-51

T12 9009916 (7-2013)



STANDARD PARTS

Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

GROUND

SS3NHYH 02H-03 °1d0

SNdoM aZH-93 SS3NHYH IINOON 02H-23 *1dO
S 18/ VIE T E Il i L VA=
XXXXXX#
] THI/VIE EC R TR e VHO/VIE oo orom
*MS HSNT4 D2ZH-23
21ns TS T TNa/VaL
I S -
XH9/VIE
ASSV 0HI3
89d OHO3
S S
315 INNDOF2S INNOD [}
e e g NVL/05 V1705 _
A00Z *4N10°0 “HOLI1JVdYD =2
1= + w
898001 #
N=a/25 > P>—wies =
Nissa M
N Nvl/08 o dANE LSV4/0HO3 BZEDOZI # vB1ve01 o
dv3y-vs 2
on s [E81 INNOSHS TINNOD E\mm H_¢:: Qo [N
170V4 = I1Sd2-/+ [Sd0Z @ SN30 'ON Ss3ud & B N&8/25 Nv1/0S L 4 T
O
(1]
S 24 a3 on |
3
p
g ¢ T 10 o 1 e R
N z
I 5
2 .
O VA e s [ 3ATVA_"¥9g 301S 02HO3 BSB2O1# 2
L S S YNd/TS /- nIa/or =
3
U CECa e L = s VT 814901 # =
3 -5 Z e
G2 INNOQ |, 47E 1NNOO . o VO INNOSHY [ INNGH' ® 2
ST/ T NS xm/\_& T T /5% 1 R T
e 9-80 S
z |z 85
<8 5 S
o O DN w
NG o]
~
0 <
<5
SSINHYH HSMHE 301S “1do z |z
z z
& |6
o |G
NS HSN¥E 301S -
, g AoN 8ndgos 3dIs [SSSNEVH NIVA
T : diNd OzH 3415 LNOHa-vsTE
: L\. 5 U e Rl IS (e O, =K< ﬁ@ﬁv e R Tmezd Ly
. = NHO /St or-an -
V8-MS . - Y3LlvM dI¥0 ON M8 301 ¢/ M 2
STa/ET DA T | ANEIE TR /BE T K< . B € AW9/EE w
"H8 301S 3189vN3 = HOL1IMS 03S010 INC~vaLxa =
. =
SSINGVH HSMHE 3015 L0 e T T
S e o}
4 Z =)
g ¥ &
N | A Rt - Vv~ ®©
zl gz = Sdnv El
g 5 J— HOLOW HSNHE 3018 > (AN
Z B VHO/E N z [m]
w . - WO Ay v
T Nga S g
o | W HOLYNLOV NO/dN HSNE® 3A1S x _|K'm
oV s e = o,
e s VHO/ES X
e ] _
m m 1NOY4-voe2 o
. 0
z\Uz e o gl TAd/LE QO gaz® &
z |z 6-@0 £
-8 8 3
& e
a < Yo
3 18 48 Dm g
2 z |z B 5
& Z |2 NI 3
o (s} N W n
O [&] - w
=
& d

CAN BUS

CANY >
CAN-C—>

1071333 - 356358

T12 9009916 (8-2013)

2-52



STANDARD PARTS

Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)

(SS3INYVH NIVN 40 Llyvd)
ONIONNOYY JILVLS TANVYd VO 14103713 "v3d
NOS/501
JANVHS INOH4/1 437
*ON9 S1SSVHO
A
JNgo/s0T "gs7soT O
IaNVd HSNYd 3dIs
Ng9/501
T3NVd TIVLIIN 3dIs 1437
SSINYVH WeVIY / LHOIT *1d0
AVI3H ISHIATY °1dD
986NNOD A BLENNOD LIy LHOIT " 1d0
e NH9/S1 s8 8 NVL1/08
(3T) LHOITT o »ave LHM
IEOINNOD L, 520 INNOD < Ow > ATGNISSY LHO1T
(STV[03dS H04) N 301SNI 3LV
2 d a3sn LON M -Ne9,/S8 Nm‘ZAMWV > NV1/06 bB19G01 %
Qo 3 . .
93 = TN NEvY SSHIATY vse VEOTNNOD L v60 [NNDs HFTIOHLNDD WOMd DOAGE+
o ATF/ET o & YHM-N59/SB 1-ze %‘E NvYL1/06 @ und/Lt v ynd/L 1 Lt
x @n L1-80
> ERSYaY
Su 348
) = 3
4 iod IH9 17 JE90HLS/HSV 14 a¥O1NNOD | OS0 INNOD
- = B a/ET < L Nod,/26 v
o o o0 .
i} P 171 ONIHSVY 14 W
17 2EOHLS g
N =
ol Zz
(@37) LHOITTIVL O34 o | 8 INOYJ-03SN LON
Lo
< AMWV >, m&m QP wa /249
4BNNOD A JOINNGD 090 1NNO3 | 920 INNOD ~ JA/NO NavA S avan 91-80
SE/E ke a/ET L 19/9L g HALNTI/NO LHOLT *NavM
NO/440 S1HOIT TV
SSINDVH IFO1 T ONINBVAM OH0 " 1dD ; ¥BI+901# 01-Ms
L1HOIT 3904 1S/HSY 14 9HD F.JFJOMW&N(FIWL INOH4-V5° 2 g
910 1NNOD 4 300 TNNOD VS TNNOD \\ YBENNOD vi-80 AHos89  ® 7 NO9/55
Ta/E T z ST VHO/€6 %% X85/89 5
¥814901# o LNOY4-VSI
1037 LHOIIQVAH LHOTY INDH4-VS*2 2
Qe B Ng9/S9 Ng9/S9 QP Nwarz
a/ET n1a/9z and/z9 v 2.8
-7 €7-80 HOLIMS L1HOIT
(A3 1H9171avVaH L4371
Ta/ET mA‘ZAMWV > nTa/9z
L 11-MS 7
g
SETE/E T g/l e | N [ o
dNNd 371ZZON AVHdS e o |
—to e
Q@t = JINGEERY:}
REVNZT] e
s z VHO/ES QP Nggrz
1180
TS/ET STE/ET Sa/ET Sl REIVZE) HALINS S1ZZON AVHAS

r-a

22>

(® CURTIS B+)

SWITCHED B+
SEE SECTION BS

BACK UP

LIGHTS

SPRAY WAND

ALARM/LIGHT

1071333 - 356358

2-53

T12 9009916 (8-2013)



STANDARD PARTS

Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)

[l

o)

o

L=

=

O >

awm
W
25
WD,
&2
ab
o
<

S

—=

Lig

QO —

owm

o>

awm

i

a

S

>

&

E

o

o

o

B3

o

=

&

[

[

)

o

<

T

O

N

Y

r =

[SE |

—

—uWw

< >

sapty!

1 !
(I¥YNO[1dO1 3N1T-NI
ANMHS AHLINIT2L

O0A 8

AdLawgTaL sor —Co———4

£5378vD AHIFNT &1 WNOT1d0

"ON9/+9 3719vV0

“aN9/+9 371a9V0

i HOLIMS dOLS-3 HODTHIINT HIDEVHD,
= N
z X678 T L OTHNGL g M1/ & 2 e
© 2-s
-
% " SL
&
o - 18V1S
o o & HOSN3IS FILLOMHL o5 I (3
o g < = e 5wt Livg g
m S )| eonoiioms @z AH9/E g
HOLINS ASY N
= Z 0z 8s—> Au9,/85 g 5| X z
w (3] O 1-S &
o
Q REINZEl RELS ) e g b
& o g S
2 n1g/91 ng 5-1d | e B
o :
o © w o
o o o o
5 5 35 L e 440l 2
T m P 1 F o
H Z E u + B
°® [ NG/ T B L\ ‘MS AIH/OMA N & Z
- P Ad9/8 Ny - N
SN S
r MW T E9,/81 V& -MS -2 =
“INOD 1=dogd 0L ON©/8=M0d s 31avD )¢ £ 5 3
© =z o N
T3} ~ Co
® = o o L AM
m 1HM/6 HOLINS 1V3S © &
,T 3 HOOBANT e s { < < Sy z & m N
. s's S z
W . SSINYVH HOLIMS Lv3s N o ] a
Pz Xg9/8 X€9/8 = N
S AR/ o &) =
2 = 58
s P W dv3d-vos [-3sn4 OL TW “378vJ
] H_¢ an *® [FTINOD 3d09d 01 ONS/H3ROd T3 1ava
[ N=O/A El wn -
S 1-3sn4
'S w Y¥ NOILO3S = 1OVINOD
o q tASSY 378v0 — - +
o) — - [
< w o AOANDITINIY i NHO/S é AH0/8 = g
vE0/n " = o o
&) HOLIVINOD NIVA N N
—<__]#29 ONV SzV 1SNO1LO3S 335 lino—A3d o
“SSINYVYH NEV Y/ LHO1T o ? o
8 4N %Ive WNO[LdO 30L N < 3 <]
o & m ) =1 =
g g < o b Am < o5 L2
g €
H s ¥ s Shof R
N |8
@ ™ ST o] © 2
El El 8 8 & g s | 2
o <
EJ# NOI11J3S 33S E£9# NOILO3S 335 =
. B—< 9d+ NOI1J33S 33S
I +@ Q3HOLIM ac +8 AIHOLINS |0 o a
2 s P\ \Vigsres < o>—23 t
N ~ © ® + m| o~ - N
=
o WW SEC
=
* ~ © ® -l m| o~
@) (HOL10N ONIOV4) - o
o 1n0 Nid ~ 4 % . 3 z
a HOLON T3d0Hd OV 8 3 = @ m\m I W 3 %
5 3 & & g 8 sl S 8 |3 =
34 1210 OT3Ae 1L -3 ow N n © = o
e % < - | © n - N = N
e} .5 o o
dnd ¢ 1g EEa - o
282 = S
w -l ™ 0| | © ~ =
Ln® RS- ANy |4 4 5
¥ | ol T > - 0
owS @ 0
a3 X .| ® o I S |
g2, al fg cd 5 8 3 bt 1 g
2 [ia— % o T © o
Q- /ﬂ & pa ¥3000N3 3 S
N 3
XH0/8 E s und/LT 2 @ s3IV [ o
#L
MIg/e T a-1d ™o . v-1d
1S0d ONNOY9 :0L 1-9H2 TIN LY +8 AY3LLYE 0L
H394vHO 0dv08 NO :1dO
70 NO11035 335 70 NOT1035 335 $SS3INUVH Y394vHD auvog NO
HOIH LNOHS MO INNHS
£l $SSINYVH HIOWVHD aYvod 440
e LHIW/6Z LHM->18/E1
S31Y3LLvE J0ASE . -
1 - INNHS 3SN4 3NIA-NI 1/RED

1071333 - 356358

T129009916 (11-2019)

2-54



INTERFACE

USER
MODULE

STANDARD PARTS

Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)
WATER PICK UP

MODULE

SCRUB
MODULE

2-55

1071333 - 356358

N .
ul S0 oS Gw Gm 3INAON 30V AH3INIT ~
Gm 335 SNB WO Vo Y S SSINMVH dod G
m U v v 1# "lva/ad e E
_ o
x PaaN B T 1+ gIva/s @ 0 3
3 . 2
| P\ T T 2# glva/Imm Ea z
77n4 = HOLllMS 035073 z T Zs GIva/og T | ™
"dON dN-MO1d OcH (G3sn LON) S-89
Tuno-vaixs [
STa/ET E v NES/SE T\ PaRN = R o Z|
0N g
T4 MNVL 03y i i N
s d 2 S S aunovana [ N
SN
A S
Z| Z g Ve
(&) [&]
S
JE o
.
£ 1# NVd OVA Sdnv 81
o T EE Ago/Be <Al )=
<
g 5 K
< N o =W - nm ]
m m HVTIOS aem LHMW/62 N LINIT L1Ova]3d -
wo
= J— HOLYNLOV NO/dN 3905 el K ooy
SIS Frer NVL/0€E z *HS LINIT ONALX3
S
yvaY-vSZ
TTa7ET ZamN U ] e NI/TE Qs
o 1-@0
I IINAON BNE0S
o ¢ TN e Ena/z2
& ¢ HOLOA HSNHE HV3/LHOI A3 UI Sy 82701
vz [
o SR HOLON HSNYE INOHd LV HOLdvOV 3SN=TAD
MS10/71AD SdWy SzZ-01
- HOLOW HSNYE INOY4/1437
g 7 z
g 9 o0 e &
A AOEE 5w vHo/Ee N
Z Z
ALdN3 = HOLIMS N30 g 3 . NMOO/cn_BNHaS
| b N R VT = ﬁeﬁ T
STa/ET E v RREZCANN PaaN CEd i
O'N a0 [
ALNI iYL *T0S
g=Ms oo
ey —
L - {owvuiei
NHYTY 378100V NANTOA 378V IY gvau-ve'z
o
S e NG/ T2 AN TEA/VE QP
— o +-80
(SS3INEVH NIVAN 3HL NI) T -V VY
S3NIT ONNOY9 JI1LVIS o NYOH
o o NVL/0Z N TEA/PE
I1V1d ONTINNON 15V4/02H-03 f0L
N b= ™% 1 -NHOH
; SNWA dIMO ON NIV (¢ / 5
N NE9/501 3IVd ONTINAON 3IN00ON 85 0L © ze | ™ A0 NN e T/ T % REIVZSS
s{oms 2-AS
g R
IIvd ONTINNON I1N0ON "HE 300S fOL r
o aon OV v z
9
dvag-vos
Sa/ET P\ T2 ™~ 1048 T VOO/EE VHO/EE NG,z
5-82
i — B IINAOW
SSINMVH AYLINITIL “1dO P e ASLINTATL
*8 7g
e
e ¢ B ve +8 AH3LLvE
Sa/et Sa/et U\ =Ta | H H = oNd/LL wNd/LL GI0/T <~ oL 10380
19 NO1LO3S 335 u u 19 NOILO3S T3S 35N4 3INITI-NI
MoV INMHS £ THM-Y1G/ET D THAM->g/e1 TAR/60 oL  HOIH INHS

T129009916 (11-2019)




STANDARD PARTS

Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)

GROUND

SS3NHVYH 0c¢H-J3 "Ld0

37NACN 02H-03

SS3INYVYH 3TNAON 02H-93 *1dO

CAN BUS
CAN* T2

CAN-

YIa/VIET | A REIVAETD
e v
s e oo TAR/vI6 = B VHO/VIE ies omom
zl-ms TR [ TNa/vaLr
Ml AH5/v38 |4eBunds oHOZ)
S
31STNNOQ| 525 1NNOD W
M e g NVL/05 NVL/0%S _
AOO2 *4M10°0 ‘HOLIJVAYD m
S1-0 o+
HE, g
Ng9/25 NVL/0S =
W
- e NvL/0g o JANd LSV4/0HO3  OTHLW . o
8811NNOQ uvaH-vs'z
N s 86[L INNOD (g m ﬁ ) s I
LINV4 = ISdz-/+ 1S40z © SN30 “ON SS3ud e : Nu8/25 Nv.1/0S Pt N&8/4 ﬂ
O
Ll
| 2 azmn aon [
z
4 & o
g g aE P - B
3z 2
2 .
N R MO (L Vo a7 g
J\ e F N v-AS z
8
L SE A T —asow =
4SZTNNOD 442 [NNOD YOTINNOQ| /1 [aniia VS @3
—d e e ] 1-00A Q§ =
STIR/ET ENY Y EEg n8/9% VA NHE/ZT & Z
R R 9-80 o2
NN aE
£ LB i
8 B D go
= E
8
~
SSINYYH HSNYE 301S "1dO 8 g
z z
8 B
S HSNug 3ats :
g doN anNydds 3als SSANHVH NIVA
'
-1 ’ JANd OzH 3AIS nodd-vs*2
Ll = - T ——— BN P o7z
5 N NO/Sb or-@d _
Sa/ET BN PERN! = s R H0 ON 8 A=< = € € X=9/8E m
‘48 30(S _J1GVNI = HOLIMS 03SOTD E-AS Q
SSINHVH HSNYE 301S *1d0 S RS =
ovexs
& AH9/8E T
S 0
oz =2
g 3 o
SN S s S EIvead la)
zl Z SV £1
g = w
- HOLOW HSNHE 3015
9 ° RIS e VHO/EY zﬁ@ z @)
— T |V sov-mts Z-y18 5 M) V] n
E-= Nyg/2v z LIN[T LOVHL3H
wa
= N HOLYNLOV NO/dN HSNYE 3015 e
< o T RS z-or VH0O/E5 B ‘NS LINIT ON3LX3
s 8
5 E . N
zZ g
m m 1NOY4-V0Z D
. 0
VaaN Gl ¢ e anda/ze QO waszzy £
6-80 3
4« 3
248
g < Yz .
D m -3 3 D o3
e g ap
© & NE8
o =
S
=
R

1071333 - 356358

T129009916 (11-2019)

2-56



STANDARD PARTS

Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)

(SSIN”VH NIVN 40 Ldvd

SINIONMOYY J[1V1S TIANVYd VO 1YH103713 Yv3d

NE9/S0T
INVHS INOYd/ 1 4371
‘ON9 SI1SSVHO
/)
&zmo\moa NH9/S0T ﬂﬂ@

13NVd HSNYg 341s

NHO/50T
T13NVd TIVLIEN 33dls 14371

SSANHVYH WHVTY / 1H9I1T1 " 1d0o
AVIZd 3SY3AZY L0
G86NNOD 4, 9L ENNOD LIY 1H917 "1do
N NHO/ST £ NV1/06
[T LHOITT dN YOvE “ LHM B
T
320 TNNOD [O)
s <K (510308 409 ATTGNISSY LHO 1 7
a3sn LON a3sn 1ON D o
2 T ENEy = A NV1/06 301SNT a3LvooT > >
o - =
o .
m SATIN WEVTV SSHIATY vs'e VB0 INNOD <60 TNNOD B3 T 1OHLINOD Eommuwo>©m+ <
S8/€T = =CIARNEo/SE e A e NVL1/06 P and/ L1 e and/ L1 Ll 3
azn £1-60 m <<
2-Wavv
9
- LHO1T 380HLS/HSY 14
.2 < %0 INNOO\NJSO TNNOD
o 8 MIE/ET NEd/26 44
T 5 E-171 z
0o o
w0 18]
N
M H % =
@ (@371 LHOITIVL a3y F
w |2 INOH4-03SN 10N
< mw > &AM,,A RSP TNwarzz
° T8 91-80
JENNOD woazzou 4 mw > 990 INNOONNIZOTNNOD N 8./ ‘£ - dn/NO NHVM P aV3H
HEsel AR > 1A neses /-9 *£-Z = H3INO/NO LHOIT *NavAM
S-9 ‘1-Z = NO/440 SIHOIT T
SSANGVH LHO[ 1 ONINDVM OHO *1dO O1-MS
LHO 17 3E0ELS/HSY 14 OHO HNoud-ve e . T s
G101NNOD_4 800 [NNOD VS TNNOONNYEENNOD ABO/8S 7 NYEY=E)
SFase z S A VH0/€6 Z% QP A59,/89 g
Sl LNOY4-VSI
(@37 LHO17aY3H LHOIY INOH4-VG 2 . 3
Qe B NERY=) Ng9,/59 RNV
SE/E T n19/92 aNd/ LS v >1-@0
r-17 £1-92 HOLIMS LHOI17
(a3 1H9ITIQY3H L4371
S9/E T < AMWV >, AT9/9L
5-17
L 11-MS 7
T
SFE/E T e/l 8 | N e
g 2 |
dNNd F1ZZON AVEdS, s °
ﬁ@ﬁ LINOY4-VST
3A/79 REILVZ I
?7 i z VHO/EQ QU Rma 2
1192 _
<P <
SE/E T SE/ET STE/ET 3A/79 HOLINS F1ZZON AVHS s
v-a 0
32 )
Sk
=3 &
Ge

LIGHTS

SPRAY WAND

1071333 - 356358

2-57

T129009916 (11-2019)



STANDARD PARTS

Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)

PROPEL SYSTEM

POWER UP SYSTEM

LITHIUM BATTERY /CHARGER SYSTEMS

4 . ©/8
o oo z z &2 ¥OSN3S FILICEHL A ~
= o
o o o <
@ WS “
hi [ 4978 a3 V-id
© 0 EQ NOI1J3S 335
3 mC—> oo
2 & a8 S Xg9/85 ] T
IS = z5 T
) Y REIZal D &1d
-l zd S
Sy bl o o na/81 (iG] Ears
T 3| 3| s
o o
I By ol
EE =
N YNa/11 B AP\ *NS_A3H/ONS N
T T -8 NO) AH9/8 LN
INOD 13d0dd Ol N9/d3N0d 'BBLPZOT# (3 18V0  =© B LN
bl XHo/81 Vy-AS £ =
m =gyal
O oz
I @ ©
ea T <
LHM/6 HOL| M5 LY3S N
.M_\ WOWAN . v|$n - - - <5078 W M m
o« o O] - N
2 P LHA/M = m - SSINYVH HILIMS 1V3S N m il
=] T xd9/8 xb9/8 =
2 = 7l
i
o .
w®u¢ NES/A =] > % J yv3d-vos 1-3504 OL 1N *378v0
@ 8 v T
s q T tassv 3TV — g INOGD 13d0dd OL GN9/H3NOd (3 18v0 & ey
e " o V¥ NOILJ3S = 1OVINGO
VHO/N w =)
o o NI9/5 5978
*b29 ONV 52V 3SNOTLI3S S ey
*SSIHVH MUVIV/LHO T NHO/S1
dN YOVE NNOTLO +0L -
d 2
9 g g = ®
¢ Il
£0¢ NOILOTS 335 g g i g § €9# NDILO3S 335
ol N o | 7 80+ NO11335 335
p—1  +g Q3IHLINS e +8 QIHILIMS
8 CaANVANVANVov=oy: 0> 5578]
- - - o e & - N
A a3 0
R § c
S - . . L O . 28 Z
3| (OLOM SNIV4) L = .29 &
S| 10 Nid - Z = [ = :4 T & i < N
= HOLOW 13d0dd OV a 3 . o o4 Il | @ ES B ® 2Q 3 5 o
= 4 & 3 8 8 S Y8R o2 4
s q3A02ZL TAOIL - B uw N 0| o g - cZHE
E g 2 8 § T ot ] B 3 €355
] o @ o = 5 -5 fava o -
3 = 80 < & Nl B : "E| zoB83 =
< ) z 2
5 6§82 5 Ry |, o 4 B ol g 44 L8 2.0
SZco NI d @ S S =
i} N & S = b E<J
dwg ! =} d - >3 RN
EWg o o} gl w 0T
(=l x o x| El [N 2l n -~
S58a ¥ e A g g 3|8 T &
] T3 Q 8 3 3 |12 N -
fos 8 g £ : Z
Qc-w /ﬂ o @ ¥3000N3 S - 3
& = P S
Xd9/8 s s and7ZT 2 YNV 5 = g
Bl =
= 3
B w
N @
wnd/z 'nd/z & 2
S S
TavE :‘_A\Aﬁ _W LHA/+ THM/+
@D wesat SSINUVH WNIHLIT 201 ¥3438 na/ol o'z
YI/El = Y 7 eE ror <&V P REYGZ REIYZ] SSiEas VHO/E GERZA}
z-a 2=}
MI/ET asel s61d 6 Gl T = n1a/s na/9 o
= @ b
N E 3
o
wa <& P> ee—mes
a242
a Z| o 5
¢ g : i
N g YIOHVHO QHVOE NO *1d0 ®
Y&/ INT T/INT o n N LN 3
3 el 3 . 1 z o
14 No11335 335 3 g g ! NOIL93S 335 S
€| —~ - “ONMOY9 0L
e < g 7 g ar— @] ® [vie
.5 B H 1S0d ONNOH9 0L 2-9HO “IN LV +8 A¥3LLYE 0L
g =
m o H39HVHO QMVOE NO :1d0
81 NOILJ35 WS 81 NOILJ35 335 T mm
g HOIH INMHS NOT_INNHS 854
O |el— s S g MEET .
e IHM-Y8/E T Q2 L . R 378v0 H3guVHD :alS > <
< @ ¢ @ < ¢ ¥ a3
O i b & i
s} INFHS AMLINTTAL oA %e T,
4
Z ¥ "WEL/N3mevy — 1 WITEL/M 318va 1Y i a
) 3 = 3
— < 2] Fava

"W3T3L/LNOHLTM 378vD

SWITCHED B+
SECTION AB

MAIN

= SECTION 3

coIL

1071333 - 356358

T129009916 (11-2019)

2-58



STANDARD PARTS

Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)

n CABLE: B+ TO M1/GND. CABLE: POWER/GND TO PROPEL CONT.
@ <113
J’\ . = BROUND
2
[ SEE SECTION
o U [ AC PROPEL MOTOR 042015
o
5 s . =) SICHIS
= z >
2 g 3 = B
b g2 9 57 : ]
m S o = oo x -
S ST 8 OB & B =
o B 208 o8
ES = ole & [ EPE: ol
S - ] [l S M
e 3 oo “lE = £o ges o
3 ] d|bss Sy ag g
B d| g2 ol 38 o
< E 0|, z8 gic &
S 5 ) | eEe 3% o
3 a z BoH < w | B
5 I e%h | |8 5 f = g
i £3% S| > E 9
37 ] g
Sla 8 5 g
S . i
=
5 g NOT USED 7 31
= g AC PROPEL MOTOR, 90OW 5| L g L
s = o IINCLUDES ENCODER, H s ] [ :
4 | BMS S| TEWP SENDER AND BRAKE SOL.)
=
S S Bottory N
r-| . Monapement ARG
CAELE Sustem (BVS) CHARGER INTERLOCK L<& 12/BRN s LI s
o, ow st CANF/YEL e
: aics [NTL/YEL;> INT/BLK <<COM N'U'> S+/WHT]| PARK BRAKE CAN BUS
N - SENDER, TEMP e CAN—/GEN AN
= om fasie CAN-/GRN —epn-
Y == SW-13 7 w4 4 B2/BRN o s s CAN BUS SEE
p— VEL
A R o [aire SH/REDNN, S+/WHT . SECTION EL4ELS
B ] . sB/oRY CURTISS WRIGHT: C3 g
a6 B2
CABLE <l
1 o BT 1G/BRN 1G/BLK B 3 1 1 E] . U 5
/‘T’ wome UL " —
e | P 59/WHT
e e . w5 s ) ;> P o s B
° 8 |m o | BL/PNK : il | .
g ie D g I
@ 2@ |w 2 2 66/BLU 1 I H ] 3 g & oz
g ¢ : s g PR g3 s é
g PROPEL MOTOR CONTROL = - o I A g
E3 @l Q | | ki ?] §]
= HARNESS a - 3 35 5| 2
y e 8s
2 £ £ -
s 3 & ; % H 3 ox
. R w = = <l B & £
2 o 1 B g 8 o| 3 > E
- S+/WHT » | © S O oz al ¥ 3 &
i START [ty i @
B 4] g
¥ = = E%| = of o o 4
z O o I s
= s 16/BLK < 15 - [ sl a a =
ACC 5 2| @ ] < s w4 o . |3
5 S | <@ N 3z E &8 % [2
SW-T e 5 i - g 3
" & z = £
le/BLk KEY SWITCH 5 3 nEl i3
= =
MAIN HARNESS NETS: .8 Z g < . 2
10/TAN AND S5/GRN, AND COMPONENTS § @ 3 © ,@ & =
D-2 AND CB-2 ARE NOT USED @ = ﬁ a
W/LITHIUM BATTERIES. 8 g = g
o = )
G o it
4 >| > >| >
X = x x x o
R >
SK-3 sw-2 3 & B SIS N S
4/VEL CoN N.C. 2/PUR < > o o o @
CHARGER INTERLOCK E-STOP SWITCH
m
g
[
s
3
i 22/BRN — =z
~ SWITCHED B+ 18 CURTIS B+)
& SEE SECTION AISAND A22.
o
~ &
-
w
< :
8 278
N u (]
o
BPE 4
En 2
o
e
=
a
3 M1B o
- COIL = SECTION 4C EI(J
CABLE BAT.- ML |l 2/BRN S 2

T
MAIN CONTACTOR

SNITCHED B+
SEE SECTION AB

1071333 - 356358

T129009916 (11-2019)

2-59




STANDARD PARTS

Fig. 27 - Wire Harnesses Group

wd-du

NOIL103S

NYD AHLINIEL :(1)TE38v]
SSINGVH AHIIFTAL toL

N3JO

N3dO

NES/3-Nv3)|

T3A/IINVD)|

“oN SuTA|

J3av oN
‘N9 D1UVIS

*IMVH4 3HL HIONN S3LNOH 5]
NOILJ3S SIHL 1310N ATEW3ssv
1Z 39vd ND
Q3MNTINDD
wVY-Vu NOI1133S
T
oL 50d[ -0
T3EV_ON
SEENEVH HLA T3e0d 101
£30Ve H10G
No| NACHS NOTL33S -
StHL| Bod NS
- . ‘18'ss'Ll'2-8
INVO‘SNVD %
R 51v130
f

LHOLTavH Y
=7130v1
LHerTavaH LHoIY

*Ng_ONVA

Mg 1H917
1Eav]
“HS LHBIT 0L

1HBI7 BHO
*NHVH LHO11 9HO 1DL

AZH/aMA

CRECAL

HOLINS
ASH/ONS toL

z

T

5

d015-3

TI3dv]
HOLINS d01S-3

05 TaA/b BN

No
NO

NET )

eV
SANHVH HSMd 3015 10l

Y[ Ii/ee
€[ a0/ vee

"S0d [ NvL/ob]

ANON :T738Y1 1 AH9/8E

Umey 80 oo fOL "Sod[ToN SN

*80d GILVNINGZLIILON

JOYAEINT IS 738V
3DVIHZINT H3SN 101

9 NVD TIV130

0L

73av7 oN
2+ NNOJ SNE NVD HSNHE 301S 101

€1-G9 y1-83
1738V 3V
SLHO1avaH

E1-d0 0L 4

S NvJ 1Ivi3a

38V ON
*oNg DILVIS 10l

03NN INOD

T

T

v 1Tviza

=/

BV ON
2 N2 *ITI00N 0

oL

C3LVNIWESL '310N
BEV1 ON
»° NGO
FNCIN OzH 0L

Mg L3S 13Ev
SEINUVH
HOLINS 1V3S oL

;
S

(o
90

@@
U1

“Zav oN
SISSVHO
© ON9 JILVIS 0L

NEOH
(13
NHOH 101

SILM @ +BSIMD © -8

SNOTLI50d

HOLOSNNDD NId SE 310N
TEav N

3RV 17138V :
Hav A YITIOHINGT SI1HND 0L
843 1Ol ® OND oL
g
5
g
v
SOd

T3y ON
FILICHHL foL

v
€[ 3A/%6
T

Sod] oN THiA

T¥EZ21 SI1HNd 804

18VHY L0 NId

TZNVD ‘INVD
ERIZE]

vE

21-8 11-80 s1-80
RRE:]
LHOT T NEVA

21-80 0L 11-80 0L S1-89 0L

1v130 Z-8 1Iv130

or-80

£T173av
vaLX3

91-87 101

£1 71v130

¥ NVO 1v130

Oy

*Y3LIN3 S3IHIM SV
HOLO3NNOD 40 Yve
tNMOHS M3IA

19 Tiviia

T129009916 (1-2013)

2-60



STANDARD PARTS

0S TIv13a

1-€1 11v13a 25 71vi3a

2] _niassz

dhNd "Y8 301S :7138v7
(NOILVOO0T aQdvmMy04)
dANd HSNY\E 301S f0L
[z NvL/0%
I-IH-Mmmmmﬂ
lmgm

["ON 3 Th]

JATIVA ""E 301S 7138V
3ATVA 02H HSN¥E 3a1Ss :0l

N *1OV BNH0S 17138V
H¥0LVNLJY 8N€as :0.

| Hund/L2|

N L - - ————-—————=

"SOd|"ON 3dIM

“HIN 8NYOS HY/1Y :13av]
1A GNEOS 8V3IH/LHILY 0L

.--ZDHEHMEE-EE-MEHE
-0 s7138v1
1-0 HOL[OVdVD 0L

\/\me ‘05 fIvLiIa

*1Ov 3905 :713av]
H01lvNLIv 33933N0S :0L

Fig. 27 - Wire Harnesses Group

e - [ — Lt — = — = — — —————— — — Q3NN1LINOD
” V-Vu NOILO3S
|
” ¥9 :11vi=a
|
['soa["on 3uim] !
dNNd LSV.4/0HO3 : 138V !
(HV3Y LHO[HI }

dANd 1SVd4/0HI3 01

AldA3 "T0S 138Vl
LvOT14 ALdW3 NOTLINTOS 0L

2] »g9/9e1] [_3doNv] 2] s1a/3ed]
| 1| 13A/0+8| [3Q0HLVO| 1| 13A/E¥8|
[ ~sod| "oN 3d1m] *0530] *SOd| "ON_3d1M]

dANd ONVM 373GV :
v L4370 AERAELA

dANd ONVA 0L ¥-0 30010 £0L

"dg8 anyds IN4/147 :13av]

HSNYE @NE0S LNOY4/1437 oL

02ZH NIVA :7138v7]

3ATWVA 02H NIVW :0L

2-61

T12 9009916 (1-2013)



STANDARD PARTS

6 Nv3 T1VL3a

*MS 39HVHO :73av]
*MS LINIT H39WVHO :OL

Fig. 27 - Wire Harnesses Group

S-80
tVHO/EE NO_(11738V7
*00ON_9rg0S
5-80 :0L

8 NvJ 1lvi3d L NYD Tlv130

Sa/RET

NV1/305

T3A/MENYVD

NE9/%-NVD

—|n[m| <[]0

*50d

TON 3WIN

02H-03 37136V]
SS3NGVH OzH-03 0L

7138V ON

NV4 *OVA :73gvT ONNOH9 J11VIS 0L

NV4 WNNNOVA :OL

*NHVH LHO[T 1738y
SSINMVH LHO17 10L

-8 E-80 2-82
3av +73av 1 138v
*00V_EN¥dS  1HVIS A

¥-80 0L €-80 :0L 2-80 :0l

7138V ON

N4 YNV T03d

1vOTd TINS MNVL “03d 0L

ONNOY9Y J1LVLS :0.

o

“2-El
‘BNVD

q3av ON
9r NNOD

3TN0 BNE0S ¢

91| VHO/EL

S1| NH9/SL

*s0d

‘OINVD
£71v13a
*BNVD
fLNVO fB Tivida

1d 2d
£73avT r73av
+8 101 -8 0L

738v1 ON
ST NNOJ
37NAON 8NEJS :0L

738v1 ON
£ NNOD
300N BN¥DS 0L

S| dnd/cz
Y| ni8/92 v 30
€ N3J0 € a-a+Hs
2| N"9/sz 2| N=9/7-NvD
AERENZS T[I3A/7+NvD

*SOd| TON 3HIM *Sod| TON IWIM

£-82
£738v
dNNd OHO3/1Sv 4
£-82 301 9-92 1-80 :0L
1138y
*OON 0HO3/1Svd
9-@ 0l

S738v7 ON
HOLOVINOD W NIVA :OL

138V ON
aNNOH9  fOL

o]

2-Q :738v]

SOONV=3VA| _VE0/E
THLVO=N3d| T3A/b
[ “Sod[oN SHIM

8-9.

:

1-Q :738v]

2-0 30010 :0L -3 30010 :0L

[ZaoNv=3vAX18/deT] [3aonv

=3VA]_NV.L/0T]

[ "HLvO=n34| AH9/E8|

[ "HLVO=W33] Nu9/S|

“SOd[ON 34IM| I

“SOd|[ON 39TH]

3 03nNI1INOD

NOI 1235

T12 9009916 (NIL)

2-62



STANDARD PARTS

9 NvJ TIvL30

SNYD I

¥ VO TIV130

Vi3

NvD_AMIINGT3L
SSIMVH AMIINTTEL 9L

211) T3V

QN9 O[LVIS

T3IENT ON

*INVHS IHL HIANN SILNCY

o|

NO1LO35 SIHL :3LON A 1BA3SSV

12 39vd No
Q3NTIND

w¥-Vu NDILD3S

0L

=

1HDLIOVAH Y
[R=CI)
LHOIIOVAH LHB 1Y 0L

39vd HLDE
No| NOHS NDILa3S
SIH)| 04 NOISNaM IO

73av1 oN
SSANMVH HLA T3dobd

I

oL

a0t —A

‘Bs'z-8

MS_ONVA

NS 1H9IT
(RECVAL
NS 1HO11 fol

AHO/E89vE9

NHO/VSSVES

AH5/988

14917 9HO
*NEVH 1HO1 ©HO

£11)73av]
oL

1H9170Y3H T

PNYD *ENVD

AZH/OHS
+738v1
HILINS

A3M/QM4 101

Z N30

T N3d0|

5] N30|

dols-3
(1) 73V
HOLIMG dO1S-3

p *G0d GILWNIVRELEILON

Z Y AAING H3SN 1738V
ZKvH "W 301S 7138V i

§SaNMVH HsMbid 3a1S F0L unwm,_tuﬁz“ Ema,\.ﬂ_wwm:

e aNnoe| €[ TAMONE /5L

T NVL/0%] -NVD 2| NHO/V-NvT

ovee| SNVO[ 1] 134/v+Nva

S50 "ON SH TN TVNoIs["Sod|  “ON Sdlk

€ NVO TIVL30

3y ON
‘2 NNDD SNE VD HSM¥E 3als

(2 N3J0

3 N3O

2| Ng9/a-Wo

DREVZENE]

S0d[_ON MR

el-go

ETA)
SLHE 1 TavaH

El-20 0L +1-30

2 N0 1vi3a

1 Nv2 T1vi3a

EavT ON

ol
TRV ON
p1-go  "ON9 DILVIS 0L
138V
Exl

*ve TvIE0

Fig. 27 - Wire Harnesses Group

EF: P /%]
EE: NHE/2E|
EE: AHO/8Z
EE: YN/ TE]
NeO/ G SDd["ON 31N
ad TEav1 ON “@d
B0 IF NNGO  BLVNIAHZL 310N
NVL/0E : =V oN
NVL/o€| 3mon o2 +aL Pt
T el FNaon oz :0L
S0d["ON WIN
| N

27 NN “TINON 02H *

7

NS Lv3s 1BV
SSINUVH
HOLINS LV3S 0L

Y N
S1SEVHI

® OND 01LVIS oL

*aNvVa* SNV =7Mvi30 +1viza +lvisa
g-g. NOI1J33s \/\:zmn \/N J\4/
€ 39vd NO & - ¥
A3NNL1INOD

(3

el

SILYND @ +BS[LUM 8 -8 || [431I0HINOD T3cOdd €D :(1173av1
=l T13Ev Y3 TIOHINDD 13CHd EJ
51130 S118M

©+8 :0L © N9 fOL
1
2
[
v
804

3V ON
FILIGNHL 301

oL

SEL0
il

S0d

*WNy HOLJ3NNOI WO
IHvHO 1NO NId

|| |0

T
“SGd] “on 3a0A]

“40, HOIJINNOI HO4
T8VHO LNO N1d

€-8 11v130

21-93 11-89 S1-80 91-92
£11) 738V 811 THav OV (1) TEEvVT
SLHO1T QWA LHOTT'NHVA  VHLX3
2I-B0 0L 11-83 0L G1-80 0L 91-8) oL
$€ 11v130 2-8 11v13a

TENVA 0OV 3MVA
“ON® D11VLS 0L

(o]
©
L]

[
1) Eav]
YTV

Fe1aNV 1oL

"HIINI SIHIM SV
HOLJ3NNOD 40 D!
INMOHS M3 1A

85 11v13n

2-63

T12 9009916 (7-2013)



STANDARD PARTS

93N = T IVA] Nua/ee5
['S0d = 37ww3s] Nvi/80s]
NOTLTSOd[ "ON 3HIN]

1-0 HOLIOVAVD 0L

2] Nug/v2s

Fig. 27 - Wire Harnesses Group

2] ne/gz

dAnd 88 301S 7138V
INOTLVI0T OHVMHOA)
dhNd HSNYE 301S 0L

[FSod["oN 3a1A

10V @nMoS 738V
HOLYNLJY BNH3S 0L

3AVA "H8 301s 738V
3IATVA O2H HSN¥E 3AIS :0L

| ] dndsz2|

"SOd["ON JuIM

"HLW BNHIS YH/LY 7136V
HIN GNMDS WVEM/LHAIY (0L

\/\Wmm ‘05 :TIvi3a

10V 390S 738V
HOLVNLOY F3933M0S 0L

S04[*ON 391m]

\/\ 1-€1 :71vida

1_39vd NO

Q3NNTLNOD

dNNd LSV4/0HO3 $138v7
(av3d LHOIH)
dNNd 1SV4/0HI3 01

I
|
|
|
|
|
"

A

[ MI9/HET
] N8/9E
[Fsad] “ON_JdIN

ALdN3 *T0S 273V
1v0T4d ALdW3 NOILNT0S :OL

£1vi3a

[ 2] »i8/9et] [ 3aonv] 2| wie/deT]
T

REIVAL

3A/9+S

SAOHLYVD
["sod["oN =H1m]| “0S30] *SOd[ ON 3dIM|

dANd ONVM 138V

19v3Y L437)

oNNd ONVM

10L

$-Q_:73av]
TDHDE"E

T

[“sod["oN 351
0ZH N1vA 1738V
3IAWA O2H NIVN 0L

NO1123s

*yd GNYIS IN4/L47 :73Ev]
HSNHE 8NHJS LNOH4/1437

L

T12 9009916 (7-2013)

2-64



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

713av1 ON

NV4 *OVA :73@v1 ONMOYO OILVIS :01

NV4 ANNOVA £OL

Of N¥J 71v13a 6 NvJ T1vi30 B8 NvYJ T1vi3a £ NYD TIV1Ea 1-8 11vi3a
o] _va/net iy
S| _Nvi/20S
b | T9A/MHNVD J38v1 oN
NE9/%-NVO S NNDD
z NHE/25 3INCON @nHds 0l
T n18/9%
EX)
02H-03 :73av7 5
SS3INMVH 0ZH-03 fOL n18/9€
YIB/NET 500
EX]
“NGVH 1H9 [T 238V o nmw —
SSINGEVH 1HOIT 0L
z n1a/95 SM NNOD 738V ON
S 540 3TNAON BNHIS 0L Er NNOD
=V o S Ex e T2 300N ENKIS 101
ANNOHS DILVLS :OL| @l I NG/ T Id 2d v _n1a/ez v N30
@@ € Nvisoz| fH8V I3V N30 3 N340
z 1HA/6 z| _Nuo/sz 2| NH5/T-NVD
T T3A/Vwi T T3A/%2 T T3A/T+NVD
o “ON "50d["ON 3dIK "50d| ON 3dIM
ESIL)
v-@a €-8 z-@ e @
713GV 736V 13av]
*20y @ndds  IHvlS LN LS
$-80 0l €80 :DL 2-@) ol
704 MNVL "934 :1FEv]
LvOd 1IN MNVL "33 0L
[T "2-E1 ‘OTNVD
“6NVO £1VL3A
“BNVO
fZNVD fT-8 T1vViE0
‘M3 39dVHD :T13Ev]
‘WS 1INTT H39HVHD 0L ! \
{ Y 2 2 D €_39vd NO
5-g2 1 - 7 Q3NNIINOD
tVHO/EE NO (1)T38V1] -
*dON_EnEs g-d8. NOI1123S
S-g9 0l
— @)
52N © @)
o e 2-q :73Ev 1-q :73av]
2-0 30010 0L t-a 300fa oL
[3aonv=3TvA[ vH0/E] [3aoNv=3TvA] NvL/0T1]
THIVO:A3d| T3A/ THIVO:=N3d| NHO/SG
.mmmmj [ "SOd|ON =H1M] [ “SO4[ON_3H1M]
dANd OHI3/LSV 4 ——— 38V ON
£-83 oL 9-83 HOLOVINGD TA NIVA 0L ONMOY9 201
=1
*QOW OHI3/LSV4
9-87 0L

2-65

T12 9009916 (7-2013)



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

29 = Nga/vAZ1

19 = WUNd/VYALI

(21 :73avl
3IXMvdHa T3d0dd (0L

@H YALT
o

[o]e]

[6°E1] [G°cE]
oot 528

SSANYVH

[6°E] HOLOW T13d0dd it

8[NY8/VNZS
BS :71(vVL30 L N3do
S|NYE/VAZ T
S|HUNd/VALT
4 ¥ | AH9/VYNBS
E[1HM/VNGS
REC AN S| awe/ones Z[Nd/ V18
H300ON3 13d04d :0L S ARERTEE
€ A9, GNeS “SOd|"ON_3dIM
Z N19/vNSS
1 YINd/VN19
SOd "ON 34IM
WS 1V3S 17138v7
HOLIMS Lv3S :0L
139V ON
@ SS3INHVH NIVA 0L
= ® = |
(- oo 1e'sz1 16°€]
oo1 0s9 oot
g] 1HM/VYS6
(%] M AH9/VS8
*S0d| # 3JIM

T129009916 (7-2013)

2-66



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

n :3dim vyo/N
A 13HIM NHO/A
M (M LHM/M
(g) :sn3avi

HO1OW T3d04d (0L (4371104 LNOD 13d0dd

0L ON3I SIHL)

I
1
I
(E) &

M vdo/n
M NYO/A
M LHM/M
ST3gv

"37TTI04.LNOD

13d0dd S1

Q

149n2 :0L

®

M i3HIM LHA/M
n :34IM vdo/N
A 13HIM NHO/A

(€) 5738V

HOL10N 13d0Hd :0l1

mE)

(E) 85738V

H3T104.LNOD

T3dodd S11dnd :0l

te's
osT

(61
ool

®

_Qm©

2-67

T12 9009916 (7-2013)



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

T-3sNd :Ndd/22 NO 0
ANNOYY :XM1g/€1 NO
2 (2)738v
s H3TTI04LNCD 134044
GONNDHY ANV HOL1OVINOD W 0L 2 ([)3avl
H371041NCD
134084 MO :0L
1-3SN4d :Ndd/22 NO H3T1T1I04LNOD 13d0dd
ANNCHD :M19/ET NO 2 (1)73gvl
f(2173avn H3717104 LNO3
ONNOYY ONY YOL1JOVINOD TW 01 T13d0dd SI114NJ :0L

T12 9009916 (7-2013)

2-68



STANDARD PARTS

Fig. 27 - Wire Harnesses Group

356359

Ref. Part No. Serial Number Description Qty.
1 1069346 (10000000-10863997 ) Harness, Main, Ele [T12] 1
2 1074780 (10863998-19999999 ) Harness, Main, Ele [T12] 1
3 1069745 (10000000-19999999 ) Harness. Ele, Seat [T12] 1
4 1069730 (10000000-19999999 ) Harness, Wire, Propel Motor [T12] 1
5 1070956 (10000000-10863997 ) Harness, Cable, Propel Motor [T12] 1
6 1074787 (10863998-19999999 ) Harness, Cable, Propel Motor [T12] 1
7 1069891 (10000000-10863997 ) Cable Assy, power [T12] 1
8 1074788 (10863998-19999999 ) Cable Assy, power [T12] 1
2-69

T12 9009916 (7-2013)




STANDARD PARTS

Fig. 28 - Labels Group

356354

Ref. Part No. Serial Number Description Qty.
1 1205741 (10000000-19999999 ) Label Set, Info/Hzrd [T12] 1
1 1205743 (10000000-19999999 ) Label Set, Info/Hzrd, Tj [T12] (Japan Only) 1
2 1205724 (10000000-19999999 ) Label, Hzrd, Flammable Matl, Na 1
2 1067120 (10000000-19999999 ) Label, Hzrd, Flammable Matl, Tj (Japan Only) 1
3 1204077 (10000000-19999999 ) Nameplate, Tennant, Domed 7.0in 1
4 1205426 (10000000-19999999 ) Label, Logo [T12] 2
5 1062813 (10000000-19999999 ) Label, Logo, 12.3I 4color [Ec-H20] 2
6 1056578 (10000000-19999999 ) Label, Logo, 05.8L Shite / Tl [Tennant] 2
2-70 T12 9009916 (5-2017)



OPTIONS

SECTION 3

Contents Page
Fig. 1 - HeadlightGroup ..................... 3-2
Fig. 2 - Strobe Light and Backup Alarm Kit ... .. 3-4
Fig. 3 - Strobe Light Kit, Overhead Guard . ... .. 3-6
Fig. 4 - Squeegee Guard Group .............. 3-8
Fig. 5 - Heavy Duty Bumper Kit ............. 3-10
Fig. 6 - Overhead Guard Kit ................ 3-12
Fig. 7 - ec-H20 Solution Pump Group ........ 3-14
Fig. 8 - ec-H20 Solution Supply Group,

SideBrush ....................... 3-16
Fig. 9 - ec—-H20 Wire Harness Group . ........ 3-18
Fig. 10 — Side Brush Motor and Squeegee Group3-20
Fig. 11 — Side Brush Pivot Group ............. 3-22

Fig. 12 - Side Brush Bumper and Mount Group 3-24
Fig. 13 — Side Brush Solution Supply Group . ... 3-26

Fig. 14 - Side Brush Electrical Group ......... 3-28
Fig. 15 - Side Brush Wire Harness Group ... .. 3-30
Fig. 16 - Spray Hose Kit .................... 3-32
Fig. 17 - Vacuum Wand Kit .................. 3-34
Fig. 18 — Telemetry Group

(S/N 10000000-10967790) . . ....... 3-36
Fig. 19 — Telemetry Group

(S/N 10967791-19999999) ......... 3-38
Fig. 20 - Telemetry Group, Lithium-lon Battery

(S/N 10967791-19999999) ......... 3-40
Fig. 21 - Battery Group, 36V 360Ah .......... 3-42
Fig. 22 - Battery Group, Lithium-lon, 36V,

102Kwh ..o 3-44
Fig. 23 - Battery Group, Lithium-lon, 36V,

82Kwh ....... ... .. 3-46
Fig. 24 - Battery Group, Lithium-lon, 36V,

41 Kwh ... 3-48
Fig. 25 - Lithium-lon Battery Lifting Kit ........ 3-50
Fig. 26 — Battery Charger Group .. ... ......... 3-51
Fig. 27 - Battery Charger Group,

International Only ................. 3-52
Fig. 28 - Battery Charger Group .. ... ......... 3-53
Fig. 29 - On-Board Charger Kit .............. 3-54
Fig. 30 — On-Board Charger Group,

International ...................... 3-56
Fig. 31 — On-Board Battery Charger Group,

Lithium-lon ...................... 3-58

Fig. 32 - Battery Charger Group, Lithium-lon .. 3-60
Fig. 33 — Flow-Rite™ Battery Water

Manifold Kit ...................... 3-61
Fig. 34 — Hydrolink® Battery Watering

SystemKit ............ ... 3-62
Fig. 35 - Transport Group ... ................ 3-63
Fig. 36 - Fire Extinguisher Group ............. 3-64
Fig. 37 - Documentation Group .............. 3-65

T129009916 (11-2019) 3-1



OPTIONS

Fig. 1 - Headlight Group

-
z
©)
o
LL

X

/

1y

/300

\\
Y
N

/000 (8

000000

0
N/

\@w%@@ |
\W\\\ @@ /// W\
\\©®@©©© j A
/000 @@@a |

AN

OF

”

Q) 4
sl
04 \/// .

N\
00000/ /" /)
m@w@@\\ WA
\

/4
/ \\V/\\ \
— \\ 7y

T12 9009916 (1-2011)

3-2



OPTIONS

Fig. 1 - Headlight Group

356330

Ref. Part No. Serial Number Description Qty.
1 1202870 (10000000-19999999 ) Bezel, Headlight, Lh [W/Inserts] 1
2 1202892 (10000000-19999999 ) Bezel, Headlight, Rh [W/Inserts] 1
3 9008182 (10000000-19999999 ) Light Assy, Pre-Sweep, Afmkt 2
4 06920 (10000000-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6
5 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 6
6 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
7 1064188 (10000000-19999999 ) Circuitbreaker, 15.0a, Resetable 1
8 377084 (10000000-19999999 ) Switch, Rocker, Prgrsv 1
T129009916 (1-2011) 3-3




OPTIONS

Fig. 2 — Strobe Light and Backup Alarm Kit

3-4

T12 9009916 (7-2013)



OPTIONS

Fig. 2 — Strobe Light and Backup Alarm Kit

356337

Ref. Part No. Serial Number Description Qty.
v 9010353 (10000000-19999999 ) Light kit, Strobe, Module, Ci [T12] 1
A 1 1075296 (10000000-19999999 ) Light, Fish, 12Vdc, Amb, Rwk 1
A 2 1059938 (10000000-19999999 ) Base, Module, Light 1
A 3 1063263 (10000000-19999999 ) Gasket, Base, Module 1
A 4 1058694 (10000000-19999999 ) Alarm, Backup, 12-48vdc, Adj 1
A 5 49263 (10000000-19999999 ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
A 6 19315 (10000000-19999999 ) Screw, Hex, .25-20 X 0.50, G5 1
A 7 32483 (10000000-19999999 ) Washer, Flat, 0.25, Sae 1
A 8 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
A 9 49266 (10000000-19999999 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
A 10 1056979 (10000000-19999999 ) Harness, Wire, Alarm / Light [T16] 1
A 11 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
A 12 1064188 (10000000-19999999 ) Circuitbreaker, 15.0a, Resetable 1
A 13 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 14 06933 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 15 19066 (10000000-19999999 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 16 06549 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 17 377084 (10000000-19999999 ) Switch, Rocker, Prgrsv 1
A 18 1062106 (10000000-19999999 ) Cover, Module, Light 1
A 19 1059342 (10000000-19999999 ) Light Assy, Led 1
A 20 222267 (10000000-19999999 ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 21 398526 (10000000-19999999 ) Relay, 36Vdc, 005A, Spdt No [Greenwich] 1
T12 9009916 (5-2017) 3-5




OPTIONS

Fig. 3 — Strobe Light Kit, Overhead Guard

FRONT

T129009916 (1-2013)

3-6



OPTIONS

Fig. 3 - Strobe Light Kit, Overhead Guard

356341

Ref. Part No. Serial Number Description Qty.
v 9010351 (10000000-19999999 ) Light Kit, Warning, Ohg, Ci [T12] 1
A 1 1075296 (10000000-19999999 ) Light, Fish, 12Vdc, Amb, Rwk 1
A 2 06933 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (10000000-19999999 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (10000000-19999999 ) Guard, Light, Revl / Strobe 1
A 6 74455 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (10000000-19999999 ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (10000000-19999999 ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1069746 (10000000-19999999 ) Harness, Ele, Ohg [T12] 1
A 10 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
A 11 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, Plstc 2
A 12 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
A 13 1064188 (10000000-19999999 ) Circuitbreaker, 15.0a, Resetable 1
A 14 377084 (10000000-19999999 ) Switch, Rocker, Prgrsv 1

T12 9009916 (5-2017)

3-7




OPTIONS

Fig. 4 - Squeegee Guard Group

T129009916 (1-2013)

3-8



OPTIONS

Fig. 4 - Squeegee Guard Group

356338

Ref. Part No. Serial Number Description Qty.
1 1201496 (10000000-19999999 ) Channel Widt, Bumper, Rh 1
2 1201503 (10000000-19999999 ) Channel WIidt, Bumper, Lh 1
3 12317 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, Ss 10
4 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 18
5 08714 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 8
6 1024977 (10000000-19999999 ) Bumper, Ure, 1.50d 1.25I 2
7 32492 (10000000-19999999 ) Washer, Flat, 0.38, Std 4
8 69225 (10000000-19999999 ) Screw, Hex, .38-16 X 1.00, Ss 2
9 1201499 (10000000-19999999 ) Bracket, Support, Tank, Rh 1

10 1201504 (10000000-19999999 ) Bracket, Support, Tank, Lh 1
11 1202246 (10000000-19999999 ) Support WIidt, Guard, Rh 1
12 1202247 (10000000-19999999 ) Support WIdt, Guard, Lh 1
13 09028 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 25, Ss 6
14 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 6
15 1204847 (10000000-19999999 ) Tube, Guard, Pntd 1
16 06965 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
17 369359 (10000000-19999999 ) Pin, Hitch, .375d X 3.12I, PI 1
18 19676 (10000000-19999999 ) Cable, Glv .09d 013.01 .38eye /.38eye 1
19 09252 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
20 01683 (10000000-19999999 ) Washer, Flat, 10, Ss 2
21 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1

T12 9009916 (1-2013)

3-9




OPTIONS

Fig. 5 - Heavy Duty Bumper Kit

3-10 T129009916 (1-2013)



OPTIONS

Fig. 5 - Heavy Duty Bumper Kit

356339

NOTE: Overhead Guard Kit (including Heavy Duty Bumper), Tennant Part Number 9009861, includes; Fig. 5 and

Fig. 6.

Ref. Part No. Serial Number Description Qty.
v 9009857 (10000000-19999999 ) Bumper Kit, Front, Hd, Ci [T12] 1
A 1 1201452 (10000000-19999999 ) Tube WIdt, Bmpr 1
A 2 12309 (10000000-19999999 ) Screw, Hex, M12 X 1.75 X 30, Ss 2
A 3 140045 (10000000-19999999 ) Washer, Flat, 0.51b 1.25d .06, Ss 2
A 4 1201061 (10000000-19999999 ) Bracket Widt, Bumper 1
A 5 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 4
A 6 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 7 1010399 (10000000-19999999 ) Plug, Hole, Rnd, 1.25h .18, Blk Sl 2
T129009916 (1-2013) 3-11




OPTIONS

Fig. 6 - Overhead Guard Kit

T129009916 (1-2013)

3-12



OPTIONS

Fig. 6 - Overhead Guard Kit

356340

NOTE: Overhead Guard Kit (including Heavy Duty Bumper), Tennant Part Number 9009861, includes; Fig. 5 and

Fig. 6.
Ref. Part No. Serial Number Description Qty.

v 9009848 (10000000-19999999 ) Ohg Kit W/O Bumper, Ci [T12] 1
A 1 1201550 (10000000-19999999 ) Tube Widt, Guard, Rh 1
A 2 1201357 (10000000-19999999 ) Tube Widt, Guard, Lh 1
A 3 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 4 09023 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
A 5 46983 (10000000-19999999 ) Washer, Flat, 0.39b 1.38d .19, Stl, PI 2
A 6 1201247 (10000000-19999999 ) Guard WIdt, Top, Ohg 1
A 7 03192 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
A 8 32492 (10000000-19999999 ) Washer, Flat, 0.38, Std 8
A 9 41430 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI 4

T12 9009916 (05-2018)

3-13




OPTIONS

Cylindrical
Scrub Head

Fig. 7 - ec-H20 Solution Pump Group

Disk
Scrub Head 36 \é

T129009916 (11-2019)



OPTIONS

Fig. 7 - ec-H20 Solution Pump Group

356348

Ref. Part No. Serial Number Description Qty.
1 1247316 (10000000-19999999 ) Bracket, Soltn [Ec-H20] 1
2 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
3 9010933 (10000000-19999999 ) Ech20 Module, Afmkt [T12] (See Breakdowns) 1
4 1034731 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
5 1059231 (10000000-19999999 ) Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
6 150208 (10000000-19999999 ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
7 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2
8 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 2
9 1044415 (10000000-19999999 ) Switch, Press, 20psi, Pm02 1

10 1052705 (10000000-19999999 ) Fitting, Plstc, Str, Bm04/Bm04 2
11 43844 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14
12 1203814 (10000000-19999999 ) Fitting, Plstc, Str, Bm06, Cplg, Male 1
13 1203454 (10000000-19999999 ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1
14 1015455 (10000000-19999999 ) Valve, Check, 0005psi Bm06/Bm06 1
15 1203996 (10000000-19999999 ) Fitting, Plstc, Str, Bm05, Cplg, Fem 1
16 1204024 (10000000-19999999 ) Fitting, Plstc, E90, Bm04 Cplg Male 1
17 1204338 (10000000-19999999 ) Fitting, Plstc, Str, Bm04, Cplg, Male 1
18 1206779 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.25Id, 08Ft 2
19 1059534 (10000000-19999999 ) Fastener, 09.00] [Hook & Loop] 1
20 1201310 (10000000-19999999 ) Bracket, Pump, Soltn 1
21 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
22 43555 (10000000-19999999 ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
23 1200328 (10000000-19999999 ) Pump, Soltn, Ele, 36vdc, 60psi 1
24 1005630 (10000000-19999999 ) Fitting, Plstc, E90, Bm06/PmO06, Nyl 1
25 150538 (10000000-19999999 ) Fitting, Plstc, Str, Bm06/Pm06 1
26 1201379 (10000000-19999999 ) Filter, Soltn, 080 Mesh, Pm12 3.2d 6.0l 1
27 1005630 (10000000-19999999 ) Fitting, Plstc, E90, Bm06/PmO06, Nyl 1
28 57248 (10000000-19999999 ) Fitting, Plstc, E90, Bm06/PmO04, Nyl 2
29 1014971 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, CIr 2
30 1006400 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, CIr 1
31 1014974 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, CIr 1
32 1206778 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
33 150713 (10000000-19999999 ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
34 1016354 (10000000-19999999 ) Clamp, Cable, Ss, 0.50D X 0.50W [Insul] 2
35 01684 (10000000-19999999 ) Washer, Flat, 0.27B 0.69D .05, Ss 2
36 223198 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 10, Fmg 2
37 1040868 (10000000-19999999 ) Capacitor, Plug [.01 Uf, 200V] 1
38 9011663 (10000000-19999999 ) Silicone Cap, Afmkt [ec-H20] 1
T129009916 (11-2019) 3-15




OPTIONS

Fig. 8 - ec-H20 Solution Supply Group, Side Brush

12
Side Scrub Head

Cylindrical
Scrub Head

Disk T

J
Scrub Head \%

3-16 T129009916 (1-2013)



OPTIONS

Fig. 8 - ec-H20 Solution Supply Group, Side Brush

356349

Ref. Part No. Serial Number Description Qty.
1 1028581 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2
3 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 2
4 1011170 (10000000-19999999 ) Fitting, Plstc, E90, Bm04/PmO04, Nyl 2
5 43844 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 9
6 1200467 (10000000-19999999 ) Fitting, Plstc, Rst 1
7 1200998 (10000000-19999999 ) Fitting, Plstc, Pf04/Pf04/Pf04 1
8 1052010 (10000000-19999999 ) Fitting, Plstc, Str, Pm04/Pm04 1
9 1201441 (10000000-19999999 ) Fitting, Plstc, Rst, Main Head 1

10 1204338 (10000000-19999999 ) Fitting, Plstc, Str, Bm04, Cplg, Male 1
11 1002898 (10000000-19999999 ) Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco] 1
12 1039557 (10000000-19999999 ) Fitting, Plstc, Str, Bm04/Bm06 1
13 1014949 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft 1
14 1206776 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.25Id, 01Ft 1
15 1206779 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft 1
16 1002899 (10000000-19999999 ) Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco] 1
17 1203996 (10000000-19999999 ) Fitting, Plstc, Str, Bm05, Cplg, Fem 1
18 1052705 (10000000-19999999 ) Fitting, Plstc, Str, Bm04/Bm04 1
T129009916 (7-2013) 3-17




A8/ael

¥18/9€l

Anasaet

NY9/ -NVO

T13A/ +NVO

NY.L/09

N3d0

N3d0

N3dO

AN/ TS

Nd8/25

NVL/0S

n1a/9g

n1a/vsy

"ON 3H[M

Fig. 9 - ec-H20 Wire Harness Group

OPTIONS

138Y71 ON
37NAON OHO3 01

\h,mﬁw Ivi3a

L‘umﬁ alvli3a
[a]| | [ e e
\ 1621
SL

Mla/et

NV.1/0S

NH9/-NVO

NY8/25

9
S
¥ T3A/+NVO
E
Z
1

n1g/9+

“Sod "ON 3dIM

“73dv1 ON

“d0LO3NNOD D2H-03
SSANYVH NIVA 0L

ET 71viad 9 11v1l=a

“MS *SS3Md * (1)713gvT
“HOLIMS 34NSS3dd OHO3 gi0oL

0ZH-J3/¥-AS_:713av]
+-AS JATVA
TIYNOIIN3ANOD/02H-03 :0L

NOILISOd|"ON 3HIM

T129009916 (1-2013)

3-18



OPTIONS

Fig. 9 - ec-H20 Wire Harness Group

Ref. Part No. Serial Number Description Qty.

1 1069671 (10000000-19999999 ) Harness, Ele [Ec-H20, T12] 1

T129009916 (1-2013) 3-19



OPTIONS

Fig. 10 - Side Brush Motor and Squeegee Group

3-20 T129009916 (1-2013)



OPTIONS

Fig. 10 - Side Brush Motor and Squeegee Group

356331

Ref. Part No. Serial Number Description Qty.
v 1 1245125 (10000000-19999999 ) Motor, Ele, 36vdc 0320rpm 0.63hp Gear 1
A 1242618 (10000000-19999999 ) Brush, Motor, [1PC=1Kit] 1

2 1203439 (10000000-19999999 ) Plate, Sppt 1
3 08712 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
4 377364 (10000000-19999999 ) Hub, Drive, Brush, Disk, 0.75b [6t] 1
5 00928 (10000000-19999999 ) Key, Sq, 0.25 X 0.25, 1.00l 1
6 1017218 (10000000-19999999 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
7 41186 (10000000-19999999 ) Washer, Flat, Belleville, .31 1
8 09740 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss 1
9 1200417 (10000000-19999999 ) Plate WIdt, Deck, Sba 1
10 1014918 (10000000-19999999 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 1
11 222505 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 45, Ss 1
12 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
13 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
14 9010929 (10000000-19999999 ) Cover, Motor, Sba, Afmkt [T12] 1
15 15675 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 16, Ss 1
16 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
17 1201327 (10000000-19999999 ) Squeegee WIdt, Holder, Sba 1
18 80409 (10000000-19999999 ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 1
19 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
20 1201149 (10000000-19999999 ) Latch, Compression, Sqge, Sba 1
21 1201609 (10000000-19999999 ) Retainer Widt, Sqge, Sba 1
22 1201610 (10000000-19999999 ) Retainer WIdt, Sqge, Sba, With Latch 1
23 1201345 (10000000-19999999 ) Blade, Sqge, Sba, Linatex 1
23 1204541 (10000000-19999999 ) Blade, Sqge, Sba, Urethane (Option) 1
23 1204543 (10000000-19999999 ) Blade, Sqge, Sba, Gum (Option) 1
24 1201344 (10000000-19999999 ) Spacer, Blade 1
25 1201343 (10000000-19999999 ) Blade, Sqge, Sba, Inner, Linard 1
25 1204540 (10000000-19999999 ) Blade, Sqge, Sba, Inner, Urethane (Option) 1
25 1204542 (10000000-19999999 ) Blade, Sqge, Sba, Inner, Gum (Option) 1
T12 9009916 (11-2019) 3-21




OPTIONS

Fig. 11 — Side Brush Pivot Group

3-22 T12 9009916 (1-2013)



OPTIONS

Fig. 11 - Side Brush Pivot Group

356334

Ref. Part No. Serial Number Description Qty.
1 1200939 (10000000-19999999 ) Link, Upper 1
2 1017218 (10000000-19999999 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
3 222516 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.3l [430ss] 2
4 09010 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss 2
5 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 5
6 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
7 1054662 (10000000-19999999 ) Bushing, Fing, 0.50b 0.59d 0.25I 2
v 8 9011055 (10000000-19999999 ) Lift channel Kit, Sba, Afmkt [T12] 1
A 9 54618 (10000000-19999999 ) Bushing, Fing, 1.00b 1.13d 1.00l 2
10 1201137 (10000000-19999999 ) Pin, Pivot, Sba 1
11 1201575 (10000000-19999999 ) Pin, Pivot, Sba 1
12 09026 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 40, Ss 2
v 13 9011054 (10000000-19999999 ) Pivot Arm Kit, Sba, Afmkt [T12] 1
A 14 54618 (10000000-19999999 ) Bushing, Fing, 1.00b 1.13d 1.00I 2
A 15 1201101 (10000000-19999999 ) Bushing, Fing, 1.75b 1.94d 1.50I 1
A 16 39308 (10000000-19999999 ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
A 17 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
A 18 08713 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
v 19 9010938 (10000000-19999999 ) Spring Assy, Repimt, Afmkt [T12] 1
A 20 05686 (10000000-19999999 ) Rod-End, M10 X 1.5rh Fem M10 X 1.5stud 2
A 21 08714 (10000000-19999999 ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
A 22 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 23 763064 (10000000-19999999 ) Nut, Hex, Jam, M10 X 1.5, [Din439] 2
v 24 9010941 (10000000-19999999 ) Actuator Kit, Sba, Afmkt [T12] 1
A 25 86240 (10000000-19999999 ) Pin, Clevis, 0.38d X 1.13l 1
A 26 29584 (10000000-19999999 ) Pin, Clevis, 0.37d X 2.00l 1
A 27 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 28 44906 (10000000-19999999 ) Pin, Cotter, Hair, 0.38d .093 Wir 2
29 1201094 (10000000-19999999 ) Arm Assy, Lift, Actuator 1
30 1202694 (10000000-19999999 ) Sleeve, 0.334b 0.494d 4.00I Stl PI 1
31 49883 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 120, 8.8, FI 1
32 07471 (10000000-19999999 ) Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 1
33 1054662 (10000000-19999999 ) Bushing, Fing, 0.50b 0.59d 0.25I 2
34 1200634 (10000000-19999999 ) Washer, Flat, 0.48b 2.50d .12, Ss 1
35 12309 (10000000-19999999 ) Screw, Hex, M12 X 1.75 X 30, Ss 1

T12 9009916 (1-2013)

3-23




OPTIONS

Fig. 12 - Side Brush Bumper and Mount Group

3-24 T129009916 (1-2013)



OPTIONS

Fig. 12 - Side Brush Bumper and Mount Group

356333

Ref. Part No. Serial Number Description Qty.
1 1200370 (10000000-19999999 ) Bracket WIdt, Mount, Sba 1
2 1202914 (10000000-19999999 ) Bracket Widt, Skid, Anti—Roll 1
3 12317 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 30, Ss 1
4 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 1
5 1202521 (10000000-19999999 ) Bracket, Sppt, Door 1
6 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
7 9010926 (10000000-19999999 ) Bumper, Sba, Afmkt [T12] 1
8 09028 (10000000-19999999 ) Screw, Hex, M10 X 1.50 X 25, Ss 2
9 01686 (10000000-19999999 ) Washer, Flat, 0.44b 1.00d .08, Ss 2

10 09010 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 25, Ss 1
11 01685 (10000000-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
12 12309 (10000000-19999999 ) Screw, Hex, M12 X 1.75 X 30, Ss 1
13 140045 (10000000-19999999 ) Washer, Flat, 0.51b 1.25d .06, Ss 1

T12 9009916 (1-2013)

3-25




OPTIONS

Fig. 13 - Side Brush Solution Supply Group

3-26 T129009916 (1-2013)



OPTIONS

Fig. 13 - Side Brush Solution Supply Group

356335

Ref. Part No. Serial Number Description Qty.
1 1200713 (10000000-19999999 ) Pump, Soltn, 36vdc 1
2 1201313 (10000000-19999999 ) Bracket, Pump 1
3 43555 (10000000-19999999 ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
4 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
5 1005630 (10000000-19999999 ) Fitting, Plstc, E90, Bm06/PmO06, Nyl 1
6 1013900 (10000000-19999999 ) Fitting, Plstc, Str, Bm10/PmO06, Nyl 1
7 391365 (10000000-19999999 ) Fitting, Plstc, E90, Bm10/Bm10 1
8 1054795 (10000000-19999999 ) Valve, Water, Solenoid, 36vdc Bm12/Bm12 1
9 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2

10 07789 (10000000-19999999 ) Nut, Hex, Fing, M5 X 0.80 2
11 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
12 1015033 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Cir 1
13 1201336 (10000000-19999999 ) Manifold, Soltn, Sba 1
14 20950 (10000000-19999999 ) Fitting, PlIstc, Str, Bm06/Bm06 1
15 43844 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
16 1006400 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, CIr 2
17 1203438 (10000000-19999999 ) Fitting, Plstc, Str, Bm06, Mplg, Male 1
18 1203454 (10000000-19999999 ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1
19 1071085 (10000000-19999999 ) Clip, Tie, 0.25d, Plstc 2
20 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
21 1005630 (10000000-19999999 ) Fitting, Plstc, E90, Bm06/PmO06, Nyl 1
22 1014976 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
T12 9009916 (1-2013) 3-27




OPTIONS

Fig. 14 - Side Brush Electrical Group

T129009916 (1-2013)

3-28



OPTIONS

Fig. 14 - Side Brush Electrical Group

356336

Ref. Part No. Serial Number Description Qty.
1 397889 (10000000-19999999 ) Switch, Rocker, Dpst, On / None / On 1
2 1064184 (10000000-19999999 ) Circuitbreaker, 02.5a, Resetable 1
3 1064189 (10000000-19999999 ) Circuitbreaker, 20.0a, Resetable 1
4 9010932 (10000000-19999999 ) Circuit Board Kit, H20_Sba, Afmkt [T12] 1
5 3701.6 (10000000-19999999 ) Screw, Pan, Phl, 06-32 X 0.38, Shtmtl, Ss 4
6 1016825 (10000000-19999999 ) Support, Circuitboard 4
7 24265 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 1
8 70246 (10000000-19999999 ) Washer, Flat, 0.19b 0.38d .03, Nyl 1
9 32978 (10000000-19999999 ) Washer, Lock, Int, 08 1

10 1049573 (10000000-19999999 ) Nut, Hex, Jam, M4 X 0.70, Ss 1

11 09744 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 12, Ss 3

12 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 3

13 1201164 (10000000-19999999 ) Bracket, Circuit Board, Sba 1
T129009916 (5-2017) 3-29




OPTIONS

Fig. 15 - Side Brush Wire Harness Group

*10v 301§ :73av]
HOLVNLOV HSME| 30(S

*MS_3alS
13av
*MS HSNYB 301S 0L
21 EZ]
1 EZ]
o] EZ
EZ
A9/ VET
L 1340
] NYO/SH
=] 1340
hd 3
€ 3
2 3
! = 8e 1Iv.13a 2z 11vi3g
*S0d EEIT]
HOLOWN 301S :713av
HO1ON HSNHE 301S
leve
a1
torez
009
letsi
54
"BE ‘22 :11vli3a
T
Teor1 Tvree Tert1 T
e a5 os 2t
=01
el
001
1a-o1 )
oz
16751

SI1YNd @ +8 SIL¥N0 © -9

£3av] ESERNA
SI1dN9 S118N0
® +8 0L © N9 oL

ost

¥[ IHM/BE
€[ Au9/08E
2| Nvi/ov o1 N3d0 ¥| M8/er
1] A"9/8BE 6 N3d0 S REIVZ72
"SOd[ "ON_THIM 5 N30 2| _vHo/ew
Z] ya/geT T[_und/zE
138V ON NEO/Sh *S0d|*ON_3HIA
HOLOINNOO ‘dind HSNHE 3a1s S NVL/0b
SSINUVH NIVA :01 73gy7_ON
LEh/6! I+ NNOO 300N
N&E/Zh HSNYE 341S 101
VHO/ES
AH9/VBE
*S0d["ON 3dIN
TEav1 N

EC_NNOD_“3TN0OW

HNba 301

L

dnnd

o1-g0
17138V
HSNYE 3a1s

o1-80 0L

T129009916 (1-2013)

3-30



OPTIONS

356332
Fig. 15 - Side Brush Wire Harness Group
Ref. Part No. Serial Number Description Qty.
1 1069639 (10000000-19999999 ) Harness, Side Brush, Ele [T12] 1

T129009916 (1-2013) 3-31



OPTIONS

Fig. 16 - Spray Hose Kit

3-32 T129009916 (1-2013)



OPTIONS

Fig. 16 — Spray Hose Kit

356342

Ref. Part No. Serial Number Description Qty.
v 9009852 (10000000-19999999 ) Spray Hose Kit, Ci [T12] 1
A 1 1054178 (10000000-19999999 ) Pump, Soltn, Ele, 36vdc, 45psi 1
A 2 1056982 (10000000-19999999 ) Diode, Ele, Plug 1
A 3 1201314 (10000000-19999999 ) Bracket, Pump, Spray 1
A 4 09007 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 25, Ss 4
A 5 01684 (10000000-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 12
A 6 08712 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
A 7 1020341 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
A 8 1011412 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 0.501d, 08Ft., Cir 1
A 9 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
A 10 1202867 (10000000-19999999 ) Cover, Access, Vacfan, Trimmed 1
A 11 398500 (10000000-19999999 ) Switch, Rocker, Dpdt, On / None / On 1
A 12 64778 (10000000-19999999 ) Fitting, Plstc, E90, Bm08/Pm06 1
A 13 1200239 (10000000-19999999 ) Plate WIdt, Mtg, Hose—Reel [Cassoday] 1
A 14 1200313 (10000000-19999999 ) Reel Assy, Hose, Small 1
A 15 1203947 (10000000-19999999 ) Washer, Retainer, Spring 1
A 16 12013983 (10000000-19999999 ) Pawl, Ratchet 1
A 17 08709 (10000000-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI 1
A 18 1056719 (10000000-19999999 ) Bolt, Shid, .41d X 0.35, M8 X 1.25 1
A 19 12014283 (10000000-19999999 ) Spring, Torsion, Hose Reel 1
A 20 24584 (10000000-19999999 ) Fitting, Brs, E90, Pf06/Pm06, Spcl 1
A 21 1060128 (10000000-19999999 ) Fitting, Brs, E90, Bm06/PmO06, Short 1
A 22 33584 (10000000-19999999 ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
A 23 06943 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
A 24 08708 (10000000-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 25 1057816 (10000000-19999999 ) Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl 1
A 26 1057814 (10000000-19999999 ) Washer, Thrust, Plstc 1.02b 1.38d 1
A 27 32598 (10000000-19999999 ) Washer, Flat, 1.02b 1.75d .12, Stl 1
A 28 09005 (10000000-19999999 ) Ring, Retaining, Ext, 1.00d, Basic 1
A 29 1066919 (10000000-19999999 ) Washer, Thrust, 50.0b 110.0d 0.79w 1
A 30 1200394 (10000000-19999999 ) Fitting, Swivel, Str, Pm06/Pm06, Brs 1
A 31 47388 (10000000-19999999 ) Fitting, Brs, E90, Em08/Pm06 1
A 32 9010936 (10000000-19999999 ) Hose, Spray, Afmkt [T12] 1
A 33 1200665 (10000000-19999999 ) Guide, Hose, Hdpe [Cassoday] 1
A 34 12323 (10000000-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 4
A 35 01683 (10000000-19999999 ) Washer, Flat, 10, Ss 8
A 36 33932 (10000000-19999999 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
A 37 1060428 (10000000-19999999 ) Fitting, Stl, Str, Bm06/PmO06, Swivel 1
A 38 1027976 (10000000-19999999 ) Fitting, Brs, Str, Pf06/Pm12 1
A 39 769785 (10000000-19999999 ) Nozzle, Spray, Gun 1
A 40 1201096 (10000000-19999999 ) Hook, Nozzle, Hdpe 1
A 41 09744 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 12, Ss 6
A 42 1200732 (10000000-19999999 ) Plate, Mtg, Hose Reel 1
A 43 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 1
T12 9009916 (05-2018) 3-33




OPTIONS

Fig. 17 - Vacuum Wand Kit

T129009916 (1-2013)

3-34



OPTIONS

Fig. 17 - Vacuum Wand Kit

356345

Ref. Part No. Serial Number Description Qty.
v 9010356 (10000000-19999999 ) Wand Kit, Wet, Ci [T12] 1
A 1 1060536 (10000000-19999999 ) Cuff, Adapter, 1.75 X 2.00, Pvc 1
A 2 1060440 (10000000-19999999 ) Squeegee, Hand 1
A 3 1060691 (10000000-19999999 ) Plug, Adapter, Port 1
A 4 1061356 (10000000-19999999 ) Retainer, Blade, Sqge, 14.2l (Set of 2) 1
A 5 1061570 (10000000-19999999 ) Bearing, Ball, 0.24b 0.51d 0.20w [2seal] 2
A 6 1061571 (10000000-19999999 ) Pin, Axle, Brg 2
A 7 1022671 (10000000-19999999 ) Housing, Sqge, Holder, Wheel, F/609648 2
AV 8 9008155 (10000000-19999999 ) Handle Kit, Wand, Afmkt 1
AA 9 1062659 (10000000-19999999 ) Label, Opertnl, Vacuum Wand Handle 1
A 10 1060708 (10000000-19999999 ) Adapter, Swivel, 1.75, Abs 1
A 11 1060718 (10000000-19999999 ) Nut, Compression, 2.25-12, Abs 1
A 12 1060720 (10000000-19999999 ) Ring, Compression 1
A 13 1200642 (10000000-19999999 ) Hose Assy, Sqge, W/2cuff [Cassoday] 1
A 14 763149 (10000000-19999999 ) Screw, Pan, 06— X 0.38, F/ Plstc 2
A 15 1061811 (10000000-19999999 ) Strap, Retainer, Handle 1
A 16 1067350 (10000000-19999999 ) Rivet, Blind, .188d X 0.53 X .62d, Alm 2
A 17 86308 (10000000-19999999 ) Washer, Flat, .19b .50d .06, Alm, Blind 2
A 18 1061812 (10000000-19999999 ) Catch, Snap, Push, Mal 1
A 19 01335 (10000000-19999999 ) Rivet, Blind, .125d X 0.44 X .25d, Alm 1
A 20 02892 (10000000-19999999 ) Washer, Flat, 0.12b 0.38d .03, PI 1
T12 9009916 (5-2015) 3-35




OPTIONS

Fig. 18 - Telemetry Group (S/N 10000000-10967790)

)

(ON BOARD CHARGER

)

(MAIN WIRE HARNESS)

T129009916 (11-2019)

3-36



OPTIONS

Fig. 18 - Telemetry Group (S/N 10000000-10967790)

356357

Ref. Part No. Serial Number Description Qty.
1 1069467 (10000000-10967790 ) Controlbox Assy, Telem [Usa, 3G] 1
1 1070541 (10000000-10967790 ) Controlbox Assy, Telem [3G, Intl] 1
2 24199 (10000000-10967790 ) Screw, Hex, M5 X 0.80 X 16, Ss 4
3 01683 (10000000-10967790 ) Washer, Flat, 10, Ss 12
4 06549 (10000000-10967790 ) Nut, Hex, Lock, M5 X 0.80, NI 6
5 1070402 (10000000-10967790 ) Angle, Mtg, Antenna, Telem 1
6 1070659 (10000000-10967790 ) Antenna, Telem, 70 In [Gprs] 1
7 140916 (10000000-10967790 ) Clamp, Cable, Nyl, 0.62d, Nat 2
8 24199 (10000000-10967790 ) Screw, Hex, M5 X 0.80 X 16, Ss 2
9 1020341 (10000000-10967790 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
10 01685 (10000000-10967790 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
11 08713 (10000000-10967790 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
12 1070384 (10000000-10967790 ) Shunt, 050mv 250a 1
13 12323 (10000000-10967790 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 2
14 19064 (10000000-10967790 ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
15 1069580 (10000000-10967790 ) Label, Opertnl, Telem [Fcc/Ic] 1
16 1203695 (10000000-10967790 ) Bracket Widt, Mtg, Box 1
17 69234 (10000000-10967790 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 2
18 01684 (10000000-10967790 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
19 08712 (10000000-10967790 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
20 1070978 (10000000-10967790 ) Cable Assy, 4ga [T12 — Telemetry] 1
21 1070498 (10000000-10967790 ) Cable, 4ga, Blk [6200e, Telemetry] 1
22 611221 (10000000-10967790 ) Boot, Terminal, Battery, 25.4mm, Blk 2
v 23 1070042 (10000000-10967790 ) Harness, Ele, [Telemetry T12] 1
A 9009990 (10000000-10967790 ) Fuse. 002A. 250Vdc, Cartridge 1

T129009916 (11-2019)

3-37




OPTIONS

Fig. 19 - Telemetry Group (S/N 10967791-19999999)

(MAIN WIRE HARNESS)

3-38 T129009916 (11-2019)



OPTIONS

Fig. 19 - Telemetry Group (S/N 10967791-19999999)

356357

Ref. Part No. Serial Number Description Qty.
1 1069467 (10967791-19999999 ) Controlbox Assy, Telem [Usa, 3G] 1
1 1070541 (10967791-19999999 ) Controlbox Assy, Telem [3G, Intl] 1
2 24199 (10967791-19999999 ) Screw, Hex, M5 X 0.80 X 16, Ss 6
3 01683 (10967791-19999999 ) Washer, Flat, 10, Ss 12
4 06549 (10967791-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI 6
5 1070402 (10967791-19999999 ) Angle, Mtg, Antenna, Telem 1
6 1070659 (10967791-19999999 ) Antenna, Telem, 70 In [Gprs] 1
7 140916 (10967791-19999999 ) Clamp, Cable, Nyl, 0.62d, Nat 2
v 8 1070042 (10967791-19999999 ) Harness, Ele, [Telemetry T12] 1
A 9009990 (10967791-19999999 ) Fuse. 002A. 250Vdc, Cartridge 1
9 1020341 (10967791-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
10 01685 (10967791-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
11 08713 (10967791-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
12 1070384 (10967791-19999999 ) Shunt, 050mv 250a 1
13 12323 (10967791-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 2
14 19064 (10967791-19999999 ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
15 1069580 (10967791-19999999 ) Label, Opertnl, Telem [Fcc/Ic] 1
16 1203695 (10967791-19999999 ) Bracket WiIdt, Mtg, Box 1
17 69234 (10967791-19999999 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 2
18 01684 (10967791-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
19 08712 (10967791-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
20 1076675 (10967791-19999999 ) Cable Assy, 4ga [T12 - Litelem] 1
21 1070358 (10967791-19999999 ) Cable, 2ga, Blk, Telem [T16] 1

T129009916 (11-2019)

3-39




OPTIONS

Fig. 20 - Telemetry Group, Lithium-lon Battery (S/N 10967791-19999999)

(MAIN WIRE HARNESS)

N

3-40 T129009916 (11-2019)



OPTIONS

Fig. 20 - Telemetry Group, Lithium-lon Battery (S/N 10967791-19999999)

356961

Ref. Part No. Serial Number Description Qty.
1 1069467 (10967791-19999999 ) Controlbox Assy, Telem [Usa, 3G] 1
1 1070541 (10967791-19999999 ) Controlbox Assy, Telem [3G, Intl] 1
2 24199 (10967791-19999999 ) Screw, Hex, M5 X 0.80 X 16, Ss 6
3 01683 (10967791-19999999 ) Washer, Flat, 10, Ss 12
4 06549 (10967791-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI 6
5 1070402 (10967791-19999999 ) Angle, Mtg, Antenna, Telem 1
6 1070659 (10967791-19999999 ) Antenna, Telem, 70 In [Gprs] 1
7 140916 (10967791-19999999 ) Clamp, Cable, Nyl, 0.62d, Nat 2
v 8 1070042 (10967791-19999999 ) Harness, Ele, [Telemetry T12] 1
A 9009990 (10967791-19999999 ) Fuse. 002A. 250Vdc, Cartridge 1
9 1020341 (10967791-19999999 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
10 01685 (10967791-19999999 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
11 08713 (10967791-19999999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
12 1070384 (10967791-19999999 ) Shunt, 050mv 250a 1
13 12323 (10967791-19999999 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 2
14 19064 (10967791-19999999 ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
15 1069580 (10967791-19999999 ) Label, Opertnl, Telem [Fcc/Ic] 1
16 1203695 (10967791-19999999 ) Bracket WiIdt, Mtg, Box 1
17 69234 (10967791-19999999 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 2
18 01684 (10967791-19999999 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
19 08712 (10967791-19999999 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
20 1076675 (10967791-19999999 ) Cable Assy, 4ga [T12 - Litelem] 1
21 1070358 (10967791-19999999 ) Cable, 2ga, Blk, Telem [T16] 1

T129009916 (11-2019)

3-41




OPTIONS

VAYVAVA

-

W\
\YAVAYVA

I
WAAL/

%\ H%Q%D
R

v)
a@% \VAVAV/

R

AN/

-

Fig. 21 - Battery Group, 36V 360Ah

9 NN
=1/ AVAYAVAY

e VAYAYA
3 %ﬁ%ﬁ%
SRR AL/ AVAVAYAY
e &

T129009916 (11-2019)

3-42



OPTIONS

356356

Fig. 21 - Battery Group, 36V 360Ah

Ref. Part No. Serial Number Description Qty.
1 1070587 (10000000-19999999 ) Battery, Wet, 06Vdc 0360Ah, W/Carton 6
2 223356 (10000000-19999999 ) Cable, 04ga 12.0l Blk .34ring /.34ring 4
3 223364 (10000000-19999999 ) Cable, 04ga 18.0l Blk .34ring /.34ring 1
4 1041030 (10000000-19999999 ) Cap, Battery 12
5 68872 (10000000-19999999 ) Boot, Terminal, Battery, 02-01Ga, Blk 10
6 68873 (10000000-19999999 ) Boot, Terminal, Battery, 02-01Ga, Red 1
v 7 223361 (10000000-19999999 ) Cable Assy, 04ga .34ring /.34ring, 175a 1
A 8 22892 (10000000-19999999 ) Connector, Anderson, 175a, Gray 1
9 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
10 87435 (10000000-19999999 ) Nut, Hex, Flexlock, .31-18 12

T129009916 (11-2019) 3-43



OPTIONS

Fig. 22 - Battery Group, Lithium-lon, 36V, 10.2 Kwh

N2 S —2——S2——2&

T12 9009916 (11-2019)

3-44



OPTIONS

Fig. 22 - Battery Group, Lithium-lon, 36V, 10.2 Kwh

356947

Ref. Part No. Serial Number Description Qty.
v 1 9019372 (10967791- 19999999 ) Battery Assy, Li- lon, 36v, 10.2 Kwh 1
A 2 1240228*  (10967791-19999999 ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1249104* (10967791-19999999 ) Plate, Cover 1
A 4 1205799*  (10967791-19999999 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (10967791- 19999999 ) Washer, Flat, 10, Ss 2
A 6 1247763* (10967791-19999999 ) Label [Anti- Tamper] 12
A 7 1052126*  (10967791-19999999 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 8 763115 (10967791- 19999999 ) Tie, Cable, 6.0l, 1.25d Max 2
AV 9 1076495* (10967791-19999999 ) Cable Assy, Battery, 02ga [T12,T16] 1
Aa 10 22892* (10967791- 19999999 ) Connector, Anderson, 175a, Gray 1
11 1243753 (10967791- 19999999 ) Spacer, Battery, 3.5 X 3.5 X 13.0 2
12 83415 (10967791-19999999 ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 1
13 630375 (10967791-19999999 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
14 600437 (10967791- 19999999 ) Switch, Snap, 15a, RIr 1
15 601359 (10967791- 19999999 ) Plate, Backing, Switch 1
16 06924 (10967791-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
17 579211 (10967791-19999999 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
18 39658 (10967791- 19999999 ) Washer, Lock, Int, 04 2
19 1242133 (10967791- 19999999 ) Harness, Cntrl, Battery [Off-B T12 T16] 1

* Requires Tennant True service or an authorized Tennant service provider.

T12 9009916 (11-2019)

3-45




Fig. 23 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

OPTIONS

T12 9009916 (11-2019)

3-46



OPTIONS

Fig. 23 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

356948

Ref. Part No. Serial Number Description Qty.
v 1 9019370 (10967791- 19999999 ) Battery Assy, Li- lon, 36v, 8.2 Kwh 1
A 2 1240228*  (10967791-19999999 ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1249104* (10967791-19999999 ) Plate, Cover 1
A 4 1205799*  (10967791-19999999 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (10967791- 19999999 ) Washer, Flat, 10, Ss 2
A 6 1247763* (10967791-19999999 ) Label [Anti- Tamper] 10
A 7 1052126*  (10967791-19999999 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 8 763115 (10967791- 19999999 ) Tie, Cable, 6.0l, 1.25d Max 2
va 9 1076495* (10967791-19999999 ) Cable Assy, Battery, 02ga [T12,T16] 1
Aa 10 22892* (10967791- 19999999 ) Connector, Anderson, 175a, Gray 1
11 630375 (10967791-19999999 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 5
12 1243753 (10967791-19999999 ) Spacer, Battery, 3.5 X 3.5 X 13.0 2
13 600437 (10967791-19999999 ) Switch, Snap, 15a, RIr 1
14 601359 (10967791-19999999 ) Plate, Backing, Switch 1
15 06924 (10967791- 19999999 ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
16 579211 (10967791- 19999999 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
17 39658 (10967791- 19999999 ) Washer, Lock, Int, 04 2
18 1242133 (10967791- 19999999 ) Harness, Cntrl, Battery [Off-B T12 T16] 1
* Requires Tennant True service or an authorized Tennant service provider.
T12 9009916 (11-2019) 3-47




OPTIONS

Fig. 24 - Battery Group, Lithium-lon, 36V, 4.1 Kwh

= ..,,, Az DT>

T12 9009916 (11-2019)

3-48



OPTIONS

/356949
Fig. 24 - Battery Group, Lithium-lon, 36V, 4.1 Kwh
Ref. Part No. Serial Number Description Qty.
v 1 9019371 (10967791- 19999999 ) Battery Assy, Li- lon, 36v, 4.1 Kwh 1
A 2 1240228*  (10967791-19999999 ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1249104* (10967791-19999999 ) Plate, Cover 1
A 4 1205799*  (10967791-19999999 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (10967791- 19999999 ) Washer, Flat, 10, Ss 2
A 6 1247763* (10967791-19999999 ) Label [Anti- Tamper] 6
A 7 1052126*  (10967791-19999999 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 8 763115 (10967791- 19999999 ) Tie, Cable, 6.0l, 1.25d Max 2
va 9 1076495* (10967791-19999999 ) Cable Assy, Battery, 02ga [T12,T16] 1
AaA 10 22892* (10967791- 19999999 ) Connector, Anderson, 175a, Gray 1
11 1243753 (10967791- 19999999 ) Spacer, Battery, 3.5 X 3.5 X 13.0 6
12 600437 (10967791- 19999999 ) Switch, Snap, 15a, RIr 1
13 601359 (10967791-19999999 ) Plate, Backing, Switch 1
14 06924 (10967791-19999999 ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
15 579211 (10967791- 19999999 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
16 39658 (10967791- 19999999 ) Washer, Lock, Int, 04 2
17 1242133 (10967791-19999999 ) Harness, Cntrl, Battery [Off-B T12 T16] 1

* Requires Tennant True service or an authorized Tennant service provider.

T12 9009916 (11-2019)

3-49




OPTIONS

Fig. 25 - Lithium-lon Battery Lifting Kit

356950

Ref. Part No. Serial Number Description Qty.
v 1 9020678 (10967791-19999999 ) Parts Kit, Lift [Li—lon]
A 2 1249635 (10967791-19999999 ) Hook Assy, Lift, Battery 1

3-50 T129009916 (11-2019)



OPTIONS

Fig. 26 - Battery Charger Group

356199

ef. Part No. Serial Number Description Qty.

1 9001055 (10000000-19999999 ) Charger Kit, 36vdc 021a, 1ph,Domestic,Ci
A 2 1017079 (10000000-19999999 ) Cord, Extn, 16ga /3, 10ft [Sjt]

3 130155 (10000000-19999999 ) Connector, Battery, 6ga 50a, Gray[2cont]

—_

T129009916 (1-2013) 3-51



OPTIONS

Fig. 27 - Battery Charger Group, International Only

356201

Ref. Part No. Serial Number Description Qty.
v 1 9001062 (10000000-19999999 Charger Kit, 36vdc 021a, 1ph, Ci 1
A 2 1019426 (10000000-19999999 Cord, Chrgr, Ele, [Japanese] 1
A 3 130155 (10000000-19999999 Connector, Battery, 6ga 50a, Gray[2cont] 1

Ref. Part No. Serial Number Description Qty.
v 1 9001054 (10000000-19999999 Charger Kit, 36Vdc 21A 85-265Vac, 1Ph 45/65Hz 1
A 2 1019242 (10000000-19999999 Cord, Chrgr, Ele {European] 1
A 3 130155 (10000000-19999999 Connector, Battery, 6ga 50a, Gray[2cont] 1
3-52 T129009916 (7-2013)



OPTIONS

Fig. 28 - Battery Charger Group

356376

ef. Part No. Serial Number Description Qty.

1 1071798 (10000000-19999999 ) Charger, 36Vdc 030A Wet Sb050G 230Vac
A 2 1043746 (10000000-19999999 ) Cable, Charger Eu Bc5 & 7

3 1041716 (10000000-19999999 ) Cable, Charger Uk, Bc5 & 7 (UK Only)

—_

T129009916 (7-2013) 3-53



OPTIONS

On-Board Charger Kit

Fig. 29

T129009916 (11-2019)

3-54



OPTIONS

Fig. 29 - On-Board Charger Kit

356350

Ref. Part No. Serial Number Description Qty.
v 9009866 (10000000-19999999 ) Charger Kit, On-Board, Us Ci [T12] 1
AV 1 1246421 (10000000-19999999 ) Charger, 36vdc 20a 115-240vac [Onb] 1
AA 1030692 (10000000-19999999 ) Fuse, 15a, Replmt 1
A 2 1073882 (10000000-19999999 ) Cord, Power, 14/3, 15A, 15ft Blk [Us] 1
A 3 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 3
A 4 06933 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 3
A 5 1201501 (10000000-19999999 ) Cover, Access, Chrgr, Trimmed 1
A 6 1020170 (10000000-19999999 ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
A 7 80395 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.71 [430ss] 2
A 8 373117 (10000000-19999999 ) Washer, Flat, 0.38b 2.25d .07, Stl, Pnt 2
A 9 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 10 763115 (10000000-19999999 ) Tie, Cable, 6.0l, 1.25d Max 1
A 11 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, PlIstc 1
A 12 1070508 (10000000-19999999 ) Cable Assy, 6ga [6100e - Telemetry] 1
A 13 1206036 (10000000-19999999 ) Duct, Outlet, Heat 1
A 14 1206052 (10000000-19999999 ) Plate, Mtg, Heat Duct 1
A 15 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 4
A 16 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
A 17 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 18 1206096 (10000000-19999999 ) Seal, Foam, 0.50 0.75w 8.0l, Pvc, Adh 1
T129009916 (11-2019) 3-55




OPTIONS

Fig. 30 - On-Board Charger Group, International

T129009916 (11-2019)

3-56



OPTIONS

Fig. 30 - On-Board Charger Group, International

356353

Ref. Part No. Serial Number Description Qty.
v 1 1246421 (10000000-19999999 ) Charger, 36vdc 20a 115-240vac [Onb] 1
A 1030692 (10000000-19999999 ) Fuse, 15a, Replmt 1
A 2 1019242 (10000000-19999999 ) Cord, Chrgr, Ele [European] 1
A 2 1026325 (10000000-19999999 ) Cord, Power, 1.0mm2/3 Blk[2.5Meter, Australia] 1
3 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 3
4 1206096 (10000000-19999999 ) Seal, Foam, 0.50 0.75w 8.0l, Pvc, Adh 1
5 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
6 1020170 (10000000-19999999 ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
7 80395 (10000000-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.7 [430ss] 2
8 373117 (10000000-19999999 ) Washer, Flat, 0.38b 2.25d .07, Stl, Pnt 2
9 09011 (10000000-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
10 763115 (10000000-19999999 ) Tie, Cable, 6.0l, 1.25d Max 1
11 1202868 (10000000-19999999 ) Clip, Tie, 0.25d, Plstc 1
12 1070508 (10000000-19999999 ) Cable Assy, 6ga [6100e - Telemetry] 1
13 1206036 (10000000-19999999 ) Duct, Outlet, Heat 1
14 1206052 (10000000-19999999 ) Plate, Mtg, Heat Duct 1
15 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 4
16 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
17 06933 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 3
T129009916 (11-2019) 3-57




OPTIONS

Fig. 31 - On-Board Battery Charger Group, Lithium-lon

T129009916 (11-2019)

3-58



OPTIONS

Fig. 31 - On-Board Battery Charger Group, Lithium-lon

356957

Ref. Part No. Serial Number Description Qty.
v 9009866 (10967791-19999999 ) Charger Kit, On- Board, Us Ci [T12] 1
AV 1 1246421 (10967791-19999999 ) Charger, 36vdc 20a 115- 240vac [Onb] 1
AA 1030692 (10967791-19999999 ) Fuse, 15a, Replmt 1
A 2 1073882 (10967791-19999999 ) Cord, Power, 14/3, 15A, 15ft Blk [Us] 1
A 3 140011 (10967791-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 3
A 4 06933 (10967791-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 3
A 5 1201501 (10967791-19999999 ) Cover, Access, Chrgr, Trimmed 1
A 6 1020170 (10967791- 19999999 ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
A 7 80395 (10967791-19999999 ) Sleeve, P/M, 0.32b 0.50d 0.71 [430ss] 2
A 8 373117 (10967791- 19999999 ) Washer, Flat, 0.38b 2.25d .07, Stl, Pnt 2
A 9 09011 (10967791-19999999 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 10 763115 (10967791-19999999 ) Tie, Cable, 6.0l, 1.25d Max 1
A 11 1202868 (10967791-19999999 ) Clip, Tie, 0.25d, Plstc 1
A 12 1070508*  (10967791-19999999 ) Cable Assy, 6ga [6100e - Telemetry] 1
A 13 1206990 (10967791-19999999 ) Duct, Outlet, Heat 1
A 14 1206052 (10967791-19999999 ) Plate, Mtg, Heat Duct 1
A 15 09738 (10967791-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 4
A 16 140011 (10967791-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
A 17 09739 (10967791-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 18 1206096 (10967791-19999999 ) Seal, Foam, 0.50 0.75w 8.0l, Pvc, Adh 1
19 398526 (10967791-19999999 ) Relay, 36vdc, 005a, Spdt No [Greenwich] 2
20 1246896 (10967791-19999999 ) Bracket, Mtg, Relay 1
21 223198 (10967791-19999999 ) Screw, Hex, M5 X 0.80 X 10, Fmg 2
22 1244766 (10967791- 19999999 ) Harness, Cntrl, Battery [On-B T12 T16] 1

* Requires Tennant True service or an authorized Tennant service provider.

T12 9009916 (11-2019)

3-59




OPTIONS

Fig. 32 - Battery Chargers Group, Lithium-lon

356962

ef. Part No. Serial Number Description Qty.
v 1 1242861 (10967791-19999999 ) Charger, 36vdc 1200w 100-240vac[Off Brd] 1
A 2 130155 (10967791-19999999 ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 3 1242864 (10967791-19999999 ) Charger, 36vdc 900w 100-240vac [Off Brd] 1
A 4 130155 (10967791-19999999 ) Connector, Battery, 6ga 50a, Gray[2cont] 1

5 1025642 (10967791-19999999 ) Cord, Power, 16/3, 15ft Blk [Us] 1
3-60 T129009916 (11-2019)



OPTIONS

Fig. 33 - Flow-Rite™ Battery Water Manifold Kit

VAVAYAY
ISR

%ﬁ%@
SRR

NAAA
\\ /I ORER

D — —

<<\

i >

%ﬂ%ﬂ

@ VAYAYAY

—SORNRR
«a@@% ”-4
o, vl
<<<<

356352

Qty.

Description

Serial Number

Ref. Part No.

Manifold Kit, Sys, Water, Battery, Di
Manifold, Sys, Water, Battery

Valve, Reg, Water

)
)
)

(10000000-19999999

9009870

v

[e23Ne>]
[e23Ne>]
[e23Ne>]
[e23Ne>]
D D
[e2 )}
(o210}
-
| |
o O
o O
o O
o O
o O
o O
o O
NI
© ©
0 N
N~ O
O
O ©
o O
-
— QN
<4 <

Flow-Rite is a registered trademark of Flow-Rite Controls

3-61

T12 9009916 (1-2013)



OPTIONS

Fig. 34 - Hydrolink® Battery Watering System Kit

Ref. Part No. Serial Number

Description

355205

Pump Kit, Fill, Battery,36vdc,Ci[Trojan]
Pump Kit, Fill, Battery

Tube, Water, Battery, 36vdc [Trojan]
Cap, Fill, Battery [Trojan]

Label, Tag, Battery [Hydrolink Watering]

v 9010301*  (10000000-
A 1 1058939 (10000000-
A 2 1201997 (10000000-
A 3 1204142 (10000000~
A 4 1071084 (10000000-
A 5 130773 (10000000~

*This kit is intended for use with Trojan® Lead Acid Batteries Only.

Hydrolink® is a registered trademark of Trojam® Battery Company.

~— [ — — ~— ~—

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

[\)_LO)_L_L_L'.g

3-62

T12 9009916 (7-2013)



OPTIONS

Fig. 35 - Transport Group

4
356355
Ref. Part No. Serial Number Description Qty.
1 140932 (10000000-19999999 ) Latch, Draw, Rbr, W/ Keeper, Fr/49800 1
2 1205666 (10000000-19999999 ) Bracket, Catch, Latch 1
3 360973 (10000000-19999999 ) Screw, Pan, 12-16 X 0.50, F/ Plstc 2
4 140825 (10000000-19999999 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 2

T12 9009916 (7-2013)

3-63




OPTIONS

Fig. 36 - Fire Extinguisher Group

-

P

o
T

FRONT

356351

Ref. Part No. Serial Number Description Qty.
1 25312 (10000000-19999999 ) Extinguisher, Fire, 2.5 Lb Dry 1
2 1205877 (10000000-19999999 ) Bracket, Mtg, Extinguisher 1
3 09738 (10000000-19999999 ) Screw, Hex, M5 X 0.80 X 12, Ss 2
4 140011 (10000000-19999999 ) Washer, Flat, 0.21b 0.45d .03, Ss 4
5 09739 (10000000-19999999 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
6 1205889 (10000000-19999999 ) Plate WIdt, Mtg, Extinguisher 1
7 08716 (10000000-19999999 ) Screw, Hex, M6 X 1.00 X 20, Ss 2
3-64

T12 9009916 (8-2014)



OPTIONS

Fig. 37 - Documentation Group

Ref. Part No. Serial Number Description Qty.
9009910 (10000000-19999999 ) Manual, Oprtr [T12 Ele, En, Na] 1
9009911 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Es, Na] 1
9009912 (10000000-19999999 ) Manual, Oprir [T12 Ele, Fr, Na] 1
9009913 (10000000-19999999 ) Manual, Oprir [T12 Ele, Ptb] 1
9009914 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Jp] 1
9009915 (10000000-19999999 ) Manual, Oprtr [T12 Ele, Cn] 1
9009916 (10000000-19999999 ) Manual, Parts [T12 Ele, En, Na/Int] 1
(S/N 1000000-1999999)
9012729 (30000000-39999999 ) Manual, Parts [T12 Ele, EN] 1
(S/N 3000000-3999999)
9009917 (10000000-19999999 ) Manual, Service Info [T12 Ele, En] 1
9009890 (10000000-19999999 ) Dvd, Operator [T12] 1
9011140 (10000000-19999999 ) Instr, Use&Care, Wallchart [T12] 1
7 "'E] To view, print, order, download the latest Parts manual, other language
; _"’ .[5 Operator manuals, and Use and Care Guides (wall charts) visit:
4 www.tennantco.com/manual
T129009916 (12-2013) 3-65




OPTIONS

3-66 T129009916 (11-2019)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - ec-H20 Module Assembly

Breakdown, 9010933 ............... 4-2
Fig. 2 - Steering Control Breakdown, 1200203 .. 4-4
Fig. 3 — Drive Wheel Breakdown, 1200150 ... . ... 4-5
Fig. 4 — Drive Wheel Breakdown, 1246662 ... ... 4-6
Fig. 5 — Electric Motor Breakdown, 1053342 .... 4-7
Fig. 6 — Accelerator and Brake Pedal Assembly

Breakdown, 1200253 ............... 4-8

T12 9009916 (7-2019) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9010933

21

20

T12 9009916 (8-2014)

4-2



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9010933

356514

Ref. Part No. Serial Number Description Qty.
v 9010933 (10000000-19999999 ) Ec-H20 Module Kit, Afmkt [T12] 1
A 1 9020262 (10000000-19999999 ) Circuit Board Kit, Ec-H20, Afmkt [T12] 1
A 2 1018155 (10000000-19999999 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 3 1057637 (10000000-19999999 ) Electrode, 5 Plate, High Flow 1
A 4 1069708 (10000000-19999999 ) Harness, Ele, Ech20o [T12 Module] 1
A 5 9006268 (10000000-19999999 ) Hose, Pvc, Brd, 0.38id, 01Ft, Cir 1
A 6 1014971 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 7 54333 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
A 8 1049637 (10000000-19999999 ) Label, Direction [Ec-H20] 1
A 9 1051519 (10000000-19999999 ) Housing, Upper, Module, High Flow 1
A 10 32509 (10000000-19999999 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 11 41579 (10000000-19999999 ) Washer, Flat, 08, Ss 4
A 12 33932 (10000000-19999999 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
A 13 1046041 (10000000-19999999 ) Label, Module [Nsf, Ec-H20] 1
A 14 1044393 (10000000-19999999 ) Switch, Rocker, Spst, Mom 1
A 15 1048741 (10000000-19999999 ) Bracket, Valve, Large 1
A 16 1062006 (10000000-19999999 ) Electrode, Cylindrical 1
A 17 130773 (10000000-19999999 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
A 18 1055552 (10000000-19999999 ) Fitting, Brs, Str, Bm06/Pm02 1
A 19 1051268 (10000000-19999999 ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
A 20 43844 (10000000-19999999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 21 1014971 (10000000-19999999 ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 22 1068763 (10000000-19999999 ) Label, Date Code [Ec-H20] 1
A 23 1037032 (10000000-19999999 ) Housing, Bottom 1
A 24 1054776 (10000000-19999999 ) Grommet, Blind 1
T129009916 (8-2014) 4-3




BREAKDOWNS

Fig. 2 — Steering Control Breakdown, 1200203

356361

Ref. Part No. Serial Number Description Qty.
v 1200203 (10000000-19999999 ) Steer-Control Assy, Wheel Drive 1
AV 1 9011049 (10000000-19999999 ) Chain, Steering W/Link 1
A 2 9011051 (10000000-19999999 ) Pulley, Tension 1
A 3 372874 (10000000-19999999 ) Bearing, Steering 1
A 4 9008719 (10000000-19999999 ) Bearing [6003 2RS] 2
4-4 T129009916 (5-2015)



BREAKDOWNS

Fig. 3 - Drive Wheel Breakdown, 1200150

/ 5
7
;‘;é;/f “"—';%
14
Ref. Part No. Serial Number Description Qty.

v 1200150 (10000000-19999999 ) Wheel, Drive, Ac 1
A 1 9011048 (10000000-19999999 ) Wheel, Pyu [250X90 Red] 1
A 2 9011052 (10000000-19999999 ) Brake, Rotor 1
A 3 9011053 (10000000-19999999 ) Brake, W/Lever, Complt 1
A 4 9008556 (10000000-19999999 ) Ring, Retaining F/1055257 1
A 5 9008550 (10000000-19999999 ) Cover, Box, Connector 1
A 6 9013901 (10000000-19999999 ) Cover, Motor, Drive 1
A 7 9013900 (10000000-19999999 ) Motor Assy, Ac, Drive, Compilt 1
A 8 9008555 (10000000-19999999 ) Seal, Ring 1
A 9 9003524 (10000000-19999999 ) Bearing, Ball, Brush Side 1
A 10 9008552 (10000000-19999999 ) Spacer, Aim 1
A 11 9008553 (10000000-19999999 ) Cover, Plstc, Hub, Alm 1
A 12 9013899 (10000000-19999999 ) Hub, Alm 1
A 13 9008544 (10000000-19999999 ) Tire Kit, Puller 1
A 14 9008557 (10000000-19999999 ) Screw Kit 1
15 9012603 (10000000-19999999 ) Wheel, Pyu [250X90 Blue] (Option) 1

T129009916 (11-2019) 4-5




BREAKDOWNS

Fig. 4 - Drive Wheel Breakdown, 1246662

10

356940

Ref. Part No. Serial Number Description Qty.

v 1246662 (10000000-19999999 ) Wheel, Drive, Ac 1
A 1 9011048 (10000000-19999999 ) Wheel, Pyu [250X90 Red] 1
A 2 9011052 (10000000-19999999 ) Brake, Rotor 1
A 3 9011053 (10000000-19999999 ) Brake, W/Lever, Complt 1
A 4 9008556 (10000000-19999999 ) Ring, Retaining F/1055257 1
A 5 9008550 (10000000-19999999 ) Cover, Box, Connector 1
A 6 9013901 (10000000-19999999 ) Cover, Motor, Drive 1
A 7 9013900 (10000000-19999999 ) Motor Assy, Ac, Drive, Complt 1
A 8 9008555 (10000000-19999999 ) Seal, Ring 1
A 9 9003524 (10000000-19999999 ) Bearing, Ball, Brush Side 1
A 10 9008552 (10000000-19999999 ) Spacer, Alm 1
A 11 (10000000-19999999 ) 1
A 12 (10000000-19999999 ) 1
A 13 9008544 (10000000-19999999 ) Tire Kit, Puller 1

14 9012603 (10000000-19999999 ) Wheel, Pyu [250X90 Blue] (Option) 1

'
)

T129009916 (11-2019)



BREAKDOWNS

Fig. 5 - Electric Motor Breakdown, 1053342

Ref. Part No. Serial Number Description Qty.
v 1053342 (10000000-19999999 ) Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a 1
A 1 9013931 (10000000-19999999 ) Bearing, Motor, Ele 2
A 2 9013934 (10000000-19999999 ) Bearing, Motor, Ele 2
A 3 9011916 (10000000-19999999 ) Brush Kit, Motor 1
T129009916 (5-2015) 4-7




BREAKDOWNS

Fig. 6 - Accelerator and Brake Pedal Assembly Breakdown, 1200253

1064665 10000000-19999999

356189
Ref. Part No. Serial Number Description Qty.
v 1200253 (10000000-19999999 ) Pedal Assy, Accelerator, Brake 1
A 1 1058687 (10000000-19999999 ) Sensor, Position [Hall] 1
A 2 1014548 (10000000-19999999 ) Pedal, Brake, W/ Tread 1
A 3 1051836 (10000000-19999999 ) Pedal, Propel, W/ Tread 1
A 4 1061049 (10000000-19999999 ) Spring, Extn, 0.350d 0.05wir 02.8l 2
A 5 1031716 (10000000-19999999 ) Spring, Extn, 0.500d 0.07wir 03.0l 1
A 6 ( ) 1

Spring, Tors, 0.55id .05wir 04.0coil

4-8 T129009916 (1-2013)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST . ... ... 5-7

T12 9009916 (11-2019)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-29 08716 ........ 2-11, 2-27, 2-29, 2-37, 1019242 ....... 3-52, 3-57
00912 ........ 2-17,2-19 3-33, 3-64 1019285 ....... 2-35
00928 ........ 2-25, 3-21 09005 ........ 3-33 1019426 ....... 3-52
00961 ........ 2-29 09007 ........ 2-25, 3-33 1020168 ....... 2-23
01335 ........ 3-35 09010 ........ 2-25, 2-41, 3-23, 3-25 1020170 ....... 3-55, 3-57, 3-59
01516 ........ 2-29 09011 ......... 2-7,2-23, 2-25, 2-41, 1020341 ....... 2-7,2-9, 2-11, 2-15,
01683 ........ 2-21, 3-9, 3-33, 3-37, 3-11, 3-21, 3-55, 3-57, 2-21, 2-29, 2-35, 2-39,
3-39, 3-41 3-59 2-45, 2-47, 3-5, 3-13,
01683* ........ 3-45, 3-47, 3-49 09023 ........ 3-13 3-15, 3-25, 3-27, 3-33,
01684 ........ 2-3, 2-5, 2-9, 2-15, 09026 ........ 2-11, 2-23, 3-23 3-37, 3-39, 3-41
2-25, 2-27, 2-29, 2-37, 09028 ........ 2-7,2-9, 3-9, 3-25 1022671 ....... 3-35
2-47, 3-15, 3-29, 3-33, 09088 ........ 2-31, 2-33 1024977 ....... 39
3-37, 3-39, 3-41 09162 ........ 2-19 1025642 .. ..... 3-60
01685 ........ 2-7,2-9, 2-13, 2-15, 09198 ........ 2-3 1025736 ....... 2-15
2-23, 2-25, 2-27, 39, 09252 ........ 39 1026014 ....... 2-35
3-11, 3-21, 3-23, 3-25, 09570 ........ 2-7,2-17,2-19 1026325 ....... 3-57
3-37, 3-39, 3-41 09737 ........ 2-35 1027290 ....... 2-39
01686 ........ 2-7,2-9, 2-39, 2-41, 09738 ........ 2-47,3-15,3-17,3-27, 1027944 . ...... 11
39, 3-23, 3-25 3-55, 3-57, 3-59, 3-64 1027976 .. ..... 3-33
01690 ........ 2-47 09739 ........ 2-15, 2-47, 3-9, 3-55, 1028581 ....... 3-17
01754 ........ 2-47 3-57, 3-59, 3-64 1030692 . ...... 3-55, 3-57, 3-59
02892 ........ 3-35 09740 ........ 3-21 1031716 ....... 4-8
03192 ........ 3-13 09744 ........ 3-29, 3-33 1034731 ....... 2-7, 2-15, 2-19, 2-29,
04843 ........ 2-23 1002077 ....... 2-29 2-45, 2-47, 3-15
04846 ........ 2-19 1002898 . ...... 3-17 1035038 ....... 2-13, 2-15
05686 ........ 3-23 1002899 ....... 3-17 1036490 ....... 2-17
06549 ........ 3-5, 3-7, 3-37, 3-39, 1005630 . ...... 3-15, 3-27 1037032 ....... 4-3
3-41 1006400 . ...... 3-15, 3-27 1037821 ....... 2-35
06920 ........ 33 1006401 ....... 2-49 1038966 . . ..... 2-17
06922 ........ 2-47 1010399 ....... 3-11 1039392 ....... 37
06924 ........ 3-45, 3-47, 3-49 1011170 ....... 3-17 1039557 ....... 3-17
06929 ........ 2-45 1011412 ....... 3-33 1040868 . . ..... 3-15
06933 ........ 3-5, 3-7, 3-55, 3-57, 1011735 ....... 2-17,2-19 1041030 ....... 2-49, 3-43
3-59 1011885 ....... 2-39 1041716 ....... 3-53
06934 ........ 2-45 10120 ........ 2-31, 2-33 1042492 .. ..... 2-5
06939 ........ 2-21 1012878 ....... 2-15 1042494 . ... ... 2-5
06941 ........ 29 1013900 ....... 3-27 104249 .. ..... 2-5
06943 ........ 3-33 1014328 ....... 2-29 1042499 ....... 2-3
06946 ........ 2-47 1014548 ....... 4-8 1042500 ....... 2-3
06961 ........ 2-19 1014918 ....... 3-21 1042504 .. ..... 2-3
06965 ........ 39 1014949 ....... 3-17 1043746 ....... 3-53
07471 ........ 3-23 1014971 ....... 3-15,4-3 1044393 ....... 4-3
07514 ........ 2-45 1014974 .... ... 3-15 1044415 ....... 3-15
07515 ........ 2-45 1014976 ....... 3-27 1046041 ....... 4-3
07786 ........ 2-27,2-43 1015026 . . ..... 2-25, 2-27 1048741 ....... 4-3
07789 ........ 3-27 1015033 ....... 3-27 1048955 ....... 2-13, 2-15
07791 ........ 2-19 1015455 ....... 3-15 1049573 ....... 3-29
08085 ........ 2-15 1016314 ....... 2-47, 2-49 1049637 ....... 4-3
08236 ........ 2-25, 2-27 1016354 ....... 2-25, 3-15 1051024 ....... 2-5
08708 ........ 2-11, 2-25, 2-31, 2-33, 1016392 ....... 2-35 1051027 ....... 2-3
3-33 1016421 ....... 2-31, 2-33 1051052 ....... 2-13, 2-15
08709 ........ 2-17, 2-19, 3-33 1016825 ....... 2-45, 3-29 1051268 .. ..... 4-3
08711 ......... 2-17 1017079 ....... 3-51 1051519 ....... 4-3
08712 ........ 2-11, 2-15, 3-21, 3-33, 1017218 ....... 2-35, 2-41,2-43,3-21, 1051836 ....... 4-8
3-37, 3-39, 3-41 3-23 1052010 ....... 3-17
08713 ........ 2-9, 2-23, 2-41, 2-43, 1017368 ....... 2-3,2-5 1052120 ....... 2-21
3-21, 3-23, 3-37, 3-39, 1017957 ....... 2-5 1052123 ....... 2-21
3-41 1018151 ....... 2-41 1052126 .. ..... 2-37
08714 ........ 2-39, 2-41, 3-9, 3-23 1018155 ....... 4-3 1052126* ...... 3-45, 3-47, 3-49
5-2 T129009916 (11-2019)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1052532 ....... 2-43 1060708 . ...... 3-35 1071798 ....... 3-53
1052705 ....... 3-15, 3-17 1060718 ....... 3-35 1073882 ....... 3-55, 3-59
1052726 . . ..... 2-21 1060720 . ...... 3-35 1074780 ....... 2-69
1053342 ....... 2-29, 4-7 1060756 . . ..... 3-61 1074787 ... .... 2-69
1053814 ....... 2-41 1061049 ....... 4-8 1074788 ... .... 2-69
1053815 ....... 2-41 1061356 ....... 3-35 1075240 . ...... 2-25, 2-27
1053870 ....... 2-41 1061570 ....... 3-35 1075296 ....... 3-5,3-7
1053977 ... .... 2-19 1061571 ....... 3-35 1076495* ...... 3-45, 3-47, 3-49
1054100 ....... 1-1,2-9 1061811 ....... 3-35 1076675 ....... 3-39, 3-41
1054178 ....... 3-33 1061812 ....... 3-35 1200011 ....... 2-33
1054312 ....... 2-31, 2-33, 243 1061910 ....... 2-45 1200012 ....... 2-27
1054581 ....... 2-29 1061918 ... .... 2-45 1200025 ....... 2-7
1054654 ....... 2-19 1061926 ....... 3-61 1200146 ....... 2-21
1054662 . ...... 2-23, 2-41, 3-23 1062006 . ...... 4-3 1200149 ....... 2-37
1054776 ... .... 4-3 1062106 . ...... 35 1200150 ....... 2-7,4-5
1054795 ....... 3-27 1062659 ....... 3-35 1200168 ....... 2-25
1054823 ....... 2-35 1062813 ....... 2-70 1200203 . ...... 2-7,4-4
1055396 ....... 2-43 10632-2 ....... 37 1200210 ....... 2-11
1055506 . ...... 2-43 1063263 ....... 35 1200213 ....... 2-33
1055516 ....... 2-41 1064184 ... .... 2-47, 3-3, 3-5, 3-7, 1200215 ... .... 2-29
1055552 ....... 4-3 3-29 1200218 ... .... 2-43
1056412 ....... 2-19 1064188 ....... 3-3, 3-5, 3-7 1200219 ....... 2-43
1056578 ....... 2-70 1064189 ....... 3-29 1200221 ....... 2-31
1056719 ....... 3-33 1064665 ....... 4-8 1200239 ....... 3-33
1056979 ....... 35 1064770 ....... 2-43 1200253 ... .... 2-21,4-8
1056982 ....... 3-33 1065134 ....... 2-31,2-33 1200263 . ...... 2-19
1057043 ....... 2-19 1066063 ....... 2-35 1200281 ....... 2-29
1057214 ... .... 2-35 1066433 ....... 2-35 1200283 ....... 2-29
1057407 ....... 2-43 1066720 . ...... 2-35 1200292 . ...... 2-27
1057554 ....... 2-17, 2-19 1066919 ....... 3-33 1200298 .. ..... 2-7
1057572 ... .... 2-19 1067120 ....... 2-70 1200309 ....... 2-29
1057629 ....... 2-29 1067350 ....... 3-35 1200313 ....... 3-33
1057637 ....... 4-3 1067964 ....... 2-37 1200328 ....... 3-15
1057780 ....... 2-7 1068763 ....... 4-3 1200334 ....... 1-1, 2-29
1057785 ....... 2-19 1069346 ....... 2-69 1200369 ....... 2-37
1057814 ....... 3-33 1069467 ....... 3-37, 3-39, 3-41 1200370 ....... 3-25
1057816 ....... 3-33 1069580 ....... 3-37, 3-39, 3-41 1200383 ....... 1-1, 2-43
1058679 ....... 2-17,2-19 1069639 ....... 3-31 1200384 ....... 1-1, 2-43
1058687 ....... 4-8 1069671 ....... 3-19 1200394 ....... 3-33
1058694 ....... 35 1069708 ....... 4-3 1200417 ....... 3-21
1058939 ....... 3-62 1069730 ....... 2-69 1200430 ....... 1-1, 2-31, 2-33
1059019 ....... 2-7 1069745 ....... 2-69 1200440 ....... 2-23
1059073 ....... 2-19 1069746 ....... 3-7 1200458 ....... 2-35
1059169 ....... 2-47 1069891 ....... 2-69 1200460 . ...... 29
1059170 ....... 2-29 1069894 ....... 2-47 1200466 . . ..... 2-43
1059231 ....... 3-15 1069897 ....... 2-47 1200467 ....... 3-17
1059316 ....... 2-41 1070042 .. ..... 3-37, 3-39, 3-41 1200519 ....... 2-35
1059317 ....... 2-39 1070358 ....... 3-39, 3-41 1200525 ....... 2-31,2-33
1059338 ....... 2-41 1070384 ....... 3-37, 3-39, 3-41 1200612 ....... 2-11
1059342 ....... 35 1070402 .. ..... 3-37, 3-39, 3-41 1200634 ....... 3-23
1059498 ....... 2-41 1070498 ....... 3-37 1200642 .. ..... 3-35
1059534 ....... 3-15 1070508 . ...... 3-55, 3-57 1200649 ....... 2-37
1059938 ....... 35 1070508* . ..... 3-59 1200665 . ...... 3-33
1059969 ....... 2-41 1070541 ....... 3-37, 3-39, 3-41 1200713 ... .... 3-27
1059990 ....... 2-41 1070586 .. ..... 1-1 1200732 ....... 3-33
1060128 ....... 3-33 1070587 ....... 3-43 1200735 ....... 2-23
1060428 ....... 3-33 1070659 ....... 3-37, 3-39, 3-41 1200746 ....... 2-35
1060440 ....... 3-35 1070956 . ...... 2-69 1200764 . . ..... 2-23
1060536 ....... 3-35 1070978 ....... 3-37 1200774 ....... 2-23
1060626 . ...... 2-7 1071084 ... .... 3-62 1200792 ....... 2-45
1060691 ....... 3-35 1071085 ....... 3-27 1200827 ....... 2-11

T129009916 (11-2019) 5-3



CROSS REFERENCE

Part Page Part Page Page
Number Number Number Number Number
1200828 .. ..... 2-11 1201489 ....... 2-41 3-27
1200869 ....... 29 1201496 ....... 39 3-21
1200870 ....... 29 1201499 ....... 39 3-15, 3-27
1200898 .. ..... 2-29 1201501 ....... 3-55, 3-59 3-37, 3-39, 3-41
1200900 . ...... 2-29 1201503 ....... 39 2-45
1200913 ....... 2-47 1201504 ....... 39 1-1, 2-29
1200918 ....... 2-45 1201534 ....... 2-19 3-15
1200939 ....... 3-23 1201535 ....... 2-19 2-37
1200984 .. ..... 29 1201550 ....... 3-13 2-15
1200998 . ...... 3-17 1201572 ....... 2-3 3-33
1200999 ....... 2-15 1201574 .. ... .. 2-27 2-15
1201024 ....... 2-45 1201575 ....... 3-23 3-15, 3-17
1201033 ....... 2-23 1201588 ....... 2-39 3-15
1201053 ....... 1-1, 2-25 1201609 ....... 3-21 2-70
1201061 ....... 311 1201610 ....... 3-21 3-62
1201077 ....... 2-39 1201823 ....... 1-1, 2-43 2-19
1201079 ....... 2-39 1201824 ....... 1-1, 2-43 2-19
1201080 ....... 2-23 1201825 ....... 1-1, 2-43 2-17
1201094 ....... 3-23 1201826 ....... 1-1, 2-43 2-23
1201096 .. ..... 3-33 1201864 ....... 2-21 2-27
1201101 ....... 3-23 1201875 ....... 2-37 3-15, 3-17
1201103 ....... 2-11 1201894 ....... 2-13 3-21
1201126 ....... 2-27 1201926 ....... 2-3 3-21
1201127 ....... 2-25 1201927 ....... 2-3 3-21
1201137 ....... 3-23 1201928 ....... 2-3 3-21
1201149 ....... 3-21 1201996 ....... 2-23 39
1201150 ....... 2-19 1201997 ....... 3-62 2-41
1201157 ....... 2-35 1202100 ....... 2-31 2-15
1201164 ....... 3-29 1202156 ....... 2-11 2-70
1201180 ....... 2-17 1202159 ....... 1-1, 2-31, 2-33 3-63
1201185 ....... 1-1, 2-25 1202160 ....... 1-1, 2-31, 2-33 2-70
1201190 ....... 2-25 1202221 ....... 2-33 2-39
1201210 ....... 2-45 1202243 .. ... .. 2-31 2-70
1201212 ........ 2-21 1202246 . . ..... 39 2-70
1201215 ....... 2-25 1202247 .. .. ... 39 2-17,2-19
1201247 ....... 3-13 1202289 ....... 29 2-15
1201253 ....... 2-17 1202301 ....... 2-27 3-45, 3-47, 3-49
1201267 ....... 2-37 1202308 ....... 2-21 1-1, 2-41
1201303 ....... 2-49 1202349 ....... 29 3-64
1201310 ....... 3-15 1202392 ....... 29 3-64
1201313 ....... 3-27 1202430 ....... 2-25 2-25, 2-27
1201314 ....... 3-33 1202521 ....... 3-25 3-55, 3-57, 3-59
1201327 ....... 3-21 1202600 ....... 2-17 3-55, 3-57, 3-59
1201336 ....... 3-27 1202601 ....... 2-19 3-55, 3-57, 3-59
1201340 ....... 2-35 1202694 ....... 3-23 2-47
1201341 ....... 2-29 1202779 ....... 29 2-47
1201343 ....... 3-21 1202800 ....... 2-15 2-37
1201344 ....... 3-21 1202860 ....... 2-45 3-17
1201345 ....... 3-21 1202862 ....... 2-45 3-15
1201354 ....... 2-23 1202864 ....... 2-45 3-15, 3-17
1201357 ....... 3-13 1202867 ....... 3-33 2-7
1201370 ....... 2-41 1202868 . ...... 2-21, 2-45, 3-7, 3-55, 2-19
1201379 ....... 3-15 3-57, 3-59 2-19
1201393 ....... 3-33 1202869 ....... 2-45 2-43
1201423 ....... 3-33 1202870 ....... 3-3 2-35
1201428 ....... 2-15 1202892 ....... 3-3 2-35
1201434 ....... 2-35 1202914 ....... 3-25 2-35
1201441 ... ... 3-17 1202941 ....... 29 2-21
1201447 ....... 2-27 1202957 ....... 2-11 2-21
1201452 ....... 311 1203025 ....... 29 2-5
1201453 ....... 2-31,2-33 1203336 ....... 2-23 2-5

5-4 T12 9009916 (11-2019)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1220232 ....... 2-5 16944 ........ 2-37 361144 ........ 1-1, 2-17, 2-19
1220235 ....... 2-3 19064 ........ 3-37, 3-39, 3-41 363162 ........ 1-1,2-43
1220236 . ...... 2-3 19066 ........ 2-11, 2-21, 3-5, 3-7 363301 ........ 2-43
1220241 ....... 2-3 19315 ........ 35 363469 ........ 2-31, 2-33
1220243 .. ..... 2-5 19676 ........ 2-21,39 365180 ........ 2-23
1220244 .. .. ... 2-3 20802 ........ 2-11 367313........ 2-23
1221543 ....... 2-3 20950 ........ 3-27 369359 ........ 39
1221846 ....... 2-19 222177 .. ...... 2-29 370092 ........ 2-3
12309 ........ 3-11, 3-23, 3-25 222184 ........ 2-29 370095 ........ 2-3,2-5
12317 ........ 2-7,2-39, 3-9, 3-25 222267 ........ 35 37016 ........ 2-45, 3-29
12323 ........ 3-33, 3-37, 3-39, 3-41 222280 ........ 2-49 372874 ........ 4-4
12333 ........ 2-35 222290 ........ 2-45 373117 ........ 3-55, 3-57, 3-59
12338867 . .. ... 2-19 222460 ........ 2-15 377084 ........ 3-3, 3-5, 3-7
1238864 .. ..... 2-19 222505 ........ 3-21 377364 ........ 2-25, 3-21
1238865 ....... 2-17 222516 ........ 2-23, 3-23 377537 ........ 1-1
1238872 ....... 2-17 222752 . ....... 2-29 377538 ........ 1-1
1240228* . ..... 3-45, 3-47, 3-49 222818 ........ 2-29 377540 ........ 1-1
1242133 ....... 3-45, 3-47, 3-49 223065........ 2-17,2-19 378805........ 2-29
1242618 ....... 3-21 223198 ........ 2-25, 2-27, 3-15, 3-59 379013 ........ 2-5
1242861 ....... 3-60 223355........ 2-49 379829 ........ 2-23
1242864 .. ..... 3-60 223356 ........ 2-49, 3-43 381962 ........ 2-11
1243718 ....... 2-33 223361 ........ 2-49, 3-43 382726 ........ 2-11
1243722 . ...... 2-31 223364 ........ 3-43 383724 ........ 2-47
1243753 .. .. ... 3-45, 3-47, 3-49 22892 ........ 2-49, 3-43 385685 ........ 2-35
1244766 .. ..... 3-59 22892* .. ...... 3-45, 3-47, 3-49 39099 ........ 2-29
1245125 ....... 3-21 230735........ 2-35 391345........ 2-43
1246191 ....... 2-47 24199 ........ 2-15, 2-45,3-37,3-39, 391365........ 2-25, 3-27
1246421 ....... 3-55, 3-57, 3-59 3-41 39277 ........ 2-17,2-19
1246662 . . ... .. 2-7,4-6 24265 ........ 2-21, 2-45, 3-29 39283 ........ 2-21
124689 . . ..... 3-59 24299 ........ 2-3,2-5 39308 ........ 3-23
1247316 ....... 3-15 24584 . ....... 3-33 39658 ........ 3-45, 3-47, 3-49
1247763 ...... 3-45, 3-47, 3-49 24899 ........ 2-7 397609 ........ 2-47
1248442 . ... ... 2-15 25005 ........ 2-47 397889 ........ 3-29
1249104* . ..... 3-45, 3-47, 3-49 25312 ........ 3-64 397916 ........ 2-3
1249635 ....... 3-50 26428 ........ 2-17 397976 ........ 2-3
130155........ 3-51, 3-52, 3-60 29570 ........ 2-15, 2-37 398500........ 3-33
130773 ........ 2-7,2-21, 2-37, 2-45, 29584 ........ 2-23, 3-23 398501 ........ 2-17,2-19
2-49, 3-7, 3-27, 3-43, 30241 ........ 2-3 398526 ........ 3-5, 3-59
3-62, 4-3 32483 ........ 2-7,2-47,3-5 398806 ........ 2-21
140011 ........ 2-15, 2-45, 2-47,3-15, 32485 ........ 2-19 41140 ......... 2-45
3-17, 3-55, 3-57, 3-59, 32490 ........ 2-19, 2-47, 3-7 AMat......... 2-7,2-23, 2-35
3-64 32491 ........ 2-17, 2-19, 2-21 A1178 ......... 2-11
140045 ........ 3-11, 3-25 32492 ........ 2-21, 39, 3-13 41186 ......... 2-25, 2-29, 3-21
140154 . ....... 2-37 32493 ........ 2-17, 2-41 41358 ........ 2-7
140825 ........ 2-17, 2-19, 2-35, 3-3, 32509 ........ 4-3 41360 ........ 2-29
3-63 32520 ........ 29, 2-11, 2-15 41430 ........ 3-13
140916 ........ 3-37, 3-39, 3-41 32548 ........ 2-27 41437 ........ 2-13, 2-15
140932 ........ 3-63 32598 ........ 3-33 41579 ........ 2-3,4-3
14464 ........ 2-15 32746 ........ 2-3,2-5 41702 ........ 2-47
14799 ........ 2-19 32978 ........ 3-29 43555 ........ 3-15, 3-27
14838 ........ 2-3,2-5 32982 ........ 2-7, 2-47 43844 .. ...... 3-15, 3-17, 3-27, 4-3
150208 ........ 3-15 33584 ........ 3-33 44906 ........ 2-9, 2-23, 2-31, 2-33,
150538 ........ 3-15 33924 ........ 2-7 2-41, 3-23
150713 ........ 3-15 33932 ........ 3-33,4-3 46983 ........ 3-13
15539 ........ 2-3 33944 ........ 2-47 47388 ........ 3-33
15675 ........ 2-21, 2-35, 3-21 360369 ........ 2-13, 2-15 49263 ........ 35
15678 ........ 2-37 360370 ........ 2-13, 2-15 49266 ........ 35
16411 ......... 1-1 360460 ........ 2-35 49694 ........ 2-43
16412 ........ 1-1 360943 ........ 2-5 49697 ........ 2-35
16735 ........ 2-19 360973 ........ 3-63 49883 ........ 3-23
16931 ........ 2-17,2-19 361076 ........ 2-17,2-19 49891 ........ 2-37

T12 9009916 (11-2019)




CROSS REFERENCE

Part Page Part Page Page
Number Number Number Number Number Number
54333 ........ 2-25,2-49, 3-27,3-33, 9008544 ....... 4546 9011055 ....... 3-23
4-3 9008550 . ...... 4546 9011057 ....... 2-11
54618 ........ 3-23 9008552 ....... 4546 9011058 ....... 2-11
57248 ........ 3-15 9008553 ....... 45 9011140 ....... 3-65
57598 ........ 29 9008555 ....... 4546 9011168 ....... 2-21
578430 ........ 2-41 9008556 . ...... 4546 90I1173 ....... 2-35
579211 ........ 3-45, 3-47, 3-49 9008557 ....... 45 9011663 ....... 3-15
58670 ........ 2-47 9008719 ....... 44 9011872 ....... 2-7
59658 ........ 2-35 9009577 ....... 225 9011916 ....... 4-7
600437 ........ 2-47, 3-45, 3-47, 3-49 9009632 ....... 21 9012603 ....... 4-5,4-6
601359 ........ 2-47, 3-45, 3-47, 3-49 9009817 ....... 243 9012729 ....... 3-65
611221 ........ 2-49, 3-37 9009836 . ...... 215 9013157 ....... 2-19
630146 ........ 2-39 9009848 . ...... 33 9013277 ....... 2-17
630371 ........ 2-25, 2-27 9009852 . ...... 33 9013613 ....... 2-23
630375........ 3-45, 3-47 9009857 ....... 31 9013899....... 4-5
63248-1....... 2-3 9009866 . ...... 355,359  9013900....... 4-5,4-6
63248-2 ....... 2-3 9009870 ....... 361 9013901 ....... 4-5,4-6
63248-3 ....... 2-3 9009890 ....... 365 9013931 ....... 4-7
63248-4 . ...... 2-3 9009910 ....... 365 9013934 ....... 4-7
63810 ........ 2-25, 2-27 9009911 ....... 365  9013950....... 2-35
64425 ........ 2-31, 2-33 9009912 ....... 365 9013951 ....... 2-35
64778 ........ 3-33 9009913 ....... 365 9014662 ....... 2-3,2-5
68872 ........ 3-43 9009914 ....... 365 9014664 ....... 2-5
68873 ........ 3-43 9009915 ....... 365 9014666 ....... 2-3
69225 ........ 39 9009916 ....... 365  9019370....... 3-47
69234 ........ 2-7, 3-37, 3-39, 3-41 9009917 ....... 365 9019371 ....... 3-49
70246 ........ 3-29 9009990 ....... 3-37,3-39,341  9019372....... 3-45
70651 ........ 2-19 9010301* ...... 362 9020262 ....... 4-3
71579 ........ 2-7 9010351 ....... 37 9020678 ....... 3-50
71607 ........ 2-31, 2-33 9010353 ....... 35 04877 ........ 2-41
74455 ........ 3-7 9010356 ....... 3-35
75939 ........ 2-47 9010919 ....... 2-39
76062 ........ 2-47 9010920 . ...... 2-35
763064 ........ 3-23 9010921 ....... 2-35
763115 ........ 3-45, 3-47, 3-49, 3-55, 9010922 ....... 2-45
3-57, 3-59 9010924 . ...... 29
763149 ........ 3-35 9010925 . ...... 29
769785 ........ 3-33 9010926 . ...... 3-25
79246 ........ 2-31,2-33 9010927 ....... 2-27
80395 ........ 3-55, 3-57, 3-59 9010928 . ...... 2-21
80409 ........ 2-23, 3-21 9010929 . ...... 3-21
80921 ........ 2-15 9010930 ....... 2-21
82226 ........ 2-17, 2-19 9010931 ....... 2-45
82831 ........ 2-7 9010932 ....... 2-45, 3-29
83415 ........ 2-49, 3-45 9010933 ....... 3-15, 4-3
86240 ........ 3-23 9010934 . ...... 2-19
86308 ........ 3-35 9010935 ....... 1-1, 2-29
87308 ........ 2-7 9010936 . ...... 3-33
87318 ........ 2-47 9010937 ....... 2-41
87435 ........ 2-49, 3-43 9010938 . ...... 3-23
89046 ........ 2-5 9010939 ....... 2-29
89047 ........ 2-5 9010940 . ...... 2-29
89048 ........ 2-5 9010941 ....... 3-23
89049 ........ 2-5 9010942 ....... 2-19
9001054 . ...... 3-52 9010943 ....... 2-19
9001055 ....... 3-51 9011048 ....... 4-5,4-6
9001062 . ...... 3-52 9011049 ....... 4-4
9003524 . ...... 4-5,4-6 9011051 ....... 4-4
9006268 . .. .... 4-3 9011052 ....... 4-5,4-6
9008155 ....... 3-35 9011053 ....... 4-5,4-6
9008182 ....... 33 9011054 ....... 3-23
5-6 T129009916 (11-2019)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator Kit, Sba, Afmkt [T12], 3-23

Actuator, 36vdc, 02.0strk, 0180Ib, 2-41

Actuator, 36vdc, 3.9strk, 450Ib, 2-23

Adapter, Swivel, 1.75, Abs, 3-35

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 2-21

Alarm, Backup, 12-48vdc, Adj, 3-5

Angle, Latch, 2-15

Angle, Mtg, Antenna, Telem, 3-37, 3-39,
3-M

Angle, Mtg, Tank, 2-35

Angle, Stl, Perforated .03 1.4 1.4 221, 2-27

Angle, Support, 2-11

Antenna, Telem, 70 In [Gprs], 3-37, 3-39,
3-M

Arm Assy, Lift, Actuator, 3-23

Arm Kit, Lift, Scb [T12], 2-23

Arm WIidt, Pivot (Replced by 9013613),
2-23

Arm, Lift, Sqge, 2-41

Assy, Seal, Mtg, Vacfan, 2-37

Base, Module, Light, 3-5

Battery Assy, Li-lon, 36v, 10.2 Kwh, 3-45

Battery Assy, Li-lon, 36v, 4.1 Kwh, 3-49

Battery Assy, Li-lon, 36v, 8.2 Kwh, 3-47

Battery, Wet, 06vdc 0240ah, 2-49

Battery, Wet, 06vdc 0240ah, W/O Carton,
11

Battery, Wet, 06Vdc 0360Ah, W/Carton,
3-43

Battery, Wet, 06vdc 0360ah, W/O Carton,
11

Bearing [6003 2RS], 4-4

Bearing, Ball 1.48B 2.38B 0.67W, 2-7

Bearing, Ball, 0.24b 0.51d 0.20w [2seal],
3-35

Bearing, Ball, 0.59b 1.26d 0.35w[2seal],
2-29

Bearing, Ball, Brush Side, 4-5, 4-6

Bearing, Fing, 2hole, 0.75b, 2-17, 2-19

Bearing, Fing, 2hole, 0.75b [Nyl], 2-17,
2-19

Bearing, Fing, 2hole, 1.25b, 2-19

Bearing, Journal, 0.75b 0.88d 0.75I, 2-19

Bearing, Motor, Ele, 4-7

Bearing, Pillowblock, 1.12b, 2-19

Bearing, Steering, 4-4

Bellcrank, Lift, Sqge [T12], 2-31, 2-33

Belt, Cyl Head, W/Too;!, Afmkt, 2-29

Belt, Drive, 2-29

Belt, Drive, 7 Grv, 1-1

Bezel, Headlight, Lh [W/Inserts], 3-3

Bezel, Headlight, Rh [W/Inserts], 3-3

Blade, Sqge, Front, 42.591 [Gum], 1-1

Blade, Sqge, Front, 42.59L [Gum]
(Option), 2-43

Blade, Sqge, Front, 42.59 [Linard], 1-1,
243

Blade, Sqge, Front, 42.59I [Urethane], 1-1

Blade, Sqge, Front, 42.591 [Urethane]
(Option), 2-43

Blade, Sqge, Front, Tile, Tile, 42.59L
[Linard} (Option), 2-43

Blade, Sqge, Rear, 44.961 Gum, 1-1

Blade, Sqge, Rear, 44.96] Gum (Option),
2-43

Blade, Sqge, Rear, 44.96! Linatex, 1-1,
2-43

Blade, Sqge, Rear, 44.961 Urethane, 1-1

Blade, Sqge, Rear, 44.961 Urethane
(Option), 2-43

Blade, Sqge, Sba, Gum (Option), 3-21

Blade, Sqge, Sba, Inner, Gum (Option),
3-21

Blade, Sqge, Sba, Inner, Linard, 3-21

Blade, Sqge, Sba, Inner, Urethane
(Option), 3-21

Blade, Sqge, Sba, Linatex, 3-21

Blade, Sqge, Sba, Urethane (Option), 3-21

Blade, Sqge, Side, 22.501, Gum, 1-1

Blade, Sqge, Side, 22.501, Gum (Option),
2-31,2-33

Blade, Sqge, Side, 22.501, Linatex, 1-1

Blade, Sqge, Side, 22.50I, Linatex
(Standard), 2-31, 2-33

Blade, Sqge, Side, 22.501, Ure, 1-1

Blade, Sqge, Side, 22.501, Urethane
(Option), 2-31, 2-33

Block, Guide, Sqge, 2-33

Block, Sqge, Guide, Rh, 2-31

Bolt, Shid, .41d X 0.35, M8 X 1.25, 3-33

Boot, 90deg .50id 1.00id 2.501, Red, 2-47,
2-49

Boot, Terminal, Battery, 02-01Ga, Blk,
3-43

Boot, Terminal, Battery, 02-01Ga, Red,
3-43

Boot, Terminal, Battery, 25.4mm, Bk, 2-49,
3-37

Bracket WIdt, Brg, 2-19

Bracket WIidt, Bumper, 3-11

Bracket WIdt, Latch, 2-15

Bracket WIdt, Latch, Lh, 2-9

Bracket WIdt, Mount, Sba, 3-25

Bracket Widt, Mtg, Box, 3-37, 3-39, 3-41

Bracket Widt, Skid, Anti- Roll, 3-25

Bracket WIidt, Sppt, Brg, 2-17, 2-19

Bracket Widt, Sppt, Seat, 2-39

Bracket, Bumper, Right, 2-9

Bracket, Catch, Latch, 3-63

Bracket, Circuit Board, Sba, 3-29

Bracket, Ele, Cb [T12], 2-21

Bracket, Mtg, Ball Stud, 2-15

Bracket, Mtg, Brg, 2-17

Bracket, Mtg, Cover, 2-35

Bracket, Mtg, Extinguisher, 3-64

Bracket, Mtg, Hose, 2-35

Bracket, Mtg, Panel, 2-45

Bracket, Mtg, Relay, 3-59

Bracket, Mtg, Tank, 2-35
Bracket, Pivot, Spring, 2-23
Bracket, Protector, Float Switch, 2-35
Bracket, Pump, 3-27
Bracket, Pump, Soltn, 3-15
Bracket, Pump, Spray, 3-33
Bracket, Retainer, Pin, 2-27
Bracket, Retainer, Spring, 2-3, 2-5
Bracket, Scrbr, Watertube, 2-27
Bracket, Soltn [Ec-H20], 3-15
Bracket, Sppt, Door, 3-25
Bracket, Sppt, Tank, Lh, 2-39
Bracket, Sppt, Tank, Rh, 2-39
Bracket, Stiffener, 2-45
Bracket, Support, Tank, Lh, 3-9
Bracket, Support, Tank, Rh, 3-9
Bracket, Valve, Large, 4-3
Brake, Rotor, 4-5, 4-6
Brake, W/Lever, Complt, 4-5, 4-6
Brush Assy, disk, Scb, 13.0D, Nylon, 2-5
Brush Assy, Disk, Scb, 13.0d, Nylon
(Scrubbing)
(Replaced by 1220230), 2-5
Brush Assy, disk, Scb, 13.0D,
Polypropylene Stiff, 2-5
Brush Assy, Disk, Scb, 13.0d,
Polypropylene Stiff (Scrubbing)
(Replaced by 1220231), 2-5
Brush Assy, disk, Scb, 13.0d, Super
Abrasive, 2-5
Brush Assy, Disk, Scb, 13.0d, Super
Abrasive
(Scrubbing) (Replaced by 1220232),
2-5

Brush Assy, Disk, Scb, 16.0d, Nylon
(Replaced by 1220235), 2-3

Brush Assy, Disk, Scb, 16.0d,
Polypropylene
(Replaced by 1220241), 2-3

Brush Assy, Disk, Scb, 16.0d,
Polypropylene Stiff
(Replaced by 1220236), 2-3

Brush Assy, Disk, Scb, 16.0d, Super
Abrasive
(Replaced by 1221543), 2-3

Brush Assy, Disk, Scrub, 16.0D, Nylon, 2-3

Brush Assy, Disk, Scrub, 16.0D,
Polypropylene, 2-3

Brush Assy, Disk, Scrub, 16.0D,
Polyproylene Stiff, 2-3

Brush Assy, Disk, Scrub, 16.0D, Super
Abrasive, 2-3

Brush Kit, Hub Assy, Drive, Cl, 2-5

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
2-3

Brush Kit, Hub Assy, Drive, Ci [Uhmw], 2-3

Brush Kit, Motor, 2-25, 4-7

Brush Kit, Motor, Fan, 2-37

Brush, Motor, [1PC=1Kit], 3-21

Brush, Scb, 311, 18sr, Polyester, Spl, 2-3

T12 9009916 (11-2019)

5-7




CROSS REFERENCE

Brush, Scb, 311, 18sr, Polypropylene, 2
Way, Spl, 2-3

Brush, Scb, 311, 18sr, Polypropylene, Spl,
2-3

Brush, Scb, 311, 18sr, Super Abrasive, 2-3

Bumper Kit, Front, Hd, Ci [T12], 3-11

Bumper, Lh, Afmkt [T12], 2-9

Bumper, Rbr, 1.0 Hex, 2-27

Bumper, Rbr, 1.0d 0.38th .25-20, 2-11

Bumper, Rh, Afmkt [T12], 2-9

Bumper, Sba, Afmkt [T12], 3-25

Bumper, Ure, 1.50d 1.25l, 3-9

Bushing, Flex, Ure, 2-41

Bushing, Fing, 0.50b 0.59d 0.25I, 2-23,
2-41, 3-23

Bushing, Fing, 0.63b 0.72d 0.25I, 2-23

Bushing, Fing, 1.00b 1.13d 0.501, 2-23

Bushing, Fing, 1.00b 1.13d 1.00I, 3-23

Bushing, Fing, 1.75b 1.94d 1.501, 3-23

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-31,
2-33

Bushing, Sleeve, 1.00b 1.13d 1.750, Fgl,
3-33

Bushing, Snap-In, 0.25b 0.31d 0.08th Nyl,
2-15

Cc

Cable Assy, 04ga .34ring /.34ring, 175a,
2-49, 3-43

Cable Assy, 10ga .25ring /.31ring, 050a,
2-47

Cable Assy, 4ga [T12 - Litelem], 3-39,
3-41

Cable Assy, 4ga [T12 - Telemetry], 3-37

Cable Assy, 6ga [6100e - Telemetry], 3-55,
3-57, 3-59

Cable Assy, Battery, 02ga [T12,T16], 3-45,
3-47, 3-49

Cable Assy, power [T12], 2-69

Cable, 04ga 08.0I Blk .34ring /.34ring, 2-49

Cable, 04ga 12.01 Blk .34ring /.34ring,
2-49, 3-43

Cable, 04ga 18.01 Blk .34ring /.34ring, 3-43

Cable, 06ga 5.5! Brown .25ring /.312ring,
2-47

Cable, 2ga, Blk, Telem [T16], 3-39, 3-41

Cable, 4ga, Blk [6200e, Telemetry], 3-37

Cable, Battery, 4ga, .25ring / .312ring, 2-47

Cable, Charger Eu Bcb & 7, 3-53

Cable, Charger Uk, Bc5 & 7 (UK Only),
3-53

Cable, Glv .09d 013.01 .38eye /.38eye,
2-21,39

Cap, Battery, 2-49, 3-43

Cap, Fill, Battery [Trojan], 3-62

Cap, Hub, Wheel [For 1060626], 2-7

Cap, Tank, 2-39

Cap, Wheel, Steering, 2-17

Capacitor, Plug [.01 Uf, 200V], 3-15

Caster Assy, Swivel, 1-1, 2-41

Catch, Snap, Push, Mal, 3-35

Chain, RlIr, 35 X 35 Pitches, 2-19

Chain, Steering W/Link, 4-4

Channel Widt, Bumper, Lh, 3-9

Channel Widt, Bumper, Rh, 3-9

Channel Widt, Rlr, 2-9

Channel Widt, Seat, 2-11

Channel Wldt, Steering, Pntd, 2-21

Charger Kit, 36vdc 021a, 1ph, Ci, 3-52

Charger Kit, 36vdc 021a, 1ph,Domestic,Ci,
3-51

Charger Kit, 36Vdc 21A 85-265Vac, 1Ph
45/65Hz, 3-52

Charger Kit, On-Board, Us Ci [T12], 3-55,
3-59

Charger, 36Vdc 030A Wet Sb050G
230Vac, 3-53

Charger, 36vdc 1200w 100- 240vac[Off
Brd], 3-60

Charger, 36vdc 20a 115- 24Qvac [Onb),
3-55, 3-57, 3-59

Charger, 36vdc 900w 100- 240vac [Off
Brd], 3-60

Circuit Board Kit, Ec- H20, Afmkt [T12], 4-3

Circuit board Kit, H20 Sba, Afmkt [T12],
2-45

Circuit Board Kit, H20_Sba, Afmkt [T12],
3-29

Circuit Board Kit, Scrub, Afmkt [T12], 2-45

Circuitbreaker, 02.5a, Resetable, 2-47, 3-3,
3-5, 3-7, 3-29

Circuitbreaker, 15.0a, Resetable, 3-3, 3-5,
37

Circuitbreaker, 20.0a, Resetable, 3-29

Circuitbreaker, 25.0a, Resetable, 2-47

Circuitbreaker, 60.0a, resetable, 2-47

Clamp WiIdt, Retainer, Sqge, 2-43

Clamp, Cable, Nyl, 0.62d, Nat, 3-37, 3-39,
3-M

Clamp, Cable, Ss, 0.50D X 0.50W [Insul],
2-25, 3-15

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole,
3-33

Clamp, Cable, Stl, 0.75d X 0.75w, 1hole,
3-23

Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole,
2-7,2-17,2-19

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-7, 3-37, 3-39, 3-41

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 3-15, 3-17, 3-27, 4-3

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-25, 2-49, 3-27, 3-33, 4-3

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-25, 2-27

Clamp, Hose, Wormdrive, 2.62-3.50d,
3-15, 3-27

Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w,
2-35

Clamp, Hose, Wormdrive, 5.56-6.50d,
.56w, 2-37

Clamp, Pivot, Link, 2-41

Clevis, 0.31d X 0.75l, 2-31, 2-33

Clip, Hose, Plstc 1.88-2.12, 2-35

Clip, Tie, 0.25d, Plstc, 2-21, 2-45, 3-7,
3-27, 3-55, 3-57, 3-59

Connector, Anderson, 175a, Gray, 2-49,
3-43, 3-45, 3-47, 3-49

Connector, Battery, 6ga 50a, Gray[2cont],
3-51, 3-52, 3-60

Contactor, 36vdc, No, 2-47

Controlbox Assy, Telem [3G, Intl], 3-37,
3-39, 3-41

Controlbox Assy, Telem [Usa, 3G], 3-37,
3-39, 3-41

Controller, 36vdc, 200a [Ac Propel], 2-21

Controller, Battery, Li- lon, 36vdc [Bms],
3-45, 3-47, 3-49

Controller, Drive [T12], 2-21

Cord, Chrgr, Ele [European], 3-57

Cord, Chrgr, Ele {European], 3-52

Cord, Chrgr, Ele, [Japanese], 3-52

Cord, Extn, 16ga /3, 10ft [Sjt], 3-51

Cord, Power, 1.0mm2/3 Blk[2.5Meter,
Australia], 3-57

Cord, Power, 14/3, 15A, 15ft Blk [Us],
3-55, 3-59

Cord, Power, 16/3, 15ft Blk [Us], 3-60

Coupling, Sqge, 2-41

Cover, Access, Chrgr, Trimmed, 3-55, 3-59

Cover, Access, Vacfan, Trimmed, 3-33

Cover, Belt, 2-29

Cover, Box, Circuitboard, 2-45

Cover, Box, Connector, 4-5, 4-6

Cover, Fan, Vacuum, 2-37

Cover, Module, Light, 3-5

Cover, Motor, Drive, 4-5, 4-6

Cover, Motor, Sba, Afmkt [T12], 3-21

Cover, Plstc, Hub, Alm, 4-5

Cover, Recovery Tank, Afmkt [T12], 2-35

Cuff, Adapter, 1.75 X 2.00, Pvc, 3-35

D

Debris Tray, Cyl, Afmkt [T12], 2-27
Device, Centering, Clip On, Ti [Gf Pp], 2-3
Device, Centering, Clip On, Tl [Gf Pp], 2-5
Diode, Ele, Plug, 2-45, 3-33
Disk, Driver, Pad, W/Face, 16.0D, 2-3
Door, Brush, 2-29
Door, Casting, Squeegee, Lh, 2-33
Door, Casting, Squeegee, Rh, 2-31
Driver Assy, Pad, 13.0D, 2-5
Driver Assy, Pad, 13.0d (Replaced by
1220243), 2-5
Driver Assy, Pad, 16.
(Replaced by 1220244), 2-3
Driver Assy, Pad, 16.0D, 2-3
Duct, Outlet, Heat, 3-55, 3-57, 3-59
Dvd, Operator [T12], 3-65

E

Ec-H20 Module Kit, Afmkt [T12], 4-3
Ech20 Module, Afmkt [T12] (See
Breakdowns), 3-15

5-8

T12 9009916 (11-2019)



CROSS REFERENCE

Electrode, 5 Plate, High Flow, 4-3
Electrode, Cylindrical, 4-3
Extinguisher, Fire, 2.5 Lb Dry, 3-64

F

Fan, Vac, 6.6 Dia, Ametek, 2-37

Fastener, 09.001 [Hook & Loop], 3-15

Fastener, 25.0 [Hook & Loop], 2-37

Filter, Panl, Dust, 2.3 X 04.5 X 06.4, 2-35

Filter, Soltn, 020Mesh, Pm12 3.1D 02.6L,
2-39

Filter, Soltn, 080 Mesh, Pm12 3.2d 6.0I,
3-15

Fitting Assy, Soltn, Bh, 2-39

Fitting, Brs, E90, Bm06/Pm06, Short, 3-33

Fitting, Brs, E90, Em08/Pm06, 3-33

Fitting, Brs, E90, Pf06/PmO06, Spcl, 3-33

Fitting, Brs, Str, Bm06/Pm02, 4-3

Fitting, Brs, Str, Pf06/Pm12, 3-33

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-15

Fitting, Plstc, E90, Bm04 Cplg Male, 3-15

Fitting, Plstc, E90, Bm04/PmO04, Nyl, 3-17

Fitting, Plstc, E90, Bm05/Pm02, Nyl, 4-3

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-15

Fitting, Plstc, E90, Bm06/Pm06, Nyl, 3-15,
3-27

Fitting, Plstc, E90, Bm08/Pm06, 3-33

Fitting, Plstc, E90, Bm10/Bm10, 2-25, 3-27

Fitting, Plstc, E90, Bm10/Pm08, 2-25, 2-27

Fitting, Plstc, Pf04/Pf04/Pf04, 3-17

Fitting, Plstc, Rst, 3-17

Fitting, Plstc, Rst, Main Head, 3-17

Fitting, Plstc, Str, Bm04, Cplg, Male, 3-15,
3-17

Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco],
3-17

Fitting, Plstc, Str, Bm04/Bm04, 3-15, 3-17

Fitting, Plstc, Str, Bm04/Bm06, 3-17

Fitting, Plstc, Str, Bm05, Cplg, Fem, 3-15,
317

Fitting, Plstc, Str, Bm06, Cplg, Fem, 3-15,
3-27

Fitting, Plstc, Str, Bm06, Cplg, Male, 3-15

Fitting, Plstc, Str, Bm06, Mplg, Male, 3-27

Fitting, Plstc, Str, Bm06/Bm06, 3-27

Fitting, Plstc, Str, Bm06/Pm06, 3-15

Fitting, Plstc, Str, Bm10/Pm06, Nyl, 3-27

Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco],
3-17

Fitting, Plstc, Str, Pm04/Pm04, 3-17

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-15

Fitting, Plug, Pm06, Nyl, 2-39

Fitting, Stl, Pm04/Pm02/Pm04/Pm02,
Spcl, 3-15

Fitting, Stl, Str, Bm06/Pm06, Swivel, 3-33

Fitting, Swivel, Str, Pm06/PmO06, Brs, 3-33

Frame Widt [T12], 2-7

Frame, Sqge, Inner, 2-43

Frame, Sqge, Outer, 2-43

Frame, Sqge, Side, Lh, 2-33

Frame, Sqge, Side, Rh, 2-31

Fuse, 080a, 0.88 2.4l, 125volt,Slow- Blow,
2-47

Fuse, 15a, Replmt, 3-55, 3-57, 3-59

Fuse. 002A. 250Vdc, Cartridge, 3-37, 3-39,
3-M1

G

Gas spring, 35Ib, 8.0strk, 2-15

Gasket, Base, Module, 3-5

Gasket, Cover, Belt, 2-29

Gasket, Cover, Circuitboard, 2-45

Gasket, Ure, .50, 03.74w 05.311, Adh, 2-35

Grip, Handle, .25d .90I Yel, 2-11

Grip, Lock, 2-43

Grommet, Blind, 4-3

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
37

Guard Widt, Top, Ohg, 3-13

Guard, Light, Revl / Strobe, 3-7

Guide, Hose, Hdpe [Cassoday], 3-33

H

Handle Assy, Latch, Seat, 2-15

Handle Kit, Wand, Afmkt, 3-35

Handle, Container, 2-11

Handle, Latch, 2-15

Harness, Cable, Propel Motor [T12], 2-69

Harness, Cntrl, Battery [Off-B T12 T16],
3-45, 3-47, 3-49

Harness, Cntrl, Battery [On-B T12 T16],
3-59

Harness, Ele [Ec-H20, T12], 3-19

Harness, Ele, [Telemetry T12], 3-37, 3-39,
3-M

Harness, Ele, Ech20 [T12 Module], 4-3

Harness, Ele, Ohg [T12], 3-7

Harness, Main, Ele [T12], 2-69

Harness, Side Brush, Ele [T12], 3-31

Harness, Wire, Adapter [Deutsch, Dtp],
2-29

Harness, Wire, Alarm / Light [T16], 3-5

Harness, Wire, Propel Motor [T12], 2-69

Harness. Ele, Seat [T12], 2-69

Head WIldt, Scb, Cyl, 2-27

Head WiIdt, Scrbr, Disc, 2-25

Hinge, Brush Door, Bent, 2-9

Hook Assy, Lift, Battery, 3-50

Hook WIdt, Latch, 2-31, 2-33, 2-43

Hook, Nozzle, Hdpe, 3-33

Horn, 36vdc, 110dba, 2-7

Hose Assy, Drain, 2.0ld X 26.2L, Blk
(Recovery Tank), 2-35

Hose Assy, Drain. 2.0ID x 32.2L, Blk
(Solution Tank), 2-35

Hose Assy, Sqge, W/2cuff [Cassoday],
3-35

Hose kit, Mtg, Brk, T12 (665.5) (Recovery
Tank), 2-35

Hose Kit, Mtg, Brkt T12 (819.0) (Solution
Tank), 2-35

Hose, Afmkt, Pvc, Brd, 0.25ld, 01Ft, 3-17

Hose, Afmkt, Pvc, Brd, 0.25ld, 03Ft, 3-15

Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft, 3-15,
3-17

Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr,
3-15

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr,
3-15

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-15, 3-27

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Clr,
2-49

Hose, Afmkt, Pvc, Brd, 0.501d, 08Ft., Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr,
2-25, 2-27

Hose, Afmkt, Pvc, Brd, 01Ft, Clr, 4-3

Hose, Pvc, Brd, 0.38id, 01Ft, Clr, 4-3

Hose, Spray, Afmkt [T12], 3-33

Hose, Vacuum, 1.75id X 68.6l, 2 Cuff, 2-37

Housing, Bottom, 4-3

Housing, Sqge, Holder, Wheel, F/609648,
3-35

Housing, Upper, Module, High Flow, 4-3

Hub, Alm, 4-5

Hub, Drive, Brush, Disk, 0.75b [6t], 2-25,
3-21

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-3,
2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-3

Inductor, 12.7mmid [156 Imp At 25mhz],
3-45, 3-47, 3-49

Inductor, 12.7Mmid [156 Imp At 25Mz]
(Australia Only), 2-37

Inductor, 18Mmid [156 Imp At 25Mhz]
(Australia Only), 2-21

Inductor, 25Mmid [218 Imp At 25Mhz]
(Australia Only), 2-21

Instr, Use&Care, Wallchart [T12], 3-65

Insulation, Acstc, 0.5, 10.4 X 13.0 C-0,
2-37

Iron Gray S/G
Enamel12.80z[lcm101-00517], 1-1

K

Key, ignition, Sql, 1-1, 2-17, 2-19
Key, Sq, 0.19 X 0.19, 0.501, 2-29
Key, Sq, 0.19 X 0.19, 0.75, 2-29
Key, Sq, 0.19 X 0.19, 1.001, 2-17, 2-19
Key, Sq, 0.25 X 0.25, 1.001, 2-25, 3-21
Key, Sq, 05mm X 05mm, 25mml, 2-29
Knob Assy, Star, 3.21d 5ear M12, 2-41

T12 9009916 (11-2019)




CROSS REFERENCE

L

Label [Anti- Tamper], 3-45, 3-47, 3-49

Label Set, Info/Hzrd [T12], 2-70

Label Set, Info/Hzrd, Tj [T12] (Japan Only),
2-70

Label, Circuitbreaker, 2-21, 2-47

Label, Date Code [Ec-H20], 4-3

Label, Direction [Ec-H20], 4-3

Label, Hzrd, Flammable Matl, Na, 2-70

Label, Hzrd, Flammable Matl, Tj (Japan
Only), 2-70

Label, Logo [T12], 2-70

Label, Logo, 05.8L Shite / Tl [Tennant],
2-70

Label, Logo, 12.3 4color [Ec- H20], 2-70

Label, Module [Nsf, Ec-H20], 4-3

Label, Opertnl, Console, Lh, 2-17, 2-19

Label, Opertnl, Console, Rh, 2-19

Label, Opertnl, Telem [Fcc/Ic], 3-37, 3-39,
3-M

Label, Opertnl, Vacuum Wand Handle,
3-35

Label, Tag, Battery [Hydrolink Watering],
3-62

Latch, 2-15, 2-21

Latch, Cmpr, Yel Grip, 2-31, 2-33

Latch, Compression, Sqge, Sbha, 3-21

Latch, Draw, Rbr, W/ Keeper, Fr/49800,
3-63

Lift channel Kit, Sha, Afmkt [T12], 3-23

Light Assy, Led, 3-5

Light Assy, Pre- Sweep, Afmkt, 3-3

Light kit, Strobe, Module, Ci [T12], 3-5

Light Kit, Warning, Ohg, Ci [T12], 3-7

Light, Fish, 12Vdc, Amb, Rwk, 3-5, 3-7

Link Widt, Oprtr Station, 2-11

Link, Chain, Rlr, 35, 2-19

Link, Head Scb, 2-23

Link, Oprtr Station, 2-11

Link, Tensioner, Spring, 2-41

Link, Upper, 3-23

Lip, Tray, Debris, 2-27

Magnet, Latch, Brush Door, 2-9
Manifold Kit, Sys, Water, Battery, Di, 3-61
Manifold, Soltn, Sba, 3-27

Manifold, Sys, Water, Battery, 3-61
Manual, Oprir [T12 Ele, Cn], 3-65
Manual, Oprtr [T12 Ele, En, Na], 3-65
Manual, Oprtr [T12 Ele, Es, Na], 3-65
Manual, Oprtr [T12 Ele, Fr, Na], 3-65
Manual, Oprtr [T12 Ele, Jp], 3-65
Manual, Oprtr [T12 Ele, Ptb], 3-65
Manual, Parts [T12 Ele, En, Na/Inf]

(S/N 1000000- 1999999), 3-65
Manual, Parts [T12 Ele, EN]

(S/N 3000000- 3999999), 3-65
Manual, Service Info [T12 Ele, En], 3-65
Molding, Afmkt, Trim , Pvc, .08 .11, 01Ft,

2-23

Molding, Afmkt, Trim, Pvc, .08 .11, 02ft,
3-55, 3-57, 3-59

Motor Assy, Ac, Drive, Complt, 4-5, 4-6

Motor, Ele, 36vdc 0315rpm, 2-25

Motor, Ele, 36vdc 0320rpm 0.63hp Gear,
3-21

Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a,
4-7

Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a
(See Breakdown), 2-29

Muffler, Vacfan, 11.0 L, 2-37

N

Nameplate, Tennant, Domed 7.0in, 2-70

Nozzle, Spray, Gun, 3-33

Nut, Compression, 2.25- 12, Abs, 3-35

Nut, Hex, Flexlock, .31-18, 2-49, 3-43

Nut, Hex, Fing, M5 X 0.80, 3-27

Nut, Hex, Fing, M8 X 1.25, 2-19

Nut, Hex, Jam, .25-20, 2-9, 2-11, 2-15

Nut, Hex, Jam, 1.12-12, 2-19

Nut, Hex, Jam, M10 X 1.5, [Din439], 3-23

Nut, Hex, Jam, M4 X 0.70, Ss, 3-29

Nut, Hex, Lock, .31-18, NI, Ss, 2-13, 2-15

Nut, Hex, Lock, #06-32, NI, 2-47

Nut, Hex, Lock, M10 X 1.5, NI, 3-13

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-39,
2-41,3-9, 3-23

Nut, Hex, Lock, M12 X 1.75, NI, 2-17

Nut, Hex, Lock, M3 X 0.50, NI, Ss, 3-45,
3-47, 3-49

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-33,
4-3

Nut, Hex, Lock, M5 X 0.80, NI, 3-5, 3-7,
3-37, 3-39, 3-41

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-15,
2-47, 3-9, 3-55, 3-57, 3-59, 3-64

Nut, Hex, Lock, M6 X 1.00, NI, 2-11, 2-25,
2-31,2-33, 3-33

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-11,
2-15, 3-21, 3-33, 3-37, 3-39, 3-41

Nut, Hex, Lock, M8 X 1.25, NI, 2-17, 2-19,
3-33

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-9,
2-23, 2-41, 2-43, 3-21, 3-23, 3-37,
3-39, 3-41

Nut, Hex, Std, .25-20, 2-47

Nut, Hex, Std, M3 X 0, 2-47

Nut, Hex, Std, M5 X 0.80, Brs, 2-45

Nut, Hex, Std, M6 X 1.00, Brs, 2-45

Nut, Hex, Std, M8 X 1, 2-27, 2-43

Nut, T, M10 X 1.50 X 0.620d X 0.5, 2-43

Nut, T, M8 X 1.25, 2-31, 2-33

(o)

Off Whites/G
Acrylic12.80z[Acm101-00171], 1-1
Ohg Kit W/O Bumper, Ci [T12], 3-13

P

Pad, Buff, 13.0d, Red [1pick=1pad], 2-5

Pad, Buff, 16.0d, Red [1pick=1pad], 2-3

Pad, Polish, 13.0d, White [1pick=1pad],
25

Pad, Polish, 16.0d, White [1pick=1pad],
2-3

Pad, Scrubbing, 13.0d, Blue, 2-5

Pad, Scrubbing, 16.0d, Blu [1pick=1pad],
2-3

Pad, Stop, Rbr (Replced by 9013613),
2-23

Pad, Stripping, 13.0d, Brown[1pick=1pad],
25

Pad, Stripping, 16.0d, Brown[1pick=1pad],
2-3

Pad, Stripping, 16.0d[Hi Prod, Black,
1pick=1pad, 2-3

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad],
25

Pad, Surf Prep, 16.0d [Maroon,
1pick=1pad], 2-3

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

Panel Assy, Steering Poc, Ci [T12], 2-19

Panel kit, Cntrl, Replmt [T12], 2-17

Panel, Access, Front, Afmkt [Jp], 2-21

Panel, Access, Front, Afmkt [T12], 2-21

Panel, Console, Lh, 2-17, 2-19

Panel, Console, Rh, 2-19

Panel, Door, Lh, 2-9

Panel, Door, Rh, 2-9

Panel, Pod, W/Instr Afmkt [T12], 2-19

Part Kit, Station, Oprtn, Plstc [2Pc=1Kit],
2-11

Parts Kit, Lift [Li- lon], 3-50

Pawl, Ratchet, 3-33

Pedal Assy, Accelerator, Brake, 4-8

Pedal Assy, Accelerator, Brake (See
Breakdowns), 2-21

Pedal, Brake, W/ Tread, 4-8

Pedal, Propel, W/ Tread, 4-8

Pin, 0.63d, 02.0l [W/Cbore, M8 Screw],
2-43

Pin, Axle, Brg, 3-35

Pin, Clevis, 0.37d X 1.00l, 2-31, 2-33

Pin, Clevis, 0.37d X 2.00l, 2-23, 3-23

Pin, Clevis, 0.37d X 3.25l, 2-9

Pin, Clevis, 0.37d X 5.00l, 2-25, 2-27

Pin, Clevis, 0.37d X 5.25I, 2-41

Pin, Clevis, 0.38d X 1.13I, 3-23

Pin, Clevis, 0.38d X 2.50l, 2-23

Pin, Clevis, 0.50d X 2.25l, 2-41

Pin, Clevis, 10mmd X, 2-41

Pin, Cotter, .156 X 1.25, 2-25, 2-27

Pin, Cotter, Hair, 0.31d .058 Wir, 2-15

Pin, Cotter, Hair, 0.38d .093 Wir, 2-9, 2-23,
2-31, 2-33, 2-41, 3-23

Pin, Hitch, .375d X 3.12l, PI, 3-9

Pin, Pivot, Sba, 3-23

Pin, Roll, .094d X 0.25l, .094/.097, 2-29

Pivot Arm Kit, Sba, Afmkt [T12], 3-23

Pivot Widt, 2-23

5-10

T12 9009916 (11-2019)



CROSS REFERENCE

Pivot, Lift, 2-23

Plate Widt, Brg, 2-19

Plate Widt, Deck, Sba, 3-21

Plate Widt, Mtg, Electronic Component,
2-45

Plate WIidt, Mtg, Extinguisher, 3-64

Plate Widt, Mtg, Hose- Reel [Cassoday],
3-33

Plate Widt, Mtg, W/Label, Aftmkt, JP, 2-11

Plate Widt, Mtg, W/Label, Aftmkt, Na, 2-11

Plate WIdt, Sppt, Brg, 2-19

Plate, Arm, Prop, 2-35

Plate, Backing, Roller, 2-9

Plate, Backing, Switch, 2-47, 3-45, 3-47,
3-49

Plate, Cover, 3-45, 3-47, 3-49

Plate, Electrical, 2-47

Plate, Latch, 2-9

Plate, Mtg, Gasket, 2-35

Plate, Mtg, Heat Duct, 3-55, 3-57, 3-59

Plate, Mtg, Hose Reel, 3-33

Plate, Side, Scrubhead, Lh, 2-29

Plate, Side, Scrubhead, Rh, 2-29

Plate, Sppt, 3-21

Plug Assy, Idler, Brush, 2-29

Plug, Adapter, Port, 3-35

Plug, Drive, Brush, Mach, 2-29

Plug, Hole, Rnd, 0.25H 0.43L, Brb, Nyl,
2-35

Plug, Hole, Rnd, 1.25h .18, Blk Stl, 3-11

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-17,2-19

Plug, Idler, Brush [Sgl Brg], 2-29

Pulley, Tension, 4-4

Pump Kit, Fill, Battery, 3-62

Pump Kit, Fill, Battery,36vdc,Ci[Trojan],
3-62

Pump, Soltn, 36vdc, 3-27

Pump, Soltn, Ele, 36vdc, 45psi, 3-33

Pump, Soltn, Ele, 36vdc, 60psi, 3-15

R

Recovery Tank, Afmkt [T12], 2-35

Recovery Tank, Afmkt, Jp [T12], 2-35

Reel Assy, Hose, Small, 3-33

Relay, 36vdc, 005a, Spdt No [Greenwich],
3-5, 3-59

Retainer WIdt, Sqge, Sha, 3-21

Retainer Widt, Sqge, Sba, With Latch,
3-21

Retainer, Blade, Sqge, 14.21 (Set of 2),
3-35

Ring, Compression, 3-35

Ring, Mtg, Sqge, .38I, 2-43

Ring, Retaining F/1055257, 4-5, 4-6

Ring, Retaining, Ext, 0.59d, Basic, 2-29

Ring, Retaining, Ext, 0.75D, Hd, 2-17

Ring, Retaining, Ext, 1.00d, Basic, 3-33

Ring, Retaining, Ext, 1.12d, 2-19

Ring, Retaining, Ext, 1.3750d, 2-7

Rivet, Blind, .125d X 0.44 X .25d, Aim,
3-35

Rivet, Blind, .188d X 0.45 X .62d, Alm,
2-27

Rivet, Blind, .188d X 0.53 X .62d, Alm,
3-35

Rod-End, M10 X 1.5rh Fem M10 X
1.5stud, 3-23

Rod, Sppt, 2-7

Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I,
2-43

Rod, Thrd, Full, .25-20 01.5I, 2-47

S

Screen, Vacuum, 2-35

Screw Kit, 4-5

Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx,
3-45, 3-47, 3-49

Screw, Flt, M6 X 1.0 X 20, Ss, 2-31, 2-33

Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI,
2-29

Screw, Flt, Soc, M8 X 1.25 X 20, 18-8,Ss,
2-31,2-33

Screw, Hex, .25-20 X 0.50, G5, 3-5

Screw, Hex, .25-20 X 0.50, NI, 2-47

Screw, Hex, .31-18 X 1.38, Ss, NI, 2-13,
2-15

Screw, Hex, .38-16 X 1.00, Ss, 3-9

Screw, Hex, M10 X 1.5, 2-19

Screw, Hex, M10 X 1.50 X 25, Ss, 2-7, 2-9,
39, 3-25

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-13

Screw, Hex, M10 X 1.50 X 30, Ss, 2-7,
2-39, 3-9, 3-25

Screw, Hex, M10 X 1.50 X 80, 8.8, 3-9

Screw, Hex, M10x 1.50 x 25, 8.8, 2-21

Screw, Hex, M12 X 1.75 X 30, Ss, 3-11,
3-23, 3-25

Screw, hex, m4 X 0.70 X 10, Fmg, 2-37

Screw, Hex, M4 X 0.70 X 50, Ss, 4-3

Screw, Hex, M5 X 0.80 X 10, Fmg, 2-25,
2-27, 3-15, 3-59

Screw, Hex, M5 X 0.80 X 12, Ss, 2-47,
3-15, 3-17, 3-27, 3-55, 3-57, 3-59,
3-64

Screw, Hex, M5 X 0.80 X 16, Ss, 2-15,
2-45, 3-37, 3-39, 3-41

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-9

Screw, Hex, M6 X 1.00 X 10, 8.8, 2-9

Screw, Hex, M6 X 1.00 x 12, 8.8, 2-7

Screw, Hex, M6 X 1.00 X 12, Fmg, 3-7

Screw, Hex, M6 X 1.00 X 12, Ss, 3-29,
3-33

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-19

Screw, Hex, M6 X 1.00 X 16, Ss, 2-37

Screw, Hex, M6 X 1.00 X 16, Ss, Sems,
2-7, 2-15, 2-29, 2-45, 2-47, 3-15

Screw, Hex, M6 X 1.00 X 20, 8.8, 3-33

Screw, Hex, M6 X 1.00 X 20, Ss, 2-11,
2-27, 2-29, 2-37, 3-33, 3-64

Screw, Hex, M6 X 1.00 X 25, Ss, 2-25,
3-33

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-47

Screw, Hex, M8 X 1.25 X 120, 8.8, FI, 3-23

Screw, Hex, M8 X 1.25 X 140, Ss, 2-23

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-19

Screw, Hex, M8 X 1.25 X 16, Ss, 2-21,
2-35, 3-21

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-17,
2-19

Screw, Hex, M8 X 1.25 X 20, Ss, 3-21

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-7,2-9, 2-11, 2-15, 2-21, 2-29, 2-35,
2-39, 2-45, 2-47, 3-5, 3-13, 3-15,
3-25, 3-27, 3-33, 3-37, 3-39, 3-41

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-17,
2-19

Screw, Hex, M8 X 1.25 X 25, Ss, 2-25,
2-41, 3-23, 3-25

Screw, Hex, M8 X 1.25 X 25, Ss, NI, 2-35

Screw, Hex, M8 X 1.25 X 30, Ss, 2-7, 2-23,
2-25, 2-41, 3-11, 3-21, 3-55, 3-57,
3-59

Screw, Hex, M8 X 1.25 X 35, Fl, Ss, 3-13

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-35

Screw, Hex, M8 X 1.25 X 40, Ss, 2-11,
2-23, 3-23

Screw, Hex, M8 X 1.25 X 45, Ss, 3-21

Screw, Hex, M8 X 1.25 X 50, Ss, 2-43

Screw, Pan, 06- X 0.38, F/ Plstc, 3-35

Screw, Pan, 12-16 X 0.50, F/ Plstc, 3-63

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, BIk,
2-17, 2-19, 2-35, 3-3, 3-63

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
35

Screw, Pan, Phl, 06-32 x 0.38, Shmtl, Ss,
2-45

Screw, Pan, Phl, 06-32 X 0.38, Shtmtl, Ss,
3-29

Screw, Pan, Phl, 06-32 X 1.00, G1, 2-47

Screw, Pan, Phl, 08-16 X 0.25, F/Plstc,
2-9

Screw, Pan, Phl, 10-14 X 0.75, F/Plstc,
2-5

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8, 3-3

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8, 2-47

Screw, Pan, Phl, M3 X 0.50 X 30, 4.8,
3-45, 3-47, 3-49

Screw, Pan, Phl, M4 X 0.70 X 10, Ss, 2-35

Screw, Pan, Phl, M4 X 0.70 X 16, Ss,
2-21, 2-45, 3-29

Screw, Pan, Phl, M4 X 0.70 X 20, Ss,
3-33, 3-37, 3-39, 3-41

Screw, Pan, Phl, M4 X 0.70 X 25, 4.8, 2-45

Screw, Pan, Phl, M4 X 0.70 X 35, Ss, 2-3

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8, 3-5,
3-7, 3-55, 3-57, 3-59

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-3

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8, 2-45

Screw, Pan, Phl, M5X0.80 X 45, 4.8, 2-21

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8, 2-11

Screw, Pan, Phl, M6 X 1.00 X 35, 4.8, 2-47

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-3,
2-5

Screw, Pan, Phl, M8 X 1.25 X 20, 4.8, 2-35

T12 9009916 (11-2019)

5-11




CROSS REFERENCE

Screw, Set, M6 X 1.00 X 8, NI, 2-19

Screw, Set, Soc, 08-32 X 0.25, NI, 2-29

Screw, Soc, M10X1.50X35, 12.9, 2-7

Screw, Soc, M8 X 1.25 X 25, 12.9, 3-23

Seal, Afmkt, Bulb, Dual, 08ft [F/.30gap],
2-35

Seal, Foam, 0.50 0.75w 8.0l, Pvc, Adh,
3-55, 3-57, 3-59

Seal, Ring, 4-5, 4-6

Seat Kit, Deluxe, Ci [T12], 2-15

Seat, DIx, W/ Armrests & Seatbelt, 2-15

Seat, Std [Milsco], 2-13

Seatbelt, Orange, Retractable, Afmkt, 2-15

Sensor, Level, Liq, 14vdc 01a .62- 11, 2-35

Sensor, Level, Liq, 30watt, Spst, 2-39

Sensor, Position [Hall], 4-8

Shaft Assy, Steering [T12], 2-19

Shaft Assy, Steering, Basic, 2-17

Shaft, Drive, 2-29

Shaft, Plug, Idler, 2-29

Sheave, 07grv, 1.22pd 0.55b [Pj], 2-29

Sheave, 07grv, 2.96pd 0.63b [Pj], 2-29

Shroud, Front, Afmkt [T12], 2-21

Shunt, 050mv 250a, 3-37, 3-39, 3-41

Side Cover, Std, Afmkt [T12], 2-45

Side Panel Assy, Cyl, Lh, Afmkt [T12],
2-29

Side Panel Assy, Cyl, Rh, Afmkt [T12],
2-29

Silicone Cap, Afmkt [ec-H20], 3-15

Skirt, Rbr, Front, Disc, 2-25

Skirt, Rbr, Front, Disc (Disc Scrub Head),
1-1

Skirt, Rbr, Rear, Disc, 2-25

Sleeve, 0.334b 0.494d 4.00I Stl PI, 3-23

Sleeve, Flange, 2-11

Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss,
2-M1

Sleeve, Nyl, 1.63ID 35.01, 2-7

Sleeve, P/M, 0.25b 0.38d 0.1 [430ss],
2-15

Sleeve, P/M, 0.25b 0.38d 0.3, PI, 2-37

Sleeve, P/M, 0.25B 0.38D 0.8L, 2-47

Sleeve, P/M, 0.32b 0.44d 0.2 [430ss],
2-35

Sleeve, P/M, 0.32b 0.50d 0.3I [430ss],
2-23,3-23

Sleeve, P/M, 0.32b 0.50d 0.5I [430ss],
2-15

Sleeve, P/M, 0.32b 0.50d 0.71 [430ss],
3-55, 3-57, 3-59

Sleeve, P/M, 0.34b 0.63d 0.4, Ss / Qil,
2-35

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 2-23,
3-21

Sleeve, P/M, 0.34b 0.63d 1.2l, Bnz, 2-43

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
2-35

Solution Tank, Afmkt [T12], 2-39

Spacer, Alm, 4-5, 4-6

Spacer, Battery, 3.5 X 3.5 X 13.0, 3-45,
3-47, 3-49

Spacer, Battery, Foam, 1.25 X 3.3 X 13.7,
3-45, 3-47

Spacer, Battery, Foam, 2.00 X 2.0 X 11.0,
2-49, 3-45

Spacer, Blade, 3-21

Spacer, Rnd, .38b .88d .38l, 2-13, 2-15

Spray Hose Kit, Ci [T12], 3-33

Spring Assy, Repimt, Afmkt [T12], 3-23

Spring, Cmpr, .730d 2.5l, 2-23

Spring, Cmpr, 0.980d .13wir 01.3l, Ss,
2-43

Spring, Extn, 0.350d 0.05wir 02.8l, 4-8

Spring, Extn, 0.500d 0.07wir 03.01, 4-8

Spring, Extn, 0.750d 0.10wir 03.0l, 2-31,
2-33

Spring, Extn, 1.260d 0.162wir 03.31, 2-41

Spring, Retaining, Brush, 2-5

Spring, Tors, 0.55id .05wir 04.0coil, 4-8

Spring, Torsion, Hose Reel, 3-33

Spring, Wir, 0.16d, Brush Retaining, 2-3,
2-5

Sprocket Kit, 0.75b, Afmkt [T12], 2-19

Sprocket Kit, 1.12b, Afmkt [T12], 2-19

Squeegee Kit, Rear, Ci [T12], 2-43

Squeegee WiIdt, Holder, Sba, 3-21

Squeegee, Hand, 3-35

Stabilizer Widt [Cassoday], 2-7

Stand- Off, Wir, 0.25, Insulator, Panel, 2-47

Steer- Control Assy, Wheel Drive, 4-4

Steer- Control Assy, Wheel Drive (See
Breakdown), 2-7

Strap WIdt, Sqge, 2-31, 2-33

Strap, Retainer, Handle, 3-35

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-7

Strip, Retainer, Front, 2-25

Strip, Skirt, Rear, Disc, 2-25

Strip, Skirt, Rear, Disc (Disc Scrub Head),
1-1

Stud, Ball, .39d .31-18, 2-15

Support Widt, Guard, Lh, 3-9

Support Widt, Guard, Rh, 3-9

Support, Circuitboard, 2-45, 3-29

Support, Circuitboard [0.57], 2-45

Switch, Ignition [Merit Gmbh], 2-17, 2-19

Switch, Press, 20psi, Pm02, 3-15

Switch, Rocker, Dpdt, On / None / On,
2-17,2-19, 3-33

Switch, Rocker, Dpst, On / None / On,
3-29

Switch, Rocker, Prgrsy, 3-3, 3-5, 3-7

Switch, Rocker, Spst, Mom, 4-3

Switch, Safety, Shutoff, 2-17, 2-19

Switch, Seat, No [Delta 6440- 04], 2-13,
2-15

Switch, Snap, 15a, Rlr, 2-47, 3-45, 3-47,
3-49

T

Teal Blue S/G
Enamel12.80z[lcm101-70266], 1-1

Tie, Cable, 6.0l, 1.25d Max, 3-45, 3-47,
3-49, 3-55, 3-57, 3-59

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D, 3-5

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
2-7,2-21, 2-37, 2-45, 2-49, 3-7, 3-27,
3-43, 3-62, 4-3

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D, 3-5

Tire Assy, Solid, 300mm X 100mm, Ure,
2-7

Tire Kit, Puller, 4-5, 4-6

Tool, Belt, Cyl Head, Afmkt [T12]
(Cylindrical Scrub Head), 1-1

Tool, Installation, Belt, 1-1, 2-29

Track, Slide, Seat Adj, 12.51, 2-13, 2-15

Track, Slide, Seat Adj, 12.51, W/Latch,
2-13, 2-15

Tray Widt, Battery, 2-49

Tray, Debris, 2-35

Tube WIdt, Bmpr, 3-11

Tube WIdt, Guard, Lh, 3-13

Tube WIdt, Guard, Rh, 3-13

Tube, 0.59id 0.810d 00.5I, 2-29

Tube, Bumper, 2-23

Tube, Column, Steering, 2-19

Tube, Distribution, Disc, 2-25

Tube, Distribution, T12, 2-27

Tube, Guard, Pntd, 3-9

Tube, Water, Battery, 36vdc [Trojan], 3-62

Turnbuckle Replmt, Afmkt [T12], 2-41

\'/

Valve, Check, 0005psi Bm06/Bm06, 3-15

Valve, Reg, Water, 3-61

Valve, Water, Solenoid, 36vdc 6.0mm
P04, 3-17

Valve, Water, Solenoid, 36vdc
Bm12/Bm12, 2-25, 2-27, 3-27

w

Wand Kit, Wet, Ci [T12], 3-35

Washer, Flat, .19b .50d .06, Alm, Blind,
3-35

Washer, Flat, .21b .39d .04, Brs, 2-45

Washer, Flat, 0.12b 0.38d .03, PI, 3-35

Washer, Flat, 0.16b 0.38d .05, PI, 06, 3-37,
3-39, 3-41

Washer, Flat, 0.17b 0.31d .03, Nyl, 2-45

Washer, Flat, 0.19b 0.38d .03, Nyl, 3-29

Washer, Flat, 0.21b 0.45d .03, Ss, 2-15,
2-45, 2-47, 3-15, 3-17, 3-55, 3-57,
3-59, 3-64

Washer, Flat, 0.25, Fendr, 2-11

Washer, Flat, 0.25, Sae, 2-7, 2-47, 3-5

Washer, Flat, 0.25, Std, 2-19, 2-47, 3-7

Washer, Flat, 0.25b 0.47d .06, Brs, 2-45

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-11,
3-5, 3-7

5-12

T12 9009916 (11-2019)



CROSS REFERENCE

Washer, Flat, 0.25B 0.56D, .05, PI, 10, Wheel, Pyu [250X90 Blue] (Option), 4-5,
2-21 4-6

Washer, Flat, 0.27b 0.69d .05, Ss, 2-3, Wheel, Pyu [250X90 Red], 4-5, 4-6
2-5, 29, 2-15, 2-25, 2-27, 2-29, 2-37, Wheel, Steering, 14.0d, Taper Bore, 2-17
2-47, 3-15, 3-29, 3-33, 3-37, 3-39, Wheel, Steering, 14.4d, 2-19
3-M

Washer, Flat, 0.28b 1.00d .06, Stl, 2-15,
2-37

Washer, Flat, 0.31, Std, 2-17, 2-19, 2-21

Washer, Flat, 0.32b 1.00d .12, Ss, 2-35,
2-41, 2-43, 3-21, 3-23

Washer, Flat, 0.34b 1.50d .12, Stl, PI, 2-23

Washer, Flat, 0.38, Sae, 2-19

Washer, Flat, 0.38, Std, 2-21, 3-9, 3-13

Washer, Flat, 0.38b 0.88d .08, Ss, 2-7,
2-9, 2-13, 2-15, 2-23, 2-25, 2-27, 3-9,
3-11, 3-21, 3-23, 3-25, 3-37, 3-39,
3-41

Washer, Flat, 0.38b 2.25d .07, Stl, Pnt,
3-55, 3-57, 3-59

Washer, Flat, 0.39b 1.38d .19, Stl, PI, 3-13

Washer, Flat, 0.44b 0.88d .06, Nyl, 2-41

Washer, Flat, 0.44b 1.00d .08, Ss, 2-7,
29, 2-39, 2-41, 3-9, 3-23, 3-25

Washer, Flat, 0.48b 2.50d .12, Ss, 3-23

Washer, Flat, 0.50, Std, 2-17, 2-41

Washer, Flat, 0.50d, PI [Spring- Disc], 2-41

Washer, Flat, 0.51b 1.25d .06, Ss, 3-11,
3-25

Washer, Flat, 0.91b 1.38d .06, Stl, P,
2-17,2-19

Washer, Flat, 08, Ss, 2-3, 4-3

Washer, Flat, 1.02b 1.75d .12, Stl, 3-33

Washer, Flat, 10, Ss, 2-21, 3-9, 3-33, 3-37,
3-39, 3-41, 3-45, 3-47, 3-49

Washer, Flat, Belleville, .31, 2-25, 2-29,
3-21

Washer, Flat, M10, Ss, 2-7

Washer, Lock, Int- Ext, 0.25, 2-45

Washer, Lock, Int- Ext, 0.31, 2-7, 2-23,
2-35

Washer, Lock, Int, 0.25, 2-7, 2-47

Washer, Lock, Int, 0.25, Ss, 2-45

Washer, Lock, Int, 04, 3-45, 3-47, 3-49

Washer, Lock, Int, 08, 3-29

Washer, Lock, Int, 10, Ss, 2-45

Washer, Retainer, Spring, 3-33

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-31,
2-33

Washer, Thrust, 0.79b 1.42d 0.06[Garlok],
2-19

Washer, Thrust, 1.81b 2.93d .06w, Plstc,
2-41

Washer, Thrust, 50.0b 110.0d 0.79w, 3-33

Washer, Thrust, Plstc 1.02b 1.38d, 3-33

Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr,
3-21

Wheel, 04.0d 0.89w 0.64b, 1-1, 2-43

Wheel, 04.0d 2.56w 0.41b, 1-1, 2-9

Wheel, Drive, Ac, 4-5, 4-6

Wheel, Drive, Ac (See Breakdown)
(Replaced by 1200203), 2-7

Wheel, Drive, Ac (See Breakdown) , 2-7

T12 9009916 (11-2019) 5-13



CROSS REFERENCE

T12 9009916 (11-2019)



	T12 Parts Manual (10000000-19999999)
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Side Brush
	Fig. 3 - Main Frame and Wheels Group
	Fig. 4 - Front Bumper and Side Door Group
	Fig. 5 - Seat Support Group
	Fig. 6 - Seat Group, Standard
	Fig. 7 - Seat Kit, Deluxe
	Fig. 8 - Steering and Instrument Panel Group, T12
	Fig. 9 - Steering and Instrument Panel Group, T12XP
	Fig. 10 - Front Cover and Directional Pedal Group
	Fig. 11 - Scrub Head Lift Group
	Fig. 12 - Scrub Head and Drive Motor Group, Disk
	Fig. 13 - Scrub Head Frame Group, Cylindrical
	Fig. 14 - Scrub Head Drive Motor Group, Cylindrical
	Fig. 15 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 16 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 17 - Recovery Tank Group
	Fig. 18 - Vacuum Fan Group
	Fig. 19 - Solution Tank Group
	Fig. 20 - Rear Squeegee Lift Group
	Fig. 21 - Rear Squeegee Kit
	Fig. 22 - Electrical Circuit Board Group
	Fig. 23 - Electrical Contactor and Wires Group
	Fig. 24 - Battery Group, 240Ah
	Fig. 25 - Electrical Schematic Group (S/N 10000000-10863997)
	Fig. 26 - Electrical Schematic Group (S/N 10863998-19999999)
	Fig. 27 - Wire Harnesses Group
	Fig. 28 - Labels Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Squeegee Guard Group
	Fig. 5 - Heavy Duty Bumper Kit
	Fig. 6 - Overhead Guard Kit
	Fig. 7 - ec-H20 Solution Pump Group
	Fig. 8 - ec-H20 Solution Supply Group, Side Brush
	Fig. 9 - ec-H20 Wire Harness Group
	Fig. 10 - Side Brush Motor and Squeegee Group
	Fig. 11 - Side Brush Pivot Group
	Fig. 12 - Side Brush Bumper and Mount Group
	Fig. 13 - Side Brush Solution Supply Group
	Fig. 14 - Side Brush Electrical Group
	Fig. 15 - Side Brush Wire Harness Group
	Fig. 16 - Spray Hose Kit
	Fig. 17 - Vacuum Wand Kit
	Fig. 18 - Telemetry Group (S/N 10000000-10967790)
	Fig. 19 - Telemetry Group (S/N 10967791-19999999)
	Fig. 20 - Telemetry Group, Lithium-Ion Battery (S/N 10967791-19999999)
	Fig. 21 - Battery Group, 36V 360Ah
	Fig. 22 - Battery Group, Lithium-Ion, 36V, 10.2 Kwh
	Fig. 23 - Battery Group, Lithium-Ion, 36V, 8.2 Kwh
	Fig. 24 - Battery Group, Lithium-Ion, 36V, 4.1 Kwh
	Fig. 25 - Lithium-Ion Battery Lifting Kit
	Fig. 26 - Battery Charger Group
	Fig. 27 - Battery Charger Group, International Only
	Fig. 28 - Battery Charger Group
	Fig. 29 - On-Board Charger Kit
	Fig. 30 - On-Board Charger Group, International
	Fig. 31 - On-Board Battery Charger Group, Lithium-Ion
	Fig. 32 - Battery Chargers Group, Lithium-Ion
	Fig. 33 - Flow-Rite™ Battery Water Manifold Kit
	Fig. 34 - Hydrolink® Battery Watering System Kit
	Fig. 35 - Transport Group
	Fig. 36 - Fire Extinguisher Group
	Fig. 37 - Documentation Group

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9010933
	Fig. 2 - Steering Control Breakdown, 1200203
	Fig. 3 - Drive Wheel Breakdown, 1200150
	Fig. 4 - Drive Wheel Breakdown, 1246662
	Fig. 5 - Electric Motor Breakdown, 1053342
	Fig. 6 - Accelerator and Brake Pedal Assembly Breakdown, 1200253

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





